Return to Main Index

MORRIS

INnNdustries L td

*FlaCR ELIEL

Air Drill

Part Number S22681-3






Return to Main Index

Parts Index

MAXIM Section 6: Wing Lift Assembly

AIR DRILL
20 6.1&6.2
34'&39 ......... P 6.3&6.4
P 6.5&6.6
B 6.7&6.8
B0 e 6.9 &6.10

Section 7: Wheel & Hub Assembly

Transport Wheels & Hubs - 29-34' & 3960’ ............ 71&72
Wing Gauge Wheels & Hubs ........................ 73&74
Main Frame Gauge Wheels & Hubs - 29, 34'& 39’ ....... 73&74
Main Frame Gauge Wheels & Hubs - Dual Castor ........ 75&76

Section 8: Depth Control Hydraulics

29, 34 & B e 8.1&8.2
A e 8.3&84
B & B0 L 8.5&8.6

Section 9: Wing Lift Hydraulics

29, 34 & B e 9.1&9.2
4D e 9.3&94
55 & B0 ... e e 9.5&9.6

Section 10: Cylinders

Depth Control Cylinders . ............. ... ... .. ... 10.1 & 10.2
WingLift Cylinders. .. ....... ... .. ... . il 10.3& 10.4

Section 11: Trip Assembly

400 Lb.Spring Cushion Trip . ........ ...t 11.1&11.2

Section 12: Index

Cross Reference Index ........ ... i, . 12.1-12.10

MORRIS PAINT

Spray Cans:
Part No. Description
W-4647 'Red MORRIS Spray Can
W-4648 Blue MORRIS Spray Can
W13762 Clover White MORRIS Spray Can Prior to 1997
N31087 Sky White MORRIS Spray Can
Litre Cans:
Part No. Description
Z-10 Red MORRIS Paint/Litre
Z-11 Blue MORRIS Paint/Litre

Z-79 Clover White MORRIS Paint/Litre Prior to 1997



HITCH ASSEMBLY - 29’




Return to Main Index

HITCH ASSEMBLY - 29’

ltem | Part No. Description No.Used
1 S22070 | Main Frame .. ...t 1
2 822378 | RightHitch Pole . ... ... ... ... i 1
3 S22377 | LeftHitch Pole .. ..ot 1
4 §22303 | RightHitchBrace .......... ..ot 1
4A $28603 | Right Hitch Brace (For Harrows and Anhydrous Coulter Kits only) ....... .. 1
5 S22304 | LeftHitch Brace . ...ttt e 1
5A S28604 | Left Hitch Brace (For Harrows and Anhydrous Coulter Kits only). . ......... 1
6 822714 | RightHitch Truss .. ..ot e 1
7 S22715 | LeftHItCh TrUSS . ottt e e e e et 1
8 C21631 | CrosS BraCe ... ..o ittt e et e e 1
9 C-4438 | HItCh ClBVIS . ..ot v ittt e e it ee s 1
10 C18758 | Support-SafetyChain ......... ... .. 1
11 C18761 | Safety Chain ....... ...t 1
12 C26323 | HOSE HOIdBr . . ottt e et et e e 2
13 F-3645 Pin-1 1/4x5 1/4UL. ... .. el 1
14 C14714 | Pin-1 1/4x4 1/8U.L. ... . e 4
15 C18531 | Pin-1 3/8x3 5/8U.L. ... .. 4
16 C15252 | U-Bolt-5/8x4 1/32 X4 3/8 ... ittt 4
17 C-219 U-Bolt-5/8 X4 X5 9/16 oot i 2
18 W-490 Hex Bolt- 172 X 2 1/2 o e e 1
19 D-5519 | HexBolt-1/2x3 1/4 ... oo e 1
20 D12164 | HexBolt-5/8 X 2 -Gr.8 . ...ttt it 8
21 W14434 | Serrated LOCKNUE - 5/8 . .. ...t ie i e 4
22 W-63 HeX Bol - 3/4 X 3 ..ttt it e e et e 2
23 D-5256 | HexBolt-3/4 X4 ... . i e e 1
24 C18757 | RetainingWasher ......... ...t 1
25 C26321 | Clamp Plate-Hose Holder ............ ...t 2
26 W-525 LoCkWasher - 1/2 . e e e 6
27 W-526 LOCKWASNET = 5/8 . . oottt e i e e e e e e 20
28 W-527 LOCKWASNET - B/4 . o oot e e 2
29 F-3405 LoCKNUE = 172 ot e 3
30 W-516 HeX NUL - 172 o et e et et e e it et e 6
31 W-517 HeX NUE = 5/8 .. ittt ittt ettt e e i it 20
32 D-5273 | LOCKNUL - 3/4 .. it 1
33 W-518 HexX NUL - B/4 oottt et ettt ettt 2
34 D-5244 | RO PIN-1/4 X 2 o ottt ittt 1
35 W-1002 | Spiral Pin -5/16 x2H.D. ... ... 4
36 P106023| Spiral Pin-3/8x2H.D. ... ... 4
37 C-3902 | Decal-"MORRIS" ... 2
38 C-4262 | Decal-"Caution" . . ..ottt e 1
39 C13704 | Decal- "Danger" ... ..c.iuniei i 3
40 N24301 | Decal - "Caution” ... .. ..ot 1
41 S22441 | Decal - "Caution” . .. ..ottt 1
42 §22594 | Decal - "MAXIM" . 2
43 C12602 | Reflector- Amber .. ...t 2
44 S22722 | Stabilizer Chain ... .covt e e 2
45 W-496 Hex Bolt - 172 X 5 112 oottt e e 4
46 C-219 U-Bolt - 5/8 x 4 x 5 9/16 (For Harrows and Anhydrous Coulter Kits only) . . .. 4
47 W-526 Lockwasher - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) .. ........ 8
48 W-517 Hex Nut - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) .. ........... 8
49 C-5831 Hitch Jack - Top Wind #2 TM-10-5. . ... .. ... 1
50 S31736 | HexBolt-5/8x21/2-Gr.8 ... . . i 4

June/99 Maxim Air Drill 1.2




HITCH ASSEMBLY - 34’




Return to Main Index

HITCH ASSEMBLY - 34’
ftem | Part No. Description No.Used
1 S22070 | Main Frame .. ...t ieee 1
2 S22378 | RightHitchPole ... ... ... . . 1
3 S22377 | LeftHitch Pole . ... .. e 1
4 S$22303 | RightHitchBrace ........ ... i e 1
4A | S28603 | Right Hitch Brace (For Harrows and Anhydrous Coulter Kits only) . ........ 1
5 S22304 | LeftHItch Brace . ...t i i e 1
5A S28604 | Left Hitch Brace (For Harrows and Anhydrous Coulter Kitsonly) . .......... 1
6 S$22110 | RightHitch Truss . ... e 1
7 S22112 | Left HItCh TIUSS .. oottt e i e e et e e 1
8 C21631 | Cross Brace . ...t 1
9 C-4438 | HItch CleVvis .. .o it e e e et 1
10 C18758 | Support-SafetyChain ........ ... i 1
11 C18761 | SafetyChain ....... ... ... 1
12 C26323 | Hose Holder . ... ... e e 2
13 F-3645 | Pin-1 1/4x5 1/4 UL, ... .. . . e 1
14 C14714 | Pin-1 1/4x4 1/8U.L. ... . . i 4
15 C18531 | Pin-1 3/8x3 5/8U.L. ... oo s 4
16 C15252 | U-Bolt-5/8x4 1/32x4 3/8 ... .o e 4
17 C-219 U-Bolt-5/8X4 X5 9/16 ..ottt e 2
18 W-490 Hex Bolt - 1/2 X 2 1/2 oo e e e e e e e 1
19 D-5519 | HexBolt-1/2 X3 1/4 ... . o i 1
20 D12164 | HexBolt-5/8 X2 -Gr.8 .. oottt e 8
21 W14434 | Serrated Locknut -5/8 . ... .. e 4
22 W-63 Hex Bolt- 3/4 X 8 . oottt e et e e e 2
23 D-5256 | Hex Bolt- 3/4 X4 . ... o e e 1
24 C18757 | RetainingWasher . ... ... i e 1
25 C26321 | Clamp Plate-Hose Holder . ....... ... ... ... it 2
26 W-525 Lockwasher - 1/2 .o e e 6
27 W-526 LoCKWAShEr - 5/8 . . i e e e e, 20
28 W-527 Lockwasher - 3/4 . ... i e s 2
29 F-3405 LOCKNUL - 1/2 e e e e e e e 3
30 W-516 Hex NUt - 1/2 o e e e e e et i 6
31 W-517 HeX NUL = 5/8 o oottt et e e e i s 20
32 D-5273 | LocknUt - 3/4 . .. e e e e 1
33 W-518 HeX NUL - B/4 oot e ettt 2
34 D-5244 | RO PIN-1/4 X 2 oo ittt e e e e e e e 1
35 W-1002 | Spiral Pin-5/16x2H.D. ... ... 4
36 P106023| Spiral Pin-3/8Xx2H.D. ... ... 4
37 C-3902 | Decal-"MORRIS" .. . e 2
38 C-4262 Decal - "Caution” . ... e 1
39 C13704 | Decal - "Danger ... ...ttt e 3
40 N24301 | Decal-"Caution” .. ... .ottt e e i 1
41 S22441 | Decal - "Caution” . ... ..t e e 1
42 S22594 | Decal- "MAXIM" . e 2
43 C12602 | Reflector- Amber . ...t e 2
44 S22722 | Stabilizer Chain ... ..ottt e 2
45 W-496 Hex Bolt- 1/2 X5 1/2 oot e e e 4
46 C-219 U-Bolt - 5/8 x 4 x 5 9/16 (For Harrows and Anhydrous Coulter Kits only) . . . . 4
47 W-526 Lockwasher - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) .. ........ 8
48 W-517 Hex Nut - 5/8 (For Harrows and Anhydrous Coulter Kitsonly). . ........... 8
49 C-5831 Hitch Jack - TopWind #2 TM-10-5. . ... .. ... e 1
50 S31736 | HexBolt-5/8x21/2-Gr. 8 ... .. i e 4
June/99 Maxim Air Drill 1.4




HITCH ASSEMBLY - 39’




Return to Main Index

HITCH ASSEMBLY - 39’

ltem | Part No. Description No.Used
1 S22070 | Main Frame . ... .. i e 1
2 $22378 | RightHitch Pole ... ... .. . 1
3 S22377 | LeftHitch Pole . ... ... .. .. 1
4 S§22295 | RightHitchBrace ......... ... ... i 1
4A $28609 | Right Hitch Brace (For Harrows and Anhydrous Coulter Kitsonly) . ............ 1
5 S22296 | LeftHItch Brace . ....... ..ot 1
5A S28610 | Left Hitch Brace (For Harrows and Anhydrous Coulter Kitsonly) .............. 1
6 S22443 | RightHitch Truss .............. ... .. 1
7 S22444 | LeftHItCh TrUSS ... . it e e 1
8 C21631 | Cross Brace .. ...ttt e e e 1
9 C-4438 | Hitch Clevis . ... ..ot e e e e 1
10 C18758 | Support-SafetyChain ....... ... ... .. . 1
11 C18761 | SafetyChain ... . ... ... .. 1
12 C26323 | HoSe HOIdEBN . . ..o e e 2
13 F-3645 Pin-1 1/4x5 114 UL ... . 1
14 C14714 | Pin-1 1/4x4 1/8 UL ... ... e 4
15 C18531 | Pin-1 3/8x3 5/8U.L. ... . e 4
16 C15252 | U-Bolt-5/8x4 1/32X4 3/8 ..o 4
17 C-219 U-Bolt-5/8X4 X5 O/16 ..ottt e 2
18 W-490 Hex Bolt- 1/2 X 2 1/2 . .o 1
19 D-5519 | HexBolt-1/2X3 1/4 .. . 1
20 D12164 | Hex Bolt-5/8 X 2-Gr. 8 ... ittt e e 8
21 W14434 | Serrated Locknut - 5/8 . .. ... it 4
22 W-63 Hex Bolt - 3/4 X 8 ..ot e 2
23 D-5256 | HexBolt-3/4 X 4 .. ... 1
24 C18757 | RetainingWasher ......... ... i 1
25 C26321 | Clamp Plate-Hose Holder ........... ... .. ... i 2
26 W-525 LockWasher - 172 . ..o 6
27 W-526 LOCKWASNEr - 5/8 . . e 28
28 W-527 Lockwasher - 3/4 . ... . e 2
29 F-3405 | LOCKNUL - 1/2 .. ittt e e e e 3
30 W-516 Hex NUE - 172 e e e e e e 6
31 W-517 HeX NUE - 5/8 .ot e e e e e 28
32 D-5273 | LocknUE = 3/4 . .o 1
33 W-518 Hex Nut-3/4 ... .. . . . . i e 2
34 D-5244 | RO PIN-1/4 X 2 . oottt e e e e e 1
35 W-1002 | Spiral Pin-5/16x2H.D. ... ..o 4
36 P106023 | Spiral Pin-3/8X2H.D. ... ... .. 4
37 C-3902 | Decal- "MORRIS" . ... 2
38 C-4262 | Decal-"Caution" . . ... ..ottt e 1
39 C13704 | Decal - "Danger” . ... ...t 3
40 N24301 | Decal- "Caution” . ... ..ottt e 1
41 822441 | Decal- "Caution” . ... oot e 1
42 S22594 | Decal- "MAXIM" ... 2
43 C12602 | Reflector- Amber . ... ... .o e 2
44 §22722 | Stabilizer Chain . .. ... ...t e 2
45 W-496 Hex Bolt- 1/2 X 5 112 ot e e e e e 4
46 S22231 | CrossBrace TUDE ... ... i 1
47 F14331 | U-Bolt-5/8X3 1/16 X4 5/8 ... it e 4
48 C-219 U-Bolt - 5/8 x 4 x 5 9/16 (For Harrows and Anhydrous Coulter Kitsonly) ... ... .. 4
49 W-526 Lockwasher - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) . ............ 8
50 W-517 Hex Nut - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) . ................ 8
51 C-5831 Hitch Jack - TopWind #2 TM-10-5. ... ... ... e 1
52 S31736 | HexBolt-5/8 X 2 1/2-Gr. 8 .. . it e 4
June/99 Maxim Air Drill 1.6




HITCH ASSEMBLY - 49’




Return to Main Index

HITCH ASSEMBLY - 49’

ltem | Part No. Description No.Used
1 S22070 | Main Frame .. ... .. e 1
2 $22380 | RightHitchPole ....... ... ... .. 1
3 S22379 | LeftHitch Pole .. ... ... 1
4 S22295 | RightHitchBrace ............ .. 1
4A $28609 | Right Hitch Brace (For Harrows and Anhydrous Coulter Kitsonly) . . ........... 1
5 S22296 | LeftHItch Brace ... ... ..ot e 1
5A | $28610 | Left Hitch Brace (For Harrows and Anhydrous Coulter Kitsonly) .............. 1
6 S$22098 | RightlnnerHitchTruss ... ... ... e 1
7 S$22099 | Leftinner Hitch Truss ... ..ottt e 1
8 S$22100 | RightOuterHitch Truss ... ... ... ... 1
9 S22101 | LeftOuterHitch Truss . ... .. o i 1
10 S522231 Hitch Tube - Brace .. ...t i 1
11 C21631 | Cross Brace ......... ..ottt i e 1
12 C-4438 | Hitch Clevis .. ... . e i 1
13 C18758 | Support-Safety Chain ........ ... ... . 1
14 C18761 | Safety Chain ... ... o 1
15 C26323 | Hose Holder . ...t e e e 2
16 F-3645 Pin-1 1/4x5 1/4U.L. ... ... 1
17 C14714 | Pin-1 1/4x4 1/8U.L. ... .. . e 4
18 C18531 | Pin-1 3/8x3 5/8U.L. ... .. e 4
19 C15252 | U-Bolt-5/8Xx31/16X45/8 ... oo i i 4
20 C-219 U-BOIt-5/8X4X5 9/16 ..ottt e 6
21 W-490 Hex Bolt- 1/2 X 2 1/2 e e e e 1
22 D-5519 | Hex Bolt-1/2 X3 1/4 . . 1
23 D12164 | Hex Bolt-5/8 X 2-Gr. 8 ... ..ot 8
24 W14434 | Serrated Locknut-5/8 .. ... .. . 4
25 W-63 HeX Bolt - 3/4 X 3 . oottt e 2
26 D-5256 | Hex Bolt-3/4 X 4 ... . 1
27 C18757 | RetainingWasher ........ ... . i 1
28 C26321 | ClampPlate-HoseHolder .......... .. ... . i 2
29 W-525 LOCKWASNEr - 1/2 o it e 6
30 W-526 LOCKWASHEr - 5/8 . .t 28
31 W-527 LOCKWASHEr - 3/4 . . . e 10
32 F-3405 LOCKNUL = 172 e 3
33 W-516 Hex NUt - 172 .. s 6
34 W-517 HexX NUL-5/8 ..o e et i s 28
35 D-5273 | LoCKNUL - 3/4 ... . e 1
36 W-518 HexX NUt - 3/4 . e e 10
37 D-5244 | ROI PIN-1/4 X 2 .. . e e 1
38 W-1002 | Spiral Pin-5/16 X 2H.D. .. ... .. 6
39 P106023| Spiral Pin-3/8 X 2H.D. ... ... e 10
40 C-3902 | Decal- "MORRIS" .. ... e 2
41 C-4262 | Decal - "Caution” . .. .. .. 1
42 C13704 | Decal- "Danger” ... ... ... it e 3
43 N24301 | Decal - "Caution" ... .. ... e 1
44 822441 | Decal - "Caution" ... .. ... e 1
45 S22594 | Decal - "MAXIM" . e 2
46 C12602 | Reflector - AMber .. ... i e 2
47 S22051 | LegPivOt Pin ... . .. 2
48 S22722 | Stabilizer Chain .. ... ..o e 2
49 W-496 Hex Bolt- 172 X5 1/2 . e e 4
50 C-219 U-Bolt- 5/8 x 4 x 5 9/16 (For Harrows and Anhydrous Coulter Kits only) . . . . . - 4
51 W-526 Lockwasher - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) . ............ 8
52 W-517 Hex Nut - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) . ................ 8
53 C-5831 Hitch Jack - TopWind #2 TM-10-5 . . ... .. ... o 1
54 831186 | CrossBrace-Five Frame .. ... ... . ... ... . i 1
55 S31736 | HexBolt-5/8x21/2-Gr.8 . ... .. e P 4
56 S31736 | U-Bolt-3/4x4 x5 9/16 ... .. . . e 4
June/99 Maxim Air Drill 1.8




Return to Main Index

HITCH ASSEMBLY - 55’




Return to Main Index

HITCH ASSEMBLY - 55’

ltem Part No. Description No. Used
1 $22070 MaIN FTAME & . oot ot e e e e e e e e e e e 1
2 $22380 Right HItch POlE .. ... e 1
3 S§22379 Left HItCR POl .« . o v ettt e e e e e e e 1
4 S$29792 RIght HItCh BraCe . ... ...ttt 1
4A S$29972 Right Hitch Brace (For Harrows and Anhydrous Coulter Kitsonly) . ............ ... 1
5 529791 LEf HItCR BIACE . . . o vt ottt et et et e 1
5A S$29971 Left Hitch Brace (For Harrows and Anhydrous Coulter Kitsonly) ................... 1
6 S29798 Right Inner Hitch TrUSS . ... ..o 1
7 529797 Left INNEr HItCh TTUSS .« . o\ oot ettt et e e e 1
8 S$29800 Right Outer HItch TIUSS ... ..ottt 1
9 S$29799 Left Outer HItCh TIUSS . . oo ittt et et 1
10 522231 HItCh TUDE = BIACE . . .« o et ettt e e e 1
11 C21631 CrOSS BIACE . . . ot ottt et e e et et e e 1
12 C-4438 HItCh ClBVIS . . o v ot e e et e e e e e e e e et e 1
13 C18758 Support - Safety Chain . ... .. ..ot 1
14 C18761 Safety Chain ... ..ottt 1
15 C26323 HOSE HOIGBE .« o . ottt e e e e e e e e e e 1
16 F-3645 Pin-1 1/4X5 14 UL .. e 1
17 C21213 Pin-1 1/2x4 1116 U.L. ... o e 4
18 C18531 Pin-1 3/8X3 5/8U.L. « ittt ittt 4
19 F14331 U-Bolt-5/8 X3 1/16 X4 5/8 . oottt s 4
20 Cc-219 U-BOI-5/8 X4 X5 O/16 .ottt e et 6
21 W-490 HEX BoM - 1/2 X 2 172 oottt e e e e e et e 1
22 D-5519 Hex Bolt- 172 X3 1/4 ..o e e 1
23 D12164 HexX BOlt-5/8 X 2 - Gl B oot ittt it et et e 8
24 W14434 Serrated LOCKNUL - 5/8 . . oot ittt ittt e e 4
25 W-63 HEX BOM = 3/4 X 3 o o v ottt et et e e e et 2
26 D-5256 HEX BOl - 3/4 X 4 . oot e et 1
27 C18757 Retaining Washer ... .. .......o.urteii 1
28 C26321 Clamp Plate - Hose Holder . ............ i 2
29 W-525 LOCKWASHEE = 1/2 o et et e e e 6
30 W-526 LOCKWASHET - 5/8 . .\ttt i e 28
31 W-527 LOCKWASNET = 3/4 . o ottt e et e e e e 18
32 F-3405 LOCKNUL = 172 o o ot ettt e e e e e 3
33 W-516 HEX NUL = 172 ot et et e e e e e e e 6
34 W-517 HeX NUL - 5/8 oottt e e e it 28
35 D-5273 LOCKNUL = B/4 v v et et et e e e et e e e e e e 1
36 W-518 HEX NUE = B/4 oot ottt e e et e e e et e e 18
37 D-5244 RO PIN = 1/8 X 2 vt ettt e e et et e e e e 1
38 W-1002 Spiral Pin - 5/16 X 2 H.D. ..ottt 6
39 P106023 Spiral Pin=3/8X2H.D. ... 10
40 C-3902 DECal - "MORRIS™ . . ottt et e e 2
41 C-4262 DECAl - "CAULION" . . . o ottt e e 1
42 C13704 DECAl - "DANGET" . . . ettt e 3
43 N24301 Decal - "CaUtON" . o o ot 1
44 $22441 DECAl - "CaAUNON" . e ottt e e e e 1
45 $22594 Decal - MAXIM . oot 2
46 C12602 REAIECION = AMDET . . o o ot et e et e e e e e 2
47 $29893 Leg PIVOt PN . ..ottt 2
48 $22722 SAbIliZEr CRAIN . o . ottt et e ettt e 2
49 W-496 Hex Bolt - 172 X 5 1/2 o oot e e 2
50 Cc-219 U-Bolt - 5/8 x4 x 5 9/16 (For Harrows and Anhydrous Coulter Kitsonly) . ............. 4
51 W-526 Lockwasher - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) ................... 8
52 W-517 Hex Nut - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) . ..................... 8
53 C-5831 Hitch Jack - Top Wind #2 TM-10-5 . . ... .o o vt 1
54 C26151 Pin-11/2 X5 5/16 UL, oottt et et 2
55 S$29784 HItch PIVOL PIAtE . . o ettt e e et e et e e 2
56 C-5561 U-BOM =3/ X4 X5 5/B o oottt 10
57 S31186 Cross Brace - FiVe FTame . .. oo oottt 1
58 S$31736 HexX BOMt - 5/8 X 2 1/2 - GI. 8 . o ottt ettt e e 4
59 S$32263 RONEI BrACKEE . . . o oottt e et e e e 2
60 S$32261 SIOHEA Plate . . .. oottt et e 2
61 $26925 NYION ROIET . . o et et 2
62 W-535 Cotter Pin -1/4 X 1 1/2 oot et 2
63 F-3515 Flatwasher - 1.031 IDx 1.750D x.188¢thick . ...... . ... .o 2

June/99

Maxim Air Drill

1.10







Return to Main Index

HITCH ASSEMBLY - 60’

ltem Part No. Description No. Used
1 $22070 Main Frame . ..ottt e e 1
2 522380 Right Hitch Pole ... ... ... s 1
3 $22379 Left HItCh POlE . ..ot e e 1
4 S$29792 RightHitch Brace ........... ..o i e 1
4A 529972 Right Hitch Brace (For Harrows and Anhydrous Coulter Kitsonly) . .................. 1
5 S$29791 Left HItCh Brace . ... ... .cut e e e 1
5A S$29971 Left Hitch Brace (For Harrows and Anhydrous Coulter Kitsonly) .. ................. 1
6 S$29798 Right Inner HItch Truss .. ... ... e 1
7 S$29797 Left Inner HItCh TrUSS . .. .. ot e 1
8 S29911 RightOuter Hitch Truss . ... ... ... e 1
9 S$29910 Left Outer HItCh TTUSS . . oottt e e e et 1
10 522231 HItch TUDE - BraCe . . .ottt et e e et es 1
11 C21631 CrOSS Brate . ..ottt e 1
12 C-4438 HItC ClBVIS . . ittt e e e e e e e e e e 1
13 C18758 Support- Safety Chain .. ... i 1
14 C18761 Safety Chain . ... ..o e 1
15 C26323 Hose HOIdEr . ..o e e e e 1
16 F-3645 Pin-1 1/4x5 1/4U.L. ... . 1
17 Cc21213 Pin-1 1/2x4 1116 UL, ... it it 4
18 C18531 Pin-1 3/8x3 5/8U.L. ... s 4
19 F14331 U-BOIt-5/8 X3 1/18 X4 5/8 ..ottt ettt 4
20 C-219 U-BOolt-5/8 X4 X5 9/16 ..ottt e 6
21 W-490 Hex Bolt- 1/2 X 2 1/2 oo ot e e e 1
22 D-5519 Hex Bolt- 172 X3 1/4 . .o e e 1
23 D12164 Hex Bolt - 5/8 X 2 - GF. B o\t ittt et et e 8
24 W14434 Serrated LOCKNUL = 5/8 . . .o .ot e e 4
25 W-63 HEX BOIt - 3/4 X 3 o .ottt et e e e 2
26 D-5256 HEX BOlt - 3/4 X4 ..ottt e e e e 1
27 C18757 Retaining Washer .. ... ... ... e 1
28 C26321 Clamp Plate - Hose Holder ....... ... ..o 2
29 W-525 LOCKWASHET = 1/2 . oot e e 6
30 W-526 LOCKWASHET = 5/B . . i ittt et e e 28
31 W-527 LOCKWASHEr = 3/4 . . oo e 18
32 F-3405 LOCKNUE = 172 o ot e s 3
33 W-516 HexX NUL - 172 . e e e e e e i 6
34 W-517 HEX NUL = 5/8 . oot it ettt e e ettt i 28
35 D-5273 LOCKNUL = B3/4 . . ot e 1
36 W-518 HexX NUL - 314 .o e e e e i e 18
37 D-5244 ROI PIN - 1/4 X 2 o o ettt e ettt 1
38 W-1002 Spiral Pin-5/16 X 2H.D. ... s 6
39 P106023 Spiral Pin-3/8 X 2H.D. ... 10
40 C-3902 Decal - "MORBRIS" . ottt e 2
41 C-4262 Decal - "CaUliON" . . .ttt e 1
42 C13704 Decal - "DaANGEI" . .ttt 3
43 N24301 Decal - CaAUtION" . . . ettt e e 1
44 522441 Decal - "CAUNON” . . ottt e 1
45 522594 Decal - "MAXIM . o e 2
46 C12602 Reflector - AT . o ottt e 2
47 S$29893 Leg PIVOt Pin .. .. 2
48 §22722 StabiliZEr Chain . . .. oottt et e e e et e et 2
49 W-496 HexX Bol - 172 X5 /2 et et et et e e s 2
50 C-219 U-Bolt - 5/8 x 4 x 5 9/16 (For Harrows and Anhydrous CoulterKitsonly) . ............. 4
51 W-526 Lockwasher - 5/8 (For Harrows and Anhydrous CoulterKitsonly) . .................. 8
52 W-517 Hex Nut - 5/8 (For Harrows and Anhydrous Coulter Kitsonly) . . .................... 8
53 C-5831 Hitch Jack - TopWIind #2 TM-10-5 . . . ... oot e 1
54 C26151 Pin-11/2X55/6 U.L. ... e e 2
55 S29784 HItch PIVOt Plate . ... oottt e ettt it e 2
56 C-5561 U-BOIt = 3/4 X4 X5 B/ oottt ittt s 10
57 S31186 Cross Brace - FIVE Frame . .. ..o vttt ittt et it it e e 1
58 S31736 HexXBOlt-5/8 X2 1/2 -Gl 8 ..ottt ettt 4
59 $32263 ROIEI Bracket . ... oottt ettt et e e e 2
60 $32261 LTt e=e I = L= T g 2
61 S$26925 NYION ROHET . ...t 2
62 W-535 Cotter Pin -1/4 X 1 172 . oo e e e e 2
63 F-3515 Flatwasher - 1.031 IDx1.750D x.188¢thick ......... ... ... it 2
June/99 Maxim’ Air Drill 112




Return to Main Index

SUPPORT LEG ASSEMBLY - 49’ Only

1.13



Return to Main Index

SUPPORT LEG ASSEMBLY - 49’ ONLY

June/99

ltem | Part No. Description No.Used
49’
1 S22099 | Leftinner Hitch TruSS . .o oottt 1
2 S22101 | LeftOuter HICh TrUSS ..ottt e 1
3 822188 | SUPPOMLEG ..ottt 2
4 822575 | Left Stop Bracket . ...t 1
5 S22576 | Right Stop Bracket (notshown) ...............ooiieinn 1
6 V-339 SPHNG « v v ettt et e 2
7 V-3262 Nylon Spring Plug (Includes ltem 16) . ............ovviinns 2
8 N16041 | Adjustment ROd . ... ... 2
9 822051 | LegPivotPin ... .. o i 2
10 S22578 | Rubber Bumper BIOCK .. ... ... 2
11 D-4931 U-Bolt-5/8 X2 3/4 X5 1/2 . i e 2
12 W-1552 | Hex Bolt- 174 X 1 oot e 2
13 W-538 Flatwasher - 3/8 . oot e 2
14 W-526 LOCKWASNETr = 5/8 . o o ottt e e e 4
15 NI15757 | LoCKnUE - 1/4 . . oo e 2
16 M-3388 | LOCKNUE-3/8 ..\ttt e 2
17 W-517 HeX NUL = 5/8 . o oottt e e ettt 4
18 P106023| Spiral Pin=3/8 X 2 . ...\ttt 4
V-3465 | Spring Assembly (Includesltem6and7)..............ooviiinn.
Maxim Air Drill 1.14




Return to Main Index

SUPPORT LEG ASSEMBLY - 55> & 60’ ONLY

1.15



Return to Main Index

SUPPORT LEG ASSEMBLY - 55’ and 60’ Only

ltem Part No. Description No. Used

1 $29797 LeftInner HItch TruUSS .. .ottt e 1
2 S529799 Left Outer Hitch Truss (65 ft.only) .. ... ..o 1

S$29110 Left Outer Hitch Truss (60 ft. only - Not shown) .. ..................... 1
3 $29890 SUPPOILEG .« oo et ettt 2
4 529891 Left Stop Bracket ... ... 1
5 529892 Right Stop Bracket (notshown) ... 1
6 V-339 OPIING + v e ettt 2
7 V-3262 Nylon Spring Plug (Includes ltem 16) ............ ..o 2
8 N16041 Adjustment Rod . ... ... 2
9 529893 Leg PiVOt Pin ... ..o 2
10 S22578 Rubber BumperBlock ......... oo 2
11 F-4543 U-BOIt-5/8 X 3X5 3/8 oottt e et 2
12 W-1552 Hex Bolt - 1/4 X 1 o e e 2
13 W-538 Flatwasher - 3/8 . .ot e e e 2
14 W-526 LOCKWASHEE = 5/8 ottt i e 4
15 | N15757 LOCKNUE = 1/4 o o e e e e e e e e e e e e 2
16 M-3388 LOCKNUL = 3/8 o ottt e 2
17 W-517 HexX NUL = 5/8 o ot e e e e e e e 4
18 P106023 | Spiral Pin-3/8X2 ... ... it 4

V-3465 Spring Assembly (Includes ltem6and7) ...,

Maxim Air Drill 1.16

June/99




FRAME / PACKER FRAME
MOUNTING ASSEMBLY - 29’




Return to Main Index

FRAME / PACKER FRAME MOUNTING ASSEMBLY - 29

June/99

Maxim Air Drill

ltem | Part No. Description No.Used
29’
1 S22070 | Main Frame . ...t e e 1
2 S$22079 | Right Wing Frame ........ .. i 1
3 S22080 | LeftWingFrame ................ [P 1
4 S22288 | Main Packer Frame ... ...t e 1
5 $22279 | Right PackerFrame ..................... e 1
6 S22280 | LeftPacker Frame . ... ... 1
7 S$32020 | Packer Pivot Arm MountingBracket .. .......... ... . .. il 2
7A S22744 | Packer Pivot Arm Mounting Bracket . . (Old Style - Prior to S/N 2900003107) . 2
8 832013 | BackingPlate ........ ... . 2
8A S22741 | BackingPlate .................... (Old Style - Prior to S/N 2900003107) 2
9 S32018 | Packer Evener MountingBracket . ......... .. ... .. i 4
9A S22116 | Packer Evener Mounting Bracket . . .. (Old Style - Prior to S/N 2900003107) . 4
10 S32015 | BackingPlate . ..... ... i 4
10A | S22179 | BackingPlate .................... (Old Style - Prior to S/N 2900003107) 4
11 S22135 | Right Main Pivot Arm  (for 7 1/2" spacing) .....................ooonn. 1
11A | S22490 | Right Main Pivot Arm  (for 10" spacing) ..............coeeveaeinnn 1
11B | S22492 | Right Main Pivot Arm  (for 12" spacing) ............. ... 1
12 S22138 | Left Main Pivot Arm  (for7 1/2"spacing) ...........cooviiennn 1
12A | S22489 | Left Main Pivot Arm  (for10"spacing) ............c.covniiin, 1
12B | S22491 | Left Main Pivot Arm  (for12"spacing) . ........ ..., 1
13 S22180 | Shim Plate - 1/8 . .ot e e e 24
13A | S32016 | Shim Plate - 1/2 ..ot 6
14 S22217 | Pin-1 1/4x2 7/8U.L. ... 6
15 C18529 | Pin-1 1/4x7 1/32U.L. ... . 2
16 P106023| Spiral Pin-3/8x 2H.D. ... ..o 6
17 S27555 | HexBolt-5/8x6 1/2 (Gr.8) ..... (Used with old Brackets on wings only) . . 16
18 W-526 Lockwasher-5/8 .............. (Used with old Brackets on wings only) . . 16
19 W-517 HexNut-5/8 ................. (Used with old Brackets on wings only) . . 16
20 D-5274 | LOCKNUL =1 ..ottt e 2
21 C-3902 | Decal-"MORRIS" ... 1
22 S225394 | Decal - "MAXIM" . . e 1
23 D-4939 Decal - "AHentioN" . ... e e 1
24 S22441 | Decal - "Caution” . ... i e 2
25 C11029 | Serial Plate .. ..ot e e e 1
26 D12865 | Gang Torque Wrench ...t 1
27 BW-11 Hair Pin - 3/16 X3 3/4 oottt ettt it 1
28 C18510 | NylonBushing-1 7/8 ... ... . o i 4
29 822219 | Extension Frame (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) . . . 2
30 C-219 U-Bolt - 5/8x 4 x5 9/16 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) 4
31 W-517 Hex Nut - 5/8 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) ... ... 8
32 W-526 Lockwasher - 5/8 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) .. . 8
33 C26697 | HexBolt-3/4x6 1/2(Grade 8) . ... .t 24
34 W-527 LOCKWASNHET - 3/4 . . o e e e 24
35 W-518 HeX NUL = B/4 . oo e e e e et e et e ittt 24
36 S29378 | Decal-"Danger" . ... ..ot 1

2.2




FRAME / PACKER FRAME
MOUNTING ASSEMBLY - 34’




Return to Main Index

FRAME / PACKER FRAME MOUNTING ASSEMBLY - 34’

ltem | Part No. Description No.Used
— 34
1822070 | Main Frame .............. .o 1
2 822076 | Right WingFrame ......... ... e 1
3 S22077 | LeftWingFrame ... ... .. 1
4 S22288 | Main Packer Frame ... ...... .o 1
5 S22276 | RightPacker Frame ......... ... . i 1
6 S22277 | LeftPacker Frame . ... ... . e 1
7 S32020 | Packer Pivot Arm MountingBracket . ... ... ... .. . i 2
7A S22744 | Packer Pivot Arm Mounting Bracket . . (Old Style - Prior to S/N 3400001488) . 2
8 S32013 | Backing Plate . ... ... 2
8A S22741 | BackingPlate .................... (Old Style - Prior to S/N 3400001488) 2
9 S$32018 | Packer Evener MountingBracket . ... .. ... ... . i 4
9A S22116 | Packer Evener Mounting Bracket . ... (Old Style - Prior to S/N 3400001488) . 4
10 832015 | Backing Plate ... ... i s 4
10A | S22179 | BackingPlate .................. .. (Old Styie - Prior to S/N 3400001488) 4
11 S22135 | Right Main Pivot Arm  (for 7 1/2"spacing) ...................ooonn.. 1
11A | S22490 | Right Main Pivot Arm  (for 10" spacing) .................. .o ot 1
11B | S22492 | Right Main Pivot Arm  (for 12" spacing) .................oiiiiiinnnn 1
12 S$22138 | Left Main Pivot Arm  (for7 1/2"spacing) ........... .. oo, 1
12A | S22489 | Left Main Pivot Arm  (for 10"spacing) ..., 1
12B | S22491 Left Main Pivot Arm (for 12"spacing) . ...t 1
13 S22180 | Shim Plate - 1/8 . ..o it e 24
13A | S32016 | Shim Plate - 1/2 ... e 6
14 S22217 | Pin-1 1/4x2 7/8U.L. ... .o 6
15 C18529 | Pin-1 1/4x7 1/32U.L. ... i e 2
16 P106023| Spiral Pin-3/8 x2H.D. .. ... 6
17 S$27555 | Hex Bolt-5/8x6 1/2 (Gr.8) ..... (Used with old Brackets on wings only) . . 16
18 W-526 Lockwasher-5/8 .............. (Used with old Brackets on wings only) . . 16
19 W-517 HexNut-5/8 ................. (Used with old Brackets on wings only) . . 16
20 D-5274 LOCKNUL = 1 o e 2
21 C-3902 | Decal- "MORRIS" . ... e 1
22 S22594 | Decal- "MAXIM e 1
23 D-4939 Decal - "Attention” . ... ... e 1
24 S22441 Decal - "Caution" . ..t e 2
25 C11029 | Serial Plate . ... .. e e e 1
26 D12865 | Gang Torque WrenCh . ... .. ...t 1
27 BW-11 Hair Pin - 3/16 X 3 3/4 . .. e i i e 1
28 C18510 | NylonBushing-1 7/8 ... . i e 4
29 S22219 | Extension Frame (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) . .. 2
30 C-219 U-Bolt - 5/8x 4 x5 9/16 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) 4
31 W-517 Hex Nut - 5/8 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) ... ... 8
32 W-526 Lockwasher - 5/8 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) . .. 8
33 C26697 | HexBolt-3/4x6 1/2(Grade 8) . ...t 24
34 W-527 LoCkWasher - 3/4 . . .. e 24
35 W-518 Hex NUL - B/4 . e e 24
36 829378 | Decal-"Danger . .. ..o 1
Maxim Air Drill 24

June/99




FRAME / PACKER FRAME
MOUNTING ASSEMBLY -39’ &




Return to Main Index

FRAME / PACKER FRAME MOUNTING ASSEMBLY - 39’

ltem | Part No. Description No.Used
39
1 S22070 | Main Frame . ..ot 1
2 S22058 | RightWing Frame ......... ... 1
3 S22059 | LeftWINGFrame ... ... ... i 1
4 S22288 | Main Packer Frame .. ... ...t 1
5 831608 | Right Packer Frame . ... 1
6 S31607 | Left PACKer Frame .. ..ottt e et 1
7 S$32019 | Packer Pivot Arm Mounting Bracket ....... ... ... ... . i 4
7A S22119 | Packer Pivot Arm Mounting Bracket . . (Old Style - Prior to S/N 3900004419) . 4
8 S32013 | BackingPlate ... 4
8A S22440 | BackingPlate .................. . (Old Style - Prior to S/N 3900004419) . 4
9 S22135 | Right Main Pivot Arm  (for 7 1/2"spacing) .................ooovinnn. 1
9A $22490 | Right Main Pivot Arm  (for 10" spacing) ..................oiiennn 1
9B S22492 | Right Main Pivot Arm  (for12"spacing) .................coinn.t. 1
10 §22138 | Left Main Pivot Arm  (for 7 1/2"spacing) ......... ..o, i
10A | S22489 | Left Main Pivot Arm (for10"spacing) ............. vt 1
10B | S22491 | LeftMain Pivot Arm (for12"spacing) ............ .o, 1
11 822624 | Wing Pivot Arm  (for 7 1/2" spacing) ...t 4
11A | S22626 | Wing Pivot Arm - Right (for 10" spacing) .................oovennnnnn 2
11B | S22625 | Wing Pivot Arm - Left (for 10"spacing) .............. .ot 2
11C | S22629 | Wing Pivot Arm  (for 12" spacing) ..............oovvnninnonnn. 4
12 S22180 | Shim Plate - 1/8 ..ottt 24
12A | 832016 | Shim Plate - 1/2 .. ittt 6
13 G§22217 | Pin-1 1/4X2 T/8U.L. .. it 6
14 C18529 | Pin-1 1/4x7 1/32U.L. ... i 6
15 P106023| Spiral Pin-3/8 X 2H.D. ... ... 6
16 827555 | Hex Bolt-5/8x6 1/2 (Gr.8) ..... (Used with old Brackets on wings only) . . 16
17 W-526 Lockwasher-5/8 .............. (Used with old Brackets on wings only) . . 16
18 W-517 HexNut-5/8 ................. (Used with old Brackets on wings only) . . 16
19 D-5274 | LOCKNUL -1 .o i e 6
20 C-3902 | Decal - "MORRIS" . . ittt 1
21 §22594 | Decal - "MAXIM . 1
22 D-4939 | Decal - "Attention” ............... e 1
23 S22441 | Decal - "Caution” . . ...t 2
24 C11029 | SerialPlate .......... . it e e 1
25 D12865 | Gang Torque Wrench . ....... ...ttt 1
26 BW-11 Hair Pin - 3/16 X3 3/4 . ..ot et 1
27 C18510 | NylonBushing -1 7/8 ... .. ..ottt 12
28 S22219 | Extension Frame (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) . .. 2
29 C-219 U-Bolt - 5/8x 4 x5 9/16 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) 4
30 W-517 Hex Nut - 5/8 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) ... .. 8
31 W-526 Lockwasher - 5/8 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) . . . 8
32 S$32020 | Packer Pivot Arm Mounting Bracket ....... ... ... il 2
30A | S22744 | Packer Pivot Arm Mounting Bracket . . (Old Style - Prior to S/N 3900004419) . 2
33 S32013 | BackingPlate .. ...... ... oo 2
33A | S22741 | BackingPlate .................... (Old Style - Prior to S/N 3900004419) 2
34 C26697 | HexBolt-3/4x6 1/2(Grade 8) ... ... 24
35 W-527 LOCKWASHEE = B/4 . o oot e e e e 24
36 W-518 HEX NUL = 3/4 oot e e e e e e e e e 24
37 S29378 | Decal-"Danger ... ..o 1
June/99 Maxim Air Drill 2.6




FRAME / PACKER FRAME
MOUNTING ASSEMBLY - 49’

2.7



Return to Main Index

FRAME / PACKER FRAME MOUNTING ASSEMBLY - 49’

ltem | Part No. Description No.Used
49’
1 S22070 | Main Frame . ..ottt 1
2 S22076 | RightlnnerWingFrame ........ ... ... i 1
3 S22077 | LeftinnerWingFrame .. ... . 1
4 822079 | Right OuterWingFrame . ....... .. ... 1
5 S22080 | LeftOuterWing Frame . ... .. ...t 1
6 S22288 | Main PackerFrame .............. P 1
7 822276 | RightInner Packer Frame ............... oot 1
8 S22277 | LeftOuterPacker Frame ... ...t e 1
9 822279 | Right Outer Packer Frame .............. .. i 1
10 S22280 | LeftOuterPackerFrame ... ... 1
11 S32020 | Packer Pivot Arm Mounting Bracket ........... ... .. ool 2
11A | S22744 | Packer Pivot Arm Mounting Bracket . . (Old Style - Prior to S/N 4900004242) . 2
12 832013 | BackingPlate ....... ... . 2
12A | S22741 | BackingPiate ................. ... (Old Style - Prior to S/N 4900004242) 2
13 S$32018 | Packer Evener Mounting Bracket . ...... ... ... . i 8
13A | S22116 | Packer Evener Mounting Bracket . . .. (Old Style - Prior to S/N 4900004242) . 8
14 832015 | BackingPlate ........ ..o 8
14A | S22179 | BackingPlate .................... (Old Style - Prior to S/N 4900004242) 8
15 S22135 | Right Main Pivot Arm  (for 7 1/2" spacing) ...............oooeenenenn 1
15A | S22490 | Right Main Pivot Arm  (for 10" spacing) .................cooeeviennn. 1
158 | S22492 | Right Main Pivot Arm  (for 12"spacing) .............cooviinnnnnn. 1
16 §22138 | Left Main Pivot Arm  (for7 1/2"spacing) . ...t 1
16A | S22489 | Left Main Pivot Arm  (for 10"spacing) ........... .o, 1
16B | S22491 | Left Main Pivot Arm  (for12"spacing) . ...ttt 1
17 S22180 | Shim Plate - 1/8 ..ot 40
17A | 832016 | Shim Plate - 1/2 .. oot 6
18 S22217 | Pin-1 1/4x2 7/8U.L. ... e 10
19 C18529 | Pin-1 1/4x7 1/32U.L. ... i e 2
20 P106023| Spiral Pin-3/8x2H.D. ... ... . i 10
21 S27555 | HexBolt-5/8x6 1/2 (Gr.8) ..... (Used with old Brackets on wings only) 32
22 W-526 Lockwasher-5/8 .............. (Used with old Brackets on wings only) . 32
23 W-517 Hex Nut-5/8 ................. (Used with old Brackets on wings only) . . 32
24 D-5274 16 0] <210 1S T I 2
25 C-3902 | Decal-"MORRIS" . .. e 1
26 S22594 | Decal - "MAXIM! .. e 1
27 D-4939 | Decal - "Attention” ... ... 1
28 S22441 Decal - "Caution” . ...ttt e 2
29 C11029 | Serial Plate .. ... e 1
30 D12865 | Gang Torque Wrench ........ ... 1
31 BW-11 Hair Pin-3/16 X 3 3/4 . oo i i 1
32 C18510 | NylonBushing -1 7/8 ... ... . oot 4
33 S22219 | Extension Frame (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) . 2
34 C-219 U-Bolt - 5/8x 4 x5 9/16 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) 4
35 W-517 Hex Nut - 5/8 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) ... ... 8
36 W-526 Lockwasher - 5/8 (for 7 1/2" Spacing & Harrow/Anhydrous Coulters Only) . . . 8
37 C26697 | HexBolt-3/4x6 1/2(Grade 8) . ... .ot 40
38 W-527 LOCKWASHET = 314 oo e e 40
39 W-518 Hex NUt-3/4 ... i e 40
40 S29378 | Decal-"Danger . . ... 1
Maxim Air Drill 2.8

June/99




FRAME/PACKER FRAME
MOUNTING ASSEMBLY - 55’

2.9

Return to Main Index




Return to Main Index

FRAME/PACKER FRAME MOUNTING ASSEMBLY - 55’

ltem Part No. Description No. Used
1 S$22070 MaIN FIAmME o v ot ettt e e 1
2 $22058 Right Inner Wing Frame . ..........ovoiviimnreee s 1
3 S22059 LeftInner WiNg Frame . ......... .o 1
4 S22079 Right Outer Wing Frame ... ........ooveiinerr e 1
5 $22080 Left Outer WING Frame .. ......vuvvennre e 1
6 522288 Main Packer Frame ... ..ot 1
7 $22598 Right Inner Packer Frame ..............oooomnerrereee e 1
8 S22597 Left Inner Packer Frame .. .. ..o 1
9 $22279 Right Outer Packer Frame . .............oooomeemrmreanneees 1
10 $22280 Left Outer Packer Frame ... ... .ooirneii e 1
11 $32020 Packer Pivot Arm Mounting Bracket . .......... .. 2
11A | S22744 Packer Pivot Arm Mounting Bracket . . (Old Style - Prior to S/N 5500005030) 2
12 S$32013 Backing Plate . ... ...vtnre i 2
12 §22741 BackingPlate .......... ... ... ... (Old Style - Prior to S/N 550000503( 2
13 S$32018 Packer Evener Mounting Bracket ... ..... ... 8
13A | S22116 Packer Evener Mounting Bracket . . .. (Old Style - Prior to S/N 5500005030) 8
14 S$32015 Backing Plate . .. ......oeenueie e 8
14A | S22179 BackingPlate . ........... ...t (Old Style - Prior to S/N 550000503( 8
15 S26749 Pivot Arm  (for 10" SPACING) ... v v vvvvevve e 6
15A | S22492 Right Main Pivot Arm  (for 12" SPACING) « . oo 1
16 522491 Left Main Pivot Arm  (for 12" spacing) .. ........oovvenernnens 2
17 522180 ShIimM Plate = 1/8 « oottt e 40
17A | S32016 ShimM Plate - 1/2 .« oo e 6
18 522217 Pin-1 1/4x2 7/8U.L. ..ot 10
19 C18529 Pin-1 1/4Xx7 1/32U.L. . 6
20 P106023 | Spiral Pin-3/8X2H.D. ... 10
21 S§27555 Hex Bolt-5/8x6 1/2 (Gr.8) ..... (Used with old Brackets on wings only) . 32
22 | W-526 Lockwasher-5/8 .............. (Used with old Brackets on wings only) . 32
23 W-517 HexNut-5/8 ................. (Used with old Brackets on wings only) . 32
24 D-5274 LOCKIUL = 1 & s et et e et e e e e i e e 6
25 C-3902 Decal - "MORRIS" . oottt 1
26 522594 Decal - "MAXIMY ot 1
27 D-4939 Decal - "AtENtON" . . ot 1
28 S$22441 Decal - "Caution” .. .ttt 2
29 C11029 SEnal Plale . . oottt 1
30 D12865 Gang Torque WIench .. ......... e 1
31 BW-11 Hair PN -3/16 X3 3/4 .ot iie e 1
32 C18510 Nylon Bushing - 1 7/8 ... vuvnmnie e 12
33 S32019 Packer Pivot Arm Mounting Bracket . ........ ... i 4
33A | S22119 Packer Pivot Arm Mounting Bracket . ...... (OldStyle) . .ooovvvvvenentn 4
34 S$32013 Backing Plate . .. ....ouiiieanie e 4
34A | S22440 BackingPlate .................coionnn (OldStyle) . ...t 4
35 S$22629 Wing Pivot Arm (for 12" Spacing Only) oo 2
36 S26748 Wing Pivot Arm - Right (for 12" SpacingOnly) ... 1
37 C26697 Hex Bolt -3/4 x6 1/2(Grade 8) . ... ovvvnimmiin e 40
38 W-527 LOCKWASRET - 3/4 o oottt 40
39 W-518 P N1 < 1 A 40
40 S$22219 Extension Frame (for Harrow/Anhydrous Coulters only) «ovvvviinn 2
41 C-219 U-Bolt - 5/8x 4 x5 9/16 (for Harrow/Anhydrous Coulters only) ............ 4
42 W-517 Hex Nut - 5/8 (for Harrow/Anhydrous Coulters only) ovvvvviiiinn 8
43 W-526 Lockwasher - 5/8 (for Harrow/Anhydrous Coulters only) covviiant. 8
44 $29378 Decal - "DANGEr" . ..o et 1
June/99 Maxim Air Drill 2.10




FRAME/PACKER FRAME
MOUNTING ASSEMBLY - 60’

2.1

Return to Main Index




Return to Main Index

FRAME/PACKER FRAME MOUNTING ASEMBLY - 60’

ltem Part No. Description No. Used
1 $22070 MaIN FIrame . ..ot e e e 1
2 S$22058 Right InnerWing Frame ........ ... 1
3 S22059 Leftinner Wing Frame . ...... ..o i 1
4 522076 Right Outer Wing Frame .. .......... ..o 1
5 S22077 Left Outer Wing Frame ... .. ... it 1
6 522288 Main Packer Frame . ... ... ot e 1
7 522598 Right Inner Packer Frame ... ........ ... i 1
8 S22597 Left Inner Packer Frame .. ... .. it 1
9 S$22276 Right Outer Packer Frame . .............. oo, 1
10 S22277 Left Quter Packer Frame ........ ...t 1
11 §32020 Packer Pivot Arm Mounting Bracket .. ...... ... ... . i 2
11A | S22744 Packer Pivot Arm Mounting Bracket . . (Old Style - Prior to S/N 6000006020) 2
12 S$32013 Backing Plate ... ... ... 2
12A | S22741 BackingPlate ................... (Old Style - Prior to S/N 6000006020) 2
13 $32018 Packer Evener Mounting Bracket .. ...... ... . . i 8
13A | S22116 Packer Evener Mounting Bracket . . .. (Old Style - Prior to S/N 6000006020) 8
14 S32015 Backing Plate ... ..... ... . 8
14A | S22179 BackingPlate ................... (Old Style - Prior to S/N 6000006020) 8
15 S26749 Pivot Arm  (for 10" Spacing) . ........c.ovevnieiniinnr 6
15A | S22492 Right Main Pivot Arm  (for 12"spacing) ................ovveeennnn. 1
16 522491 Left Main Pivot Arm  (for12"spacing) .............. oot 2
17 522180 ShimPlate-1/8 ............... P 40
17A | S32016 ShIM Plate - 1/2 .. o e 6
18 S$22217 Pin-1 1/4X2 7/8U.L. ..o i e 10
19 C18529 Pin-1 1/4X7 1/82U.L. .o e e 6
20 P106023 | Spiral Pin-3/8Xx2H.D. ... ..o 10
21 S27555 Hex Bolt-5/8 x6 1/2 (Gr.8) ..... (Used with old Brackets on wings only) . 32
22 W-526 Lockwasher-5/8 .............. (Used with old Brackets on wings only) . 32
23 W-517 HexNut-5/8 ................. (Used with old Brackets on wings only) . 32
24 D-5274 LOCKNUL = 1 o v et et et e e e e e e e e e 6
25 C-3902 Decal - "MORRIS" . .. e 1
26 522594 Decal - "MAXIM" . e 1
27 D-4939 Decal - "Atention” . . .o e 1
28 S22441 Decal - "Caution” .. 2
29 C11029 Serial Plate ..o e e 1
30 D12865 Gang Torque Wrench ........ ... oo 1
31 BW-11 Hair Pin-3/16 X3 3/4 oottt e 1
32 C18510 Nylon Bushing -1 7/8 ... ... oot 12
33 $32019 Packer Pivot Arm Mounting Bracket ......... ... ... o i 4
33A | S22119 Packer Pivot Arm Mounting Bracket ....... (OldStyle) ............... l 4
34 S$32013 Backing Plate . ...t 4
34A | S22440 BackingPlate .............. .. ... .. ... (OldStyle) ............... 4
35 522629 Wing Pivot Arm (for 12" SpacingOnly) .......... ... 2
36 526748 Wing Pivot Arm - Right (for 12" SpacingOnly) ...................vn. 1
37 C26697 Hex Bolt - 3/4 X6 1/2 (Grade 8) ... .ovvverinie e, 40
38 W-527 LOCKWASHET - B/4 . ottt e e 40
39 W-518 HEX NUL - 374 ottt e e e et e e e 40
40 S22219 Extension Frame (for Harrow/Anhydrous Coulters Only) ................ 2
41 C-219 U-Bolt - 5/8x 4 x5 9/16 (for Harrow/Anhydrous Coulters Only) ............ 4
42 W-517 Hex Nut - 5/8 (for Harrow/Anhydrous Coulters Only) ................... 8
43 W-526 Lockwasher - 5/8 (for Harrow/Anhydrous Coulters Only) ................ 8
44 S29378 Decal - "Danger" . . .ot 1

June/99

Maxim Air Drill

212




TRANSPORT AXLE
MOUNTING ASSEMBLY




Return to Main Index

TRANSPORT AXLE MOUNTING ASSEMBLY

ltem | Part No. Description No.Used
1 C22393 | Hyd.Cylinder-3 1/2X12 ... ..o 2
2 S22070 | MaIN FrAME . .ottt e et e 1
3 522243 | Transport Axle (for 29', 34’ & 39'0nly) .. ..o 2
3A S29886 | Transport Axle (for 49", 55" & 60) ... ....vveiiivii e 2
4 522556 | Spindle -6 Bolt (29'& 34)) ... ... 2
4A 822555 | Spindle - 8 Bolt (39, 49,55 & B0) ... 2
5 822305 | PIVOTSRaft ..o 2
6 822574 | Transport LOCK ... ...ooneiveaa i 2
7 C-3717 | Pin-1x4 1/BUL. ...t 4
8 C14714 | Pin-1 1/4x4 1/8UL. ... .o it 2
9 D-4294 | HexBolt-3/8 X3 1/4 ..t 2
10 W-495 HEX BOlt - 1/2 X4 oottt e et et 2
11 M-3388 | LOCKNUL-3/8 ..\t tttttttttn e 2
12 F-3405 LOCKNUL = 1/2 + ot ottt e e e e 2
13 P106023| Spiral Pin = 3/8 X 2 ... .outni et 2
14 W-535 Cotter Pin - 1/4 X1 1/2 oo 4
15 $29878 | Transport Axle Pivot (for 49, 55" & 60°) . ........ovnvenrene e 2
16 S29876 | Transport Axle Pivot Pin (for 49, 55’ & BO) ot 2
17 C-728 Spiral Pin - 3/8 x 2 3/4 (for 49', 55" & 60°) ........vieiii e 2
18 S32271 | Tire SIop Bracket ... ... 4
19 C-219 U-BOI-5/8X 4 X59/16 et 8
20 W-526 LOCKWASHEE = 5/8 . . it ee e et i 16
21 W-517 HEX NUL = 5/8 o ottt ittt e e e e iea i 16
June/99 Maxim Air Drill 3.2




Return to Main Index

MAIN GAUGE WHEEL / DEPTH
CONTROL LINKAGE ASSEMBLY




Return to Main Index

MAIN GAUGE WHEEL / DEPTH CONTROL LINKAGE ASSEMBLY

ltem | Part No. Description No.Used
1 C-2225 | Hyd.Cylinder-3 12x8G.B.P. .. ... ... 2
2 $22338 | Main Castor Fork-DualWheel ... ... . i 1
3 §22320 | Main CastorBracket . . ... s 1
4 N19423 | WearPlate ... ...t e s 1
5 S22310 | MainUpperLink . ... ..o 1
6 S22328 | Main Lower LinK . ...ttt i it e 1
7 S22150 | Mounting Collar ... ... oot e 2
8 §22369 | MainClevis- RH .. ... i e e s 1
9 822216 | Long Turnbuckle Body .. .......uieii 1
10 822222 | MainClevisStrap-LH ... ... . 1
11 S22543 | Main Depth TOWEr . ..ottt 1
12 S22358 | CollarLock Bracket . ... ...t i e 2
13 S22360 | CollarLock Stud . ... i e e 2
1 (03T 74: 3 T 7« R LR R R 1
15 C18510 | NylonBushing-1 7/8 ... ... .ottt 6
16 D-5131 Pin - Castor LOCK . .o i ittt ittt et e it 1
17 S29906 | Pin-Transportlock-1 1/2x8U.L. ... ..ot 1
S22381 | Pin - TransportLock -1 1/4x7 1/4 U.L.

. . . (Prior to Serial # 2900003039, 3400001354, 3900004238, 4900004169) . . 1

18 S29904 | Pin-1x4 1/8U.L. ...ttt i i it e 1
19 S22544 | Pin-1X9 1/4 UL ... e it 1
20 822215 | Pin-1x11 1/2U.L ... i e e 1
21 C18527 | Pin-1 1/4x5 25/32U.L ... i e 1
22 C18529 | Pin-1 1/4x7 1/32U.L. .. i i e e 1
23 C18524 | Pin-1 1/4x10 3/32U.L. ... it 1
24 C-219 U-BOIt-5/8 X4 X5 9/16 .ottt ettt 2
25 C-5561 U-BOlt-3/4 XA X5 9/16 oo ettt ettt 2
26 W-497 Hex Bolt-5/8 X 1 1/2 .ttt e ettt 1
27 D12164 | HexBolt-5/8 X2 (Gr.8) ..o oottt et 4
28 W-526 LOCKWASNEr - 5/8 . . it ettt e 5
29 W-527 LOCKWASHET = 3/4 o ot i e 4
30 W-514 HEX NUL = 3/8 oot et et e et et e e ettt ettt e 2
31 W-517 HEX NUL - 5/8 . oot et ettt ittt ettt 4
32 W-518 HEX NUL - B/4 oo e e e et e i 4
33 D-5274 LOCKNUL = 1 oo e e et e ettt et 3
34 PE1D20 | Hex NUt-1 1/4 ... . it nnnns 1
35 W-535 Cotter Pin - 1/4 X1 1/2 it ettt 3
36 D17315 | HairPin-3/32 X1 5/8 . ..ottt ittt e e 2
37 BW-11 Hair Pin - 8/16 X 3 B/4 . oottt et e e 2
38 S-752 Grease Zerk - 1/4 Straight . ... ... o i 4
39 F-4644 Decal - "CaUtION" . et e e e 1
40 S22729 | Decal - "Raise-Lower" ... ... . .. 1
41 W14434 | Serrated LocknUt -5/8 . . ..ot 4

June/99

Maxim Air Drill

4.2




Return to Main Index

RIGHT GAUGE WHEEL / DEPTH
CONTROL LINKAGE ASSEMBLY _

o -
29', 39, 49’ & 55' Outer Wing z 3 é{m :
/

N
(]

4.3



Return to Main Index

RIGHT GAUGE WHEEL / DEPTH CONTROL LINKAGE ASSEMBLY

29’, 39, 49’ & 55’ Outer Wing

ltem | Part No. Description No.Used
1 C-2224 | Hyd.Cylinder-3x8G.B.P. .. ... 1
1A C-2223 | Hyd. Cylinder-2 1/2x8 G.B.P (49'&55' only) ..o 1
2 C18657 | Wing Castor FOrK .. ... 1
3 C17436 | Wing Castor Bracket .......... ... 1
4 C18662 | WearPlate . .. ..ottt 1
5 S22314 | WIngUpperLink .. .....oooimoi e 1
6 $22318 | WingLower Link .. ......oooio e 1
7 S22350 | Link ArmWearPlate . ...... ... 1
8 S22252 | Right Pivot Bracket .. ... 1
9 S22261 | Right Upper Mounting Bracket . .......... ... 1
10 S22269 | Right Mounting Bracket . ...............oovii it 1
10A | S28699 | Right Mounting Bracket (For Harrows and Anhydrous Coulter Kits Only) . . . .. 1
11 S22368 | Wing Clevis- RH ... ... 1
12 S22216 | Long Turnbuckle Body . ... ... i 1
13 S22357 | Wing Clevis Strap-LH . ... 1
13A | S22225 | Wing Clevis Strap - LH (for 55'only) ............cvvnnees 1
14 S22233 | WIng Depth TOWET ... ... i 1
15 S22207 | Clevis - RH .. oot 1
16 S§22212 | Short Turnbuckle Body .. ... ooii i 1
17 822208 | Clevis-LH ...t 1
18 522358 | Collar Lock Bracket . ........coonvevei e 1
19 S22360 | Collar LoCk StUd . .. oot 1
20 CAB782 | AP - ottt ettt it e 1
21 C18510 | NylonBushing -1 7/8 .........ooiii e 6
22 W-558 Pin-1X2 1/4 UL L 1
23 C-3717 | Pin-1x4 1/8UL. ...t 3
24 F-3645 | Pin-1xX5 1/4U.L. ... 1
25 D17974 | Pin-1X6 7/8U.L. ..o enii i 1
26 C18527 | Pin-1 1/4x5 25/82U.L. ... oot 1
27 C18524 | Pin-1 1/4x10 3/82U.L. ..ot 1
28 822126 | Pin-1 1/4x13 31/32 U.L. ...t 1
29 C-219 U-Bolt-5/8 X4 X5 9/16 oo vttt 6
30 W-995 HeX BOM - 172 X B o ottt it e a e 1
31 W-497 HexBolt-5/8x1 1/2 ... i T 1
32 W-525 LOCKWASHEr - 172 o o e 1
33 W-526 LOCKWASHET = 5/8 . . ittt e 13
34 | W-514 HEX NUL - B/8 . ot vttt et e 1
35 W-516 Hex NUL - 172 oottt e e et 1
36 W-517 HEX NUL = 5/8 oot ettt et e ee ettt e 12
37 D-5274 | LOCKNUL -1 ..ttt 3
38 PEID20 | Hex Nut-1 1/4 ... oo s 2
39 W-535 Cotter Pin- 1/4 X1 1/2 oot 6
40 D17315 | HairPin-3/32 X1 5/8 . ..o e 1
41 S-752 Grease Zerk- 1/4 Straight .. ... ... i 4
42 W-540 FlatWasher - 5/8 . . v vttt e it 4
43 S22729 | Decal - "Raise-LOWer" .. ... ... it 2
44 S22731 | SpacerPlate . ..........oiiiiiii 1
June/99 Maxim Air Drill 4.4




Return to Main Index

LEFT GAUGE WHEEL / DEPTH
CONTROL LINKAGE ASSEMBLY
29', 39’, 49’ & 55’ Outer Wing

4.5



Return to Main Index

LEFT GAUGE WHEEL / DEPTH CONTROL LINKAGE ASSEMBLY

29, 39', 49’ & 55’ Outer Wing

item | Part No. Description No.Used
1 C-2224 | Hyd. Cylinder-3x8G.B.P. .. ... ... i 1
1A C-2223 | Hyd. Cylinder-2 1/2x8G.B.P (49'&55'only) ................oonn. 1
2 C18657 | Wing Castor FOrk .. ... ...t 1
3 C17436 | Wing Castor Bracket . ......... ... 1
4 C18662 | Wear Plate ... ...t e 1
5 822314 | WingUpperLink ... ... .. o 1
6 822318 | WingLowerLink ... ... .o i 1
7 S22350 | Link ArmWear Plate . ..... ... 1
8 S22250 | LeftPivotBracket . ... ... .ot 1
9 S$22260 | Left Upper Mounting Bracket . ........ ... .. ..ol 1
10 S22268 | Left Mounting Bracket ... ... ... ... i 1
10A | S28698 | Left Mounting Bracket (For Harrows and Anhydrous Coulter Kits Only) . . . . .. 1
11 822368 | WingClevis-RH ... ... .. . 1
12 S22216 | Long Turnbuckle Body ....... ... ..o 1
13 822357 | WingClevis Strap-LH ... .. ... 1
13A | S22225 | Wing Clevis Strap - LH (for55'only) .......... ... .ot 1
14 S22233 | Wing Depth TOWET .. ...t 1
15 822207 | Clevis- BH ... e 1
16 S22212 | Short Turnbuckle Body . ...t 1
17 S22208 | Clevis-LH ... e 1
18 §22358 | CollarLock Bracket . ..ot s 1
19 S22360 | Collar Lock Stud ... ..ot e s 1
20 CAB782 | CAP .ot e et e et ettt i e 1
21 C18510 | NylonBushing-1 7/8 . ... ... ... 6
22 W-558 Pin-1X2 1/4U.LL ... e e 1
23 C-3717 | Pin-1x4 1/8U.L. ..o 3
24 F-3645 Pin-1X5 1/4U.L ..ot i et 1
25 D17974 | Pin-1X6 7/8 U.L. . it e 1
26 C18527 | Pin-1 1/4x5 25/32U.L. ... i 1
27 C18524 | Pin-1 1/4x10 3/32U.L. ..ot 1
28 S22126 | Pin-1 1/4x13 31/32U.LL. ... ot s 1
29 C-219 U-BOIt-5/8 X4 X5 9/16 .o oottt it 6
30 W-995 HexX Bolt - 1/2 X 6 .. e et e e 1
31 W-497 Hex Bolt- 5/8 X 1 1/2 .ttt e i 1
32 W-525 LoCKWASHhEr - 1/2 e e e 1
33 W-526 LOCKWASHET - 5/8 . .o e e e 13
34 W-514 HeX NUL - 878 . oottt e e et ettt e e 1
35 W-516 HexX NUL - 172 o e e e e e 1
36 W-517 HEeX NUL = 5/8 . . e e e s 12
37 D-5274 LOCKNUL = 1 e ettt e e e e 3
38 P61D20 | Hex Nut -1 1/4 .. e e 2
39 W-535 Cotter Pin - 1/4 X1 1/2 . o 6
40 D17315 | HairPin-3/32 X1 5/8 .. oot et 1
41 S-752 Grease Zerk-1/4 Straight . .. .. ... i 4
42 W-540 FIatwasher - 5/8 . .o e e e s 4
43 S22729 | Decal - "Raise-Lower" ... ... ... e 2
44 822731 | SpacerPlate ... ... ...t 1
June/99 Maxim Air Drill 4.6




Return to Main Index
RIGHT GAUGE WHEEL / DEPTH
CONTROL LINKAGE ASSEMBLY
34’ & 49’ Inner Wing and 60’ Outer Wing

/ ) 4

/
anladnnnay
¢ X

R "
8.

X

l

cmmm——— _

vess
g

':;_

T
&




Return to Main Index

RIGHT GAUGE WHEEL / DEPTH CONTROL LINKAGE ASSEMBLY

34’ & 49’ Inner Wing and 60’ Outer Wing

ltem | Part No. Description No.Used
34’ 49’ 60’
1 C-2224 | Hyd.Cylinder-3x8G.B.P. ....... .o 1 1 1
1A C-2223 | Hyd.Cylinder-212x8G.B.P. ........covviiinn - - 1
2 822329 | WingCastor Fork ... 1 1 1
3 C17436 | Wing CastorBracket ... 1 1 1
4 C18662 | WearPlate . ...t 1 1 1
5 S22314 | WingUpperLink ........o oo 1 1 1
6 S22318 | WingLowerLink ... 1 1 1
7 §22350 | Link Arm WearPlate (34'only) ...t 1 - -
8 S22252 | Right Pivot Bracket .. ....... ... 1 1 1
9 S22261 | Right Upper Mounting Bracket ...............ooocvvnneen 1 1 1
9A S28710 | Right Upper Mounting Bracket
(For Harrows and Anhydrous Coulter Kits Only).... 1 1 1
i0 $22269 | Right Mounting Bracket (34'&60°only) ............oovnnns 1 - 1
10A | S22364 | Right Mounting Bracket (49'only) .............ccoonvinnnn - 1 -
11 $22368 | WingClevis-RH . ... 1 1 1
12 S22216 | Long TumbuckleBody ...........ooviviniiiins 1 1 1
12A | S22212 | Short Turnbuckle Body ...........c.cooiiniiinniinnn 1 1 1
13 S22225 | WingClevisStrap-LH ... ..o 1 1 1
13A | S31240 | WingClevisStrap -LH ... 1 1 1
14 S22237 | Wing Depth TOWer . ... 1 1 1
15 822207 | Clevis-RH ..o 1 1 1
16 §22212 | Short Turnbuckle Body ....... ..o 1 1 1
17 §22208 | Clevis-LH oot 1 1 1
18 §22358 | CollarLock Bracket . ........ccviiiiiiiiiiii 1 1 1
19 S§22360 | CollarLock Stud ... ..cviii 1 1 1
20 CAB782 | CAP o eeeeeetie e 1 1 1
21 C18510 | NylonBushing-1 7/8 ..........coiiiiiiiiinians 6 6 6
22 W-558 Pin-1X2 1/4UL ... 3 3 3
23 C-3717 Pin-1x4 1/8U.L. ... e 3 3 3
24 D17974 | Pin-1Xx6 7/8U.L. ..o rii s 1 1 1
25 C18527 | Pin-1 1/4x5 25/32U.L. ... oot 1 1 1
26 C18524 | Pin-1 1/4x10 3/32U.L. ... ot 1 1 1
27 §22126 | Pin-1 1/4x13 31/32U.L. ... ..o 1 1 1
28 C-219 U-Bolt-5/8X4 X5 9/16 ... 6 7 6
29 W-995 HexBolt-1/2x6 (34 0nly) .....ovnverieiiiiiinnn e 1 - -
30 W-497 Hex Bolt-5/8 X1 1/2 oot 1 1 1
31 W-525 Lockwasher-1/2 (34'only) ... ..ot 1 - -
32 W-526 LOCKWASNEr = 5/8 . oottt it e 13 14 13
33 W-514 HeX NUt-3/8 . oottt e iaie e ea s 1 1 1
34 W-516 Hex Nut-1/2 (34°0nly) . ..o 1 - -
35 W-517 HEX NUE - 5/8 .+ ettt et e et ees 12 13 12
36 D-5274 | LOCKNUt -1 o\t 3 3 3
37 P61D20 | HexNut-1 1/4 ... i 2 2 2
38 W-535 Cotter Pin-1/4x1 1/2 .o 6 "6 6
39 D17315 | HairPin-3/32x1 5/8 ... ..ot 1 1 1
40 S-752 Grease Zerk- 1/4 Straight .. ... ... ... i 4 4 4
41 W-450 Flatwasher - 5/8 . ...t 4 4 4
42 822729 | Decal - "Raise-Lower" ...... g 2 2 2
43 S22731 | SpacerPlate ......... ... 1 - -
June/99 Maxim Air Drill 4.8




Return to Main Index

LEFT GAUGE WHEEL / DEPTH
CONTROL LINKAGE ASSEMBLY
34’ & 49’ Inner Wing and 60’ Outer Wing

A

=2

"Gg‘:f’

10A
-33335:“3;

227 iz
I)




Return to Main Index

LEFT GAUGE WHEEL / DEPTH CONTROL LINKAGE ASSEMBLY

34’ & 49’ Inner Wing and 60’ Outer Wing

ltem | Part No. Description No.Used
34’ 49’ 60’
1 C-2224 | Hyd.Cylinder-3x8G.B.P. ... ... .o 1 1 1
1A | C-2223 | Hyd.Cylinder-21/2x8GB.P. ..., - - -
2 C18657 | WingCastor Fork ..o 1 1 1
3 C17436 | WingCastorBracket .......... ... 1 1 1
4 C18662 | WearPlate . ......ouutimi it 1 1 1
5 822314 | WingUpperLink ..o 1 1 1
6 S22318 | WingLowerLink ... ... oo o 1 1 1
7 §22350 | Link Arm WearPlate (34’only) ....... ..ot 1 - -
8 §222950 | LeftPivotBracket ....... ..o 1 1 1
9 S22260 | Left Upper Mounting Bracket . ... 1 1 1
9A | S28709 | Left Upper Mounting Bracket 1 1 1
(For Harrows and Anhydrous Coulter Kits Only) ... ...
10 | S22268 | Left Mounting Bracket (34'&60°only) ................ooin 1 - 1
10A | S22363 | Left Mounting Bracket (49’only) ...t - 1 -
11 822368 | WingClevis-RH ... ... i 1 1 1
12 | $22216 | Long Turmnbuckle Body .............ooiiiiiniinnnnnnn, 1 1 1
12A | 822212 | Short Turnbuckle Body ....... ... 1 1 1
13 | S22225 | WingClevis Strap-LH ... 1 1 1
13A | S31240 | WingClevis Strap-LH ... 1 1 1
14 | S22237 | WingDepth Tower ... ... 1 1 1
15 | 822207 | Clevis-RH .. it 1 1 1
16 | S22212 | Short Turnbuckle Body .......... ... 1 1 1
17 1 822208 | Clevis-LH ... i 1 1 1
18 | 822358 | CollarLock Bracket . ... ... ..o 1 1 1
19 | S22360 | CollarLock Stud .......o ot 1 1 1
20 | C18782 | CAP . vvvveiinia et 1 1 1
21 | C18510 | NylonBushing-1 7/8 ... ...t 6 6 6
22 | W-558 Pin-1X2 1/4U.L ...ttt 3 3 3
23 | C-3717 | Pin-1x4 1/8U.L. ... . i 3 3 3
24 | D17974 | Pin-1x6 7/8U.L. ... . i e 1 1 1
o5 | C18527 | Pin-1 1/4x5 25/32U.L. ... ..ot 1 1 1
26 | C18524 | Pin-1 1/4x10 3/32U.L. ... .o 1 1 1
27 1822126 | Pin-1 1/4x13 31/32U.L. ... .. it 1 1 1
28 | C-219 U-Bolt-5/8 X4 X5 9/16 ... v vt 6 7 6
29 | W-995 Hex Bolt-1/2x6 (34'0nly) ... oot 1 - -
30 | W-497 Hex Bolt-5/8 X1 1/2 .ot e 1 1 1
31 | W-525 Lockwasher-1/2 (34'only) .......coviiiiniiiiiiien, 1 - -
32 | W-526 LOCKWASNETr - 5/8 . ot it e e e 13 | 14 13
33 | W-514 HexX NUE = 3/8 oottt i ettt ittt 1 1 1
34 | W-516 Hex Nut-1/2 (B40Nly) ..o 1 - -
35 | W-517 HeX NUt-5/8 ottt ettt et anns 12 13 12
36 D-5274 (16 70) < 10 L S I 3 3 3
37 | P61D20 | HexNut-1 1/4 ... e 2 2 2
38 | W-535 CotterPin-1/4 X1 1/2 .ot 6 6 6
39 D17315 | HairPin-3/32x1 5/8 ... . 1 1 1
40 | S-752 Grease Zerk-1/4 Straight . ... ... oo 4 4 4
41 | W-450 Flatwasher-5/8 ........... S 4 4 4
42 | 829729 | Decal - "Raise-Lower" .. ... ... 2 2 2
43 | S22731 | SpacerPlate ...........c.iiiiiiiiii 1 - -

June/99

Maxim Air Drill

4.10




Return to Main Index

RIGHT GAUGE WHEEL / DEPTH
CONTROL LINKAGE ASSEMBLY
55 & 60’ Inner Wing




Return to Main Index

RIGHT GAUGE WHEEL / DEPTH CONTROL LINKAGE ASSEMBLY

55 & 60’ Inner Wing

Item Part No. Description No. Used
1 C-2224 Hyd. Cylinder-3x8 G.B.P. ... 1
2 529898 Wing CastorDual ...........oiiiiiii 1
3 C17436 Wing Castor Bracket . ...........ovieiiiiiiiiiiiii 1
4 C18662 Wear Plate .. ... 1
5 S22314 Wing UpperLink . ... 1
6 §29955 WingLower Link ... i 1
7 S§22252 Right Pivot Bracket ......... ... ..o 1
8 S22261 Right Upper Mounting Bracket ................ oo, 1
9 $22269 Right Mounting Bracket ......... ... ... 1

9A S28699 Right Mounting Bracket (For Harrows and Anhydrous Coulter Kits Only) . . .. 1
10 S22368 WingClevis - RH .. ... 1
11 522216 Long Turnbuckle Body . ......... ..t 1
i2 S22225 WingClevis Strap-LH ... ... 1
13 $22233 WiIng Depth TOWET . ..ot 1
14 §22207 Clavis - RH .. oottt e 1
15 822212 Short Turnbuckle Body ... ..o it 1
16 S$22208 CleVis - LH ottt 1
17 S522358 Collar Lock Bracket . ... s 1
18 522360 Collar Lock StUd . ..ot 1
19 c18782 (07T o R 1
20 C18510 NylonBushing -1 7/8 ...t 6
21 W-558 Pin-1X2 1/4UL ... it e 1
22 C-3717 Pin-1X4 1/8U.L. ..ottt et 3
23 F-3645 Pin-1X51/4 UL ... it e 1
24 D17974 Pin-1X6 7/8U.L. ..ottt it 1
25 c18527 Pin-1 1/4x5 25/32U.L. ... i e 1
26 C18524 Pin-1 1/4%x10 3/32U.L. ... it 1
27 522126 Pin-1 1/4x13 31/32U.L. ... i e 1
28 C-219 U-BOlt-5/8X4 X5 O/16 ...t e 6
29 W-497 Hex Bolt-5/8 X 1 1/2 ..ot e i ettt aes 1
30 W-526 LOCKWASHEE - 5/8 . oottt et e e e e 13
31 W-514 HEX NUL - 3/8 oot i ittt ettt et it e 1
32 W-517 HEeX NUE = 5/8 .ottt ettt st 12
33 D-5274 LOCKNUL = 1 o vttt e e ettt et e e e 3
34 P61D20 HexX NUt -1 1/4 ..ot i it 2
35 W-535 Cotter Pin-1/4 X1 1/2 ... e 6
36 D17315 Hair PiN-3/32 X1 5/8 oottt ittt e i 1
37 S-752 Grease Zerk - 1/4 Straight .. ... 4
38 W-450 FlatWwasher - 5/8 . .ottt ettt et s 4
39 $22729 Decal - "Raise-Lower" ... ..o e 2

June/99

Maxim Air Drill

412




Return to Main Index

LEFT GAUGE WHEEL / DEPTH
CONTROL LINKAGE ASSEMBLY
55’ & 60’ Inner Wing

4.13



Return to Main Index

LEFT GAUGE WHEEL / DEPTH CONTROL LINKAGE ASSEMBLY

55’ & 60’ Inner Wing

ltem Part No. Description No. Used
1 C-2224 Hyd. Cylinder-3x8 G.B.P. ... ... . .. i 1
2 529898 Wing CastorDual . ....... .. e 1
3 C17436 Wing Castor Bracket . ...... ... i 1
4 C18662 Wear Plate . ..... ... 1
5 522314 WingUpperLink . ... . . 1
6 529955 WinglowerLink ... ... e 1
7 $22250 Left Pivot Bracket .. ....... . i e 1
8 S522260 Left Upper MountingBracket .......... .. ... ... .. il 1
9 S$22268 Left Mounting Bracket .......... ... . i 1
9A 528698 Left Mounting Bracket (For Harrows and Anhydrous Coulter Kits Only) . .... 1
10 522368 WingClevis-RH .. ... e 1
11 522216 Long Turnbuckle Body . ...... ... ... . i 1
12 $522225 Wing Cievis Strap -LH . ... . i 1
13 §22233 Wing Depth TOWer . ...t 1
14 §22207 Clevis - RH ... 1
15 S22212 Short Turnbuckle Body ... i 1
16 522208 Clevis - LH .o e e 1
17 522358 CollarLock Bracket . ... ... i i 1
18 $22360 Collar Lock StUd . .. oo e e e s 1
19 | C18782 CD ettt 1
20 C18510 Nylon Bushing -1 7/8 .. ... .. e 6
21 W-558 Pin-1x2 1/4U.LL ... ... e s 1
22 C-3717 Pin-1x4 1/8U.L. ... i et 3
23 F-3645 Pin-1x51/4U.L. ... . 3
24 D17974 Pin-1X6 7/8U.L. ... e et i 1
25 C18527 Pin-1 1/4x5 25/32U.L. ... . i e 1
26 C18524 Pin-1 1/4x10 3/32U.L. ... . ..t 1
27 522126 Pin-1 1/4x13 31/32U.L. ... .. .. e 1
28 C-219 U-Bolt-5/8X4 X5 9/16 .. i i i e 6
29 W-497 Hex Bolt - 5/8 X 1 1/2 .. et e e 1
30 W-526 Lockwasher - 5/8 . ...t e e e e 13
31 W-514 HexX NUt - 3/8 .. i ittt e it 1
32 W-517 HexX NUt - 5/8 ... i e e s e 12
33 D-5274 LoCKNUL - 1 oot e e 3
34 P61D20 Hex NUt -1 1/4 . e ettt 2
35 W-535 Cotter Pin - 174 X 1 1/2 . oo e e 6
36 D17315 Hair Pin -3/32 X1 5/8 ...t e 1
37 S-752 Grease Zerk-1/4 Straight . ...... ... 4
38 W-450 Flatwasher - 5/8 . .ot e e : 4
39 §22729 Decal - "Raise-Lower" .. ... ... e e 2
June/99 Maxim Air Drill 4.14




Return to Main Index

PACKER GANG ASSEMBLY
7 1/2" Spacing - 2 x 22 7/8" Dia Steel Wheels

pack-780



Return to Main Index

PACKER GANG ASSEMBLY

7 1/2" Spacing - 2 x 22 7/8" Dia Steel Wheels

ltem | Part No. Description No.Used
5 Wheel 6 Wheel 8 Wheel
1 S22130 | Evener-5Wheel ....... .. ... ..o 1 - -
1A S22127 | Evener-6&8Wheel ........ ... .. ... ... - 1
2 S22391 | Gang Shaft-5Wheel ...................... 1 - -
2A S22390 | Gang Shaft-6Wheel ...................... - 1 -
2B 822389 | Gang Shaft-8Wheel ...................... - - 1
3 S22033 | Steel 'V’ Press Wheel-2x227/8"Dia ......... 5 6 8
4 S$22186 | Spacer-1 1/32Lg ... ... 1 2 4
5 S22187 | Spacer-3 1/2Lg ... 1 1 1
6 D-5022 | Flangette ........ ... ... i 2 2 2
7 D-4938 | Bearing .........cvuiniiiriiiiiii 2 2 2
8 D11174 | Flangette ...... ... ... i 2 2 2
S Ci18527 | Pin-1 1/4x5 25/32U.L. ................... 1 1 1
10 C18510 | NylonBushing-17/8 ...................... 2 2 2
11 D-5256 | CarriageBolt-1/2x1 ... ... ... ... ..o 2 2 2
12 T-5266 CarriageBolt-1/2x1 1/4 ... ... ... ... ..... 6 6 6
13 W-525 Lockwasher-1/2 . ..... ... .. 8 8 8
14 D-5499 | Washer-1.313IDx2.750Dx9GA ........... 1 1 1
15 W-516 Hex Nut-1/2 ... e 8 8 8
16 D-5274 | Locknut-1 ... .. i 1 1 1
17 N19484 | Slotted Nut-1 1/4 ... ... ... .ot 1 1 1
18 W-4181 | CotterPin-1/4x2 ... ... ..., 1 1 1
19 S22213 | Rock Deflector-5Wheel .................... 1 - -
19A | S22210 | Rock Deflector-6Wheel .................... - 1 -
19B | S22203 | Rock Deflector-8Wheel .................... - - 1
20 W-498 HexBolt-5/8x1 3/4 ......... ... oot 4 4 4
21 W-526 Lockwasher-5/8 . ...t 4 4 4
22 W-517 Hex NUt-5/8 ..o en 4 4 4
23 D-5498 | Washer-1.062IDx20ODx11GA ............ 1 1 1
Number of Packer Assemblies required for each machine
5 Wheel 6 Wheel 8 Wheel
29’ 1 7 -
34’ 1 3 4
39’ 9 3 -
49’ 1 7 4
June/99 Maxim Air Drill 5.2




PACKER GANG ASSEMBLY
7 1/2" Spacing - 2 x 23" Dia Steel Wheels

Return to Main Index

pack-2



Return to Main Index

PACKER GANG ASSEMBLY
7 1/2" Spacing - 2 x 23" Dia Steel Wheels
ltem | Part No. Description No.Used
5 Wheel 6 Wheel 8 Wheel
1 S22130 | Evener-5Wheel ...... ... it 1 - -
1A S22127 | Evener-6&8Wheel ........ ... ..t - 1 1
2 $22723 | Gang Shaft-5Wheel ............... ... ... 1 - -
2A 822724 | Gang Shaft-6Wheel ...................... - 1 -
2B D18566 | Gang Shaft-8Wheel ...................... - - 1
3 S27560 | Steel'V' Press Wheel-2x23"Dia ............ 5 6 8
4 D18569 | Spacer-1 1/32Lg ...t 4 4 4
5 D18568 | Spacer-3 1/2Lg ...... .o 2 3 5
6 D-5022 | Flangette ......... ..o 2 2 2
7 D-4938 | Bearing ........ciuiiiiiii 2 2 2
8 D11174 | Flangette .......... ..t 2 2 2
] ci8527 | Pin-1 1/4x5 25/32U.L. ... ... ... ...t 1 1 1
10 C18510 | NylonBushing-1 7/8 ..............oovvenn. 2 2 2
11 D-5256 | CarriageBolt-1/2x1 ... ... ... ... ....o0t. 2 2 2
12 T-5266 CarriageBolt-1/2x1 1/4 ................... 6 6 6
13 W-525 Lockwasher-1/2 .. ... i 8 8 8
14 D-5499 Washer - 1.313IDx2.750Dx9GA ........... 1 1 1
15 W-516 Hex Nut - 1/2 ..o e 8 8 8
16 D-5274 LocknUt -1 .o ot e 1 1 1
17 N19484 | Slotted Nut-1 1/4 ... ... ... ot 1 1 1
18 W-4181 | CotterPin-1/4x2 .. ..., 1 1 1
19 $22213 | Rock Deflector-5Wheel ......... e 1 - -
19A | S22210 | Rock Deflector-6Wheel .................... - 1 -
19B | S22203 | Rock Deflector-8Wheel .................... - - 1
20 W-498 HexBolt-5/8x1 3/4 ... i 4 4 4
21 W-526 Lockwasher-5/8 ....... e 4 4 4
22 W-517 Hex Nut-5/8 . ... 4 4 4
23 D-5498 | Washer-1.062IDx20Dx11GA ............ 1 1 1
Number of Packer Assemblies required for each machine
5 Wheel 6 Wheel 8 Wheel
29’ 1 7 -
34' 1 3 4
39’ 9 3 -
49’ 1 7 4
3| &
June/99 Maxim Air Drill 54




Return to Main Index

PACKER GANG ASSEMBLY
7 1/2" Spacing - 2" Rubber Wheels

pack-75r

5.5



Return to Main Index

PACKER GANG ASSEMBLY
7 1/2" Spacing - 2" Rubber Wheels
ltem | Part No. Description No.Used
5 Wheel 6 Wheel 8 Wheel
1 S22130 | Evener-5Wheel ........ ... 1 - -
1A S22127 | Evener-6 & 8Wheel . ........... ...t - 1 1
2 S22391 | Gang Shaft-5Wheel ..................... 1 - -
2A 822390 | Gang Shaft-6Wheel ..................... - 1 -
2B | 822389 | GangShaft-8Wheel ..................... - -
3 D10442 | Rubber Press Wheel Assembly - 2"
(Includes ltems 20 &21) ............. 5 6 8
4 D12823 | Spacer-3/4Lg ...t 4 4 4
5 D12824 | Spacer-4 7/32Lg ..... ..ot 1 2 4
6 822471 | Spacer-53/8Lg ... 1 1 1
7 D-5022 | Flangette ............coveuiiinininannn. 2 2 2
8 D-4938 | Bearing ......coovoviiiriiiii i 2 2 2
9 D11174 | Flangette ......... ... oo 2 2 2
10 Cc18527 | Pin-1 1/4x5 25/32U.L. ...... ... ... tt. 1 1 1
11 C18510 | NylonBushing-1 7/8 ............ccvvvnnn 2 2 2
12 D-5265 | CarriageBolt-1/2x1 ........ ... .ot 2 2 2
13 T-5266 Carriage Bolt-12x1 1/4 ................. 6 6 6
14 W-525 Lockwasher-1/2 ..ot 8 8 8
15 D-5499 | Washer-1.313IDx2.750Dx9GA ......... 2 2 2
16 W-516 Hex Nut-1/2 ... e 8 8 8
17 D-5274 | Locknut-1 ... ... 1 1 1
18 N19484 | SlottedNut-1 1/4 ... .. ... ...t 1 1 1
19 W-4181 | CotterPin-1/4x2 ....... ...t 1 1 1
20 D10441 | RubberTire ..o 5 6 8
21 D10440 | Wheel Rim-2" ... ..ot 5 6 8
22 S22213 | Rock Deflector-5Wheel .................. 1 - -
22A | 22210 | Rock Deflector-6Wheel .................. - 1 -
22B | $22203 | Rock Deflector-8Wheel .................. - - 1
23 W-498 HexBolt-5/8x1 3/4 ....... oot 4 4 4
24 W-526 Lockwasher-5/8 . ...t 4 4 4
25 W-517 Hex NUt=5/8 .. ..ot iinanaenes 4 4 4
26 D-5498 | Washer-1.062IDx20ODx11GA ........... 1 1 1
Number of Packer Assemblies required for each machine:
5 Wheel 6 Wheel 8 Wheel
29' 1 7 -
34’ 1 3 4
39’ 9 3 -
49’ 1 7 4
June/99 Maxim Air Drill 5.6




Return to Main Index

PACKER GANG ASSEMBLY - LEFT SIDE
7 1/2" Spacing - 3 1/2" Steel or Rubber Wheels




Return to Main Index

PACKER GANG ASSEMBLY - LEFT SIDE
7 1/2" Spacing - 3 1/2" Steel or Rubber Wheels

ltem Part No. Description No.Used
5 Wheel | 6 Wheel | 8 Wheel
1 S22130 Evener-5Wheel ........ ... . ... ... . 1 - -
1A S22127 Evener-6&8Wheel ............. ... ... .. ... - 1 1
2 S22723 Shaft - Gang - 5 Wide Wheel ................... 1 - -
2A S22724 Shaft - Gang - 6 Wide Wheel ................... - 1 -
2B D18566 Shaft - Gang -8 Wide Wheel ................... - - 1
3 S27559 Steel Press Wheel -3 1/2x235/8"Dia ........... 5 6 8
D13756 Steel Press Wheel -31/2x24 3/8Dia" ........... 5 6 8
3A D13755 Rubber Press Wheel Assembly - 3 1/2"
(Includes Items 19&20) ............ 5 6 8
4 D18569 Spacer-1 1/32Lg ... 4 4 4
5 D18568 Spacer-3 1/2Lg ..o 2 3 5
6 D-5022 Flangette ....... .. .. .. i 2 2 2
7 D-4938 Bearing (Relub) ............ ... . il 2 2 2
8 D11174 Flangette ....... ... ... . . i 2 2 2
9 c18527 Pin-1 1/4x5 25/32UL ...................... 1 1 1
10 C18510 Nylon Bushing-1 7/8 .......... ... ..ol 2 2 2
11 D-5265 Carriage Bolt-1/2x1 ...... ... ... ..ot 2 2 2
12 T-5266 Carriage Bolt-1/2x1 1/4 ... .. ... ... ... ... 6 6 6
13 W-525 Lockwasher-1/2 ... ... ... ... . i 8 8 8
14 D-5499 Washer-1.313I1IDx2.750Dx9GA ............. 1 1 1
15 W-516 HexNut-1/2 ... ... 8 8 8
16 D-5274 Locknut-1 ... ... .o 1 1 1
17 N19484 Slotted Nut-1 1/4 . ... ... ... .. .. .. 1 1 1
18 W-4181 CotterPin-1/4x2Lg ........cviivii .. 1 1 1
19 D10441 Rubber Tire - 3 1/2" (Rubber Press Wheels Only) .. 5 6 8
20 D13757 Wheel Rim - 3 1/2" (Rubber Press Wheels Only) ... 5 6 8
21 S$22213 Rock Deflector-5Wheel .........c.covvunnn.... 1 - -
21A | S22210 Rock Deflector-6 Wheel ...................... - 1 -
21B | S22203 Rock Deflector-8Wheel ...................... - - 1
22 W-498 HexBolt-5/8x1 1/4 ... ... ... ... i, 4 4 4
23 W-526 Lockwasher-5/8 ........ ... .. 4 4 4
24 W-517 Hex Nut-5/8 ... ... it 4 4 4
25 D-5498 Washer-1.062IDx20Dx11GA .............. 1 1 1
S30464 5 Wheel Steel Packer Gang Assembly Kit
S30463 5 Wheel Rubber Packer Gang Assembly Kit
525978 6 Wheel Steel Packer Gang Assembly Kit
$25982 6 Wheel Rubber Packer Gang Assembly Kit
S30466 8 Wheel Steel Packer Gang Assembly Kit
S30465 8 Wheel Rubber Packer Gang Assembly Kit
Number of Packer Assemblies required for each machine:
5 Wheel 6 Wheel 8 Wheel
29’ 1 7 -
34’ 1 3 4
39’ 9 3 -
49’ 1 7 4
June/99 Maxim Air Drill 5.8




Return to Main Index

PACKER GANG ASSEMBLY - RIGHT SIDE
7 1/2" Spacing - 3 1/2" Steel or Rubber Wheels

g
3
o
~
x
S
@
o




Return to Main Index

PACKER GANG ASSEMBLY - RIGHT SIDE
7 1/2" Spacing - 3 1/2" Steel or Rubber Wheels

ltem Part No. Description No.Used
5 Wheel | 6 Wheel | 8 Wheel
1 $22130 Evener-5Wheel ...t 1 - -
1A S§22127 Evener-6&8Wheel ........ .. ...t - 1
2 522723 Shaft - Gang - 5Wide Wheel ................... 1 - -
2A S§22724 Shaft - Gang - 6 Wide Wheel ................... - 1 -
2B D18566 Shaft - Gang - 8 Wide Wheel ................... - - 1
3 527559 Steel Press Wheel -31/2x235/8"Dia ........... 5 6 8
D13756 Steel Press Wheel - 31/2x24 3/8 Dia" ........... 5 6 8
3A D13755 Rubber Press Wheel Assembly - 3 1/2"
(Includes Items 19 &20) ............ 5 6 8
4 D18569 Spacer-1 1/32Lg ...covviiiiiiii 4 4 4
5 D18568 Spacer-3 1/2Lg .....ooiiiii 2 3 5
6 D-5022 Flangette ........c.cooiiiiiiiiinininnnnnns 2 2 2
7 D-4938 Bearing (Relub) ............ovviiiiinnn 2 2 2
8 D11174 Flangette .. ... e, 2 2 2
9 C18527 Pin-1 1/4x5 25/32UL ......... ..ot 1 1 1
10 C18510 Nylon Bushing-1 7/8 ..........ocovvinnnnnn. 2 2 2
11 D-5265 Carriage Bolt-1/2x1 ..ot 2 2 2
12 T-5266 Carriage Bolt-1/2x1 1/4 ... .....oovivvvnnnnn 6 6 6
13 W-525 Lockwasher - 1/2 . ... v 8 8 8
14 D-5499 Washer - 1.3131Dx2.750Dx9GA ............. 1 1 1
15 W-516 Hex NUt-1/2 oot 8 8 8
16 D-5274 LoCKNUE =1 oottt e 1 1 1
17 N19484 Slotted Nut-1 1/4 .. ... oo 1 1 1
18 W-4181 CotterPin-1/4x2Lg . ..o vvviieininn 1 1 1
19 D10441 Rubber Tire - 3 1/2" (Rubber Press Wheels Only) .. 5 6 8
20 D13757 Wheel Rim - 3 1/2" (Rubber Press Wheels Only) ... 5 6 8
21 §22213 Rock Deflector-5Wheel ............ ... 1 - -
21A | S22210 Rock Deflector-6Wheel ............ ... ... .. - 1 -
21B | S22203 Rock Deflector-8Wheel ............. ... - - 1
22 W-498 HexBolt-5/8x1 1/4 ... oo 4 4 4
23 W-526 Lockwasher-5/8 . ... 4 4 4
24 W-517 Hex NUt-5/8 ..ot ieieene e ens 4 4 4
25 D-5498 Washer-1.062IDx20Dx11GA ............... 1 1 1
$25977 5 Wheel Steel Packer Gang Assembly Kit
$25981 5 Wheel Rubber Packer Gang Assembly Kit
S$30462 6 Wheel Steel Packer Gang Assembly Kit
S30461 6 Wheel Rubber Packer Gang Assembly Kit
525979 8 Wheel Steel Packer Gang Assembly Kit
525983 8 Wheel Rubber Packer Gang Assembly Kit
Number of Packer Assemblies required for each machine:
5 Wheel 6 Wheel 8 Wheel
29’ 1 7 -
34' 1 3 4
39’ 9 3 -
49’ 1 7 4

June/99 ) Maxim Air Drill 5.10




Return to Main Index

PACKER GANG ASSEMBLY
10" Spacing - 3 1/2" Steel or Rubber Wheels

pack-10

5.11



Return to Main Index

PACKER GANG ASSEMBLY
10" Spacing - 3 1/2" Steel/Rubber Wheels
item | Part No. Description No.Used
3 Wheel | 4 Wheel | 5 Wheel | 6 Wheel
1 822530 | Evener-3Wheel ....... ... oot 1 - - -
1A | S22130 | Evener-4&6Wheel .............. ...t - 1 - 1
1B | S22127 | Evener-5Wheel ........... ... it - - 1 -
2 | S22630 | Gang Shaft-3Wheel ........................ 1 - - -
2A | S22513 | GangShaft-4Wheel ............... ...t - 1 - -
2B | S22514 | GangShaft-5Wheel ................ ...t - - 1 -
2C | 822515 | Gang Shaft-6Wheel ..................vnnnn - - - 1
3 S27559 | Steel Press Wheel -3 1/2x235/8"Dia .......... 3 4 5 6
D13756 | Steel Press Wheel-31/2x243/8"Dia .......... 3 4 5 6
3A | D13755 | Rubber Press Wheel Assembly
(Includes ltems 23 &24) ................. 3 4 5 6
4 D18569 | Spacer-1 1/32Lg ...t - 2 - 2
5 S22634 | Spacer-1 9/32Lg ... ..o 2 - - -
6 D13585 | Spacer-2 9/32Lg .......ooiiiiiii - - -
7 D13580 | Spacer-3 9/32Lg ... 2 - - -
8 D18568 | Spacer-3 1/2Lg ......coiviiiiiiiii - 2 - 2
9 D13586 | Spacer-6Lg ... - 1 2 3
10 | D-5022 | Flangette ..........c.ooivniiniininninn e, 2 2 2 2
11 | D-4938 | Bearing ........ccoiiiiiiiiiiiiiiiii 2 2 2 2
12 | D11174 | Flangette ...........coiiioiiinennn, 2 2 2 2
13 | C18527 | Pin-1 1/4x5 25/32U.L. ... ... ..ovnnnn. 1 1 1 1
14 | C18510 | NylonBushing-1 7/8 .......... ... 2 2 2 2
15 | D-5265 | CarriageBolt-1/2x1 ... .. ... . oot 2 2 2 2
16 | T-5266 | CarriageBolt-1/2x1 1/4 .. ... .............. 6 6 6 6
17 | W-525 Lockwasher-1/2 . ... ..o 8 8 8 8
18 | D-5499 | Washer-1.313IDx2.750Dx9GA ............ 1 1 1 1
19 | W-516 Hex Nut-1/2 ..o e e 8 8 8 8
20 | D-5274 | Locknut-1 ... .o 1 1 1 1
21 | N19484 | SlottedNut-1 1/4 . ... . ... i, 1 1 1 1
220 | W-4181 | CotterPin-1/4x2 ... ...t 1 1 1 1
23 | D10441 | Rubber Tire (Rubber Press Wheels Only) ........ 3 4 5 6
24 | D13757 | Wheel Rim -3 1/2" (Rubber Press Wheels Only) .. 3 4 5 6
o5 | S22716 | Deflector-3Wheel ....... ...y 1 - - -
26 | S22707 | Deflector-4Wheel ....... ... i - 1 - -
27 | S22708 | Deflector-5Wheel ......... ..oty - - 1 -
28 | S22709 | Deflector-6Wheel . ........... ...t - - - 1
29 | W-498 HexBolt-5/8x1 3/4 ... ... 4 4 4 4
30 | W-526 Lockwasher-5/8 . .....ccouiiiiinnennne., 4 4 4 4
31 | W-517 Hex Nut-5/8 .. ..o ena e 4 4 4 4
32 | D-5498 | Washer-1.062IDx20Dx11GA ............. 1 1 1 1
Number of Packer Assemblies Required for Each Machine:
3Wheel 4 Wheel 5Wheel 6 Wheel
29’ - 4 4 -
34 - 2 2 4
39 4 6 2 -
49’ - 4 4 4
55’ - 14 2 -
60’ - 2 - 4
June/99 Maxim Air Drill 5.12




Return to Main Index

PACKER GANG ASSEMBLY
12" Spacing - 3 1/2" Steel or Rubber Wheels

pack-12

5.13



Return to Main Index

PACKER GANG ASSEMBLY
12" Spacing - 3 1/2" Steel/Rubber Wheels
ltem | Part No. Description No.Used
3 Wheel | 4 Wheel | 5 Wheel
1 822530 | Evener-3Wheel ......... i 1 - -
1A S22130 | Evener-4Wheel .......... ... i - 1 -
1B S22534 | Evener-5Wheel .......... ...t - - 1
2 822496 | Gang Shaft-3Wheel ..................ooinn 1 - -
2A S22497 | Gang Shaft-4Wheel .......... ... ..ot - 1 -
2B S22498 | Gang Shaft-5Wheel ...t - - 1
3 §27559 | Steel Press Wheel -3 1/2x235/8"Dia ............. 3 4 5
D13756 | Steel Press Wheel-31/2x243/8"Dia ............. 3 4 5
3A | D13755 | Rubber Press Wheel Assembly
(Includes ltems 21 &22) ............ ... ... 3 4 5
4 D-5744 | Spacer-2 9M16Lg ....... ... - 2 2
5 D13580 | Spacer-3 9/32Lg ... 4 - -
6 S22533 | Spacer-4 1/32Lg ... - 2 2
7 D13581 | Spacer-8Lg ... ... - 1 2
8 D-5022 | Flangette ........ ... 2 2 2
9 D-4938 | Bearing ........covuiiiiiiniii i 2 2 2
10 D11174 | Flangette ...... ... cooiinniiiii e 2 2 2
11 C18527 | Pin-1 1/4x5 25/32UL. ..... ... ...t 1 1 1
12 C18510 | NylonBushing-1 7/8 ......... ... 2 2 2
13 D-5265 | CarriageBolt-1/2x1 ........ ...t 2 2 2
14 T-5266 | CarriageBolt-1/2x1 1/4 .. ... .. ... ..o 6 6 6
15 W-525 Lockwasher-1/2 ...... .o 8 8 8
16 D-5499 | Washer-1.313IDx2750Dx9GA .............. 1 1 1
17 W-516 Hex Nut-1/2 ..o e 8 8 8
18 D-5274 | Locknut-1 ... ...t 1 1 1
19 N19484 | Slotted Nut-1 1/4 ... ... .. i, 1 1 1
20 W-4181 | CotterPin-1/4X2 ... ...t 1 1 1
21 D10441 | Rubber Tire (Rubber Press Wheelsonly) .......... 3 4 5
22 D13757 | Wheel Rim - 3 1/2" (Rubber Press Wheels Only) . ... 3 4 5
23 D-5498 | Washer-1.062IDx20ODx11GA ................ 1 1 1
Number of Packer Assemblies required for each machine:
3 Wheel 4 Wheel 5 Wheel

29 3 5 -

34’ 1 3 4

39’ 9 3 -

49’ 3 5 4

55’ 9 7 -

60’ 7 5 4

June/99 Maxim Air Drill 5.14




Return to Main Index

PACKER GANG ASSEMBLY
10" Spacing - 4 1/2" Steel or Rubber Wheels

pack-10

5.15



Return to Main Index

PACKER GANG ASSEMBLY
10" Spacing - 4 1/2" Steel/Rubber Wheels
No. Used
ltem | Part No. Description 3 Wheel |4 Wheel |5 Wheel |6 Wheel
1 S22530 | Evener-3Wheel ........... ... ..o i 1 - - -
1A | S22130 | Evener-4&6Wheel ........... .. ... ... .. ... - 1 - 1
1B | 822127 | Evener-5Wheel ........... ... ... o il - - -
2 S$22630 | GangShaft-3Wheel .............. ... ... 1 - - -
2A | S22513 | Gang Shaft-4Wheel ................ ... .. ... - 1 - -
2B | S22514 | GangShaft-5Wheel ........... ... ..ol - - 1 -
2C | S22515 | Gang Shaft-6Wheel ............. ... ... ... - - - 1
3 S26760 | Steel Press Wheel -4 1/2x235/8"Dia .......... 3 4 5 6
3A | S26750 | Rubber Press Wheel Assembly
(Includes tems 23&24) ................ 3 4 5 6
4 D18569 | Spacer-1 1/32Lg ... ..., - 2 - 2
5 | 822634 | Spacer-19/32Lg ... i 2 - - -
6 D13585 | Spacer-2 9/32Lg ........ ..o - - -
7 | D13580 | Spacer-3 9/32Lg ...... ..ol 2 - - -
8 D18568 | Spacer-3 1/2Lg ... - 2 - 2
9 D13586 | Spacer-6Lg .........c i - 1 2 3
10 | D-5022 | Flangette ......... ..o, 2 2 2 2
11 | D-4938 | Bearng ........c.couiuiniiiiniiiiiininannn 2 2 2 2
12 | D11174 | Flangette ....... ... . i 2 2 2 2
13 | C18527 | Pin-1 1/4x5 25/32U.L. .......... ... ... ... 1 1 1 1
14 | C18510 | NylonBushing-1 7/8 ........... ... .. ...t 2 2 2 2
15 | D-5265 | CarriageBolt-1/2x1 ......... ... ... ot 2 2 2 2
16 | T-5266 Carriage Bolt-1/2x1 1/4 .................... 6 6 6 6
17 | W-525 Lockwasher-1/2 ........ ... i, 8 8 8 8
18 | D-5499 | Washer-1.313IDx2.750Dx9GA ............ 1 1 1 1
19 | W-516 HexNut-1/2 ... 8 8 8 8
20 | D-5274 | Locknut-1 ... ... . i 1 1 1 1
21 N19484 | SlottedNut-1 1/4 .. ... ... . ... ... 1 1 1 1
22 | W-4181 | CotterPin-1/4x2 ...... .. ... 1 1 1 1
23 | S26752 | Rubber Tire (Rubber Press Wheels Only) ........ 3 4 5 6
24 | S26753 | Wheel Rim - 4 1/2" (Rubber Press Wheels Only) . 3 4 5 6
25 | 822716 | Deflector-3Wheel .......... ... .. il 1 - - -
26 | S22707 | Deflector-4Wheel ......... ... .. ... ... - 1 - -
27 | S22708 | Deflector-5Wheel ......... ... ...l - - 1 -
28 | S22709 | Deflector-6Wheel .......... ... ... - - - 1
29 | W-498 HexBolt-5/8x1 3/4 ....... .. ..., 4 4 4 4
30 | W-526 Lockwasher-5/8 ........c.couiiiiiiiinnnnn.. 4 4 4 4
31 | W-517 Hex NUt-5/8 . ... ... i 4 4 4 4
32 | D-5498 | Washer-1.062IDx20Dx11GA ............. 1 1 1 1
Number of Packer Assemblie?ﬁequired for Each Machine:
3Wheel 4Wheel 5Wheel 6 Wheel
29’ - 4 4 -
34’ - 2 2 4
39 4 6 2 -
49’ - 4 4 4
55’ - 14 2 -
60’ - 12 - 4
June/99 Maxim Air Drill 5.16




Return to Main Index

PACKER GANG ASSEMBLY
12" Spacing - 4 1/2" Steel or Rubber Wheels

5.17 pack-12



Return to Main Index

PACKER GANG ASSEMBLY
12" Spacing - 4 1/2" Steel/Rubber Wheels
No. Used
ltem Part No. Description 3 Wheel |4 Wheel |5 Wheel
1 S$22530 Evener-3Wheel ....... ... . ... i, 1 - -
1A S$22130 Evener-4Wheel ......... .. .. ... . . .. - 1 -
1B 522534 Evener-5Wheel ........ ... ... i - - 1
2 522496 Gang Shaft-3Wheel .......... ... ... o 1 - -
2A 522497 Gang Shaft-4Wheel ......... ... .. ... .. - 1 -
2B 522498 Gang Shaft-5Wheel ............. ... ... ... - - 1
3 S26760 Steel Press Wheel-41/2x235/8"Dia .............. 4 5
3A S26750 Rubber Press Wheel Assembly
(Includes Items 21 &22) ..................... 3 4 5
4 D-5744 Spacer-2 9/16Lg ......... ... i - 2 2
5 D13580 Spacer-3 9/32Lg ... 4 - -
6 D-4935 Spacer-4Lg ... e - 2 2
7 D13581 Spacer-8Lg . ..ot - 1 2
8 D-5022 Flangette ........ .. .. i 2 2 2
9 D-4938 Bearng . ......cuniiiii e 2 2 2
10 D11174 Flangette ............ i 2 2 2
11 C18527 Pin-1 1/4x5 25/32U.L. ...... ... .. . .. 1 1 1
12 C18510 Nylon Bushing-1 7/8 ........ ... ... ... 2 2 2
13 D-5265 CarriageBolt-1/2x1 ...... ... it 2 2 2
14 T-5266 CarriageBolt-1/2x1 1/4 ... .. ... ... ... ... ... 6 6 6
15 W-525 Lockwasher-1/2 ... ... . .. 8 8 8
16 D-5499 Washer-1.313IDx2750Dx9GA ................ 1 1 1
17 W-516 HexNut-1/2 ... i 8 8 8
18 D-5274 LocknuUt -1 ..ot 1 1 1
19 N19484 Slotted Nut-1 1/4 .. ... ... . . i 1 1 1
20 W-4181 CotterPin - 1/4 X2 ...ttt 1 1 1
21 526752 Rubber Tire (Rubber Press Wheelsonly) ........... 3 4 5
22 S26753 Wheel Rim - 4 1/2" (Rubber Press Wheels Only) .. ... 3 4 5
23 D-5498 Washer-1.062IDx20Dx11GA ................. 1 1 1
Number of Packer Assemblies required for each machine:
3 Wheel 4 Wheel 5 Wheel

29’ 3 5 -

34' 1 3 4

39' 9 3 -

49' 3 5 4

55' 9 7 -

60’ 7 5 4

Maxim Air Drill 5.18

June/99




Return to Main Index

MUD SCRAPER ASSEMBLY

5.19



Return to Main Index

MUD SCRAPER ASSEMBLY
item | Part No. Description No.Used
1 S27570 | Mud Scraper - Steel "V" .. ... 1
1A | S27567 | Mud Scraper-Rubber ...... ... ... 1
1B S26833 | Mud Scraper-41/2"Steel ...... ... 1
1C S26834 | Mud Scraper-4 1/2"Rubber ......... .. .. i 1
2 S27568 | U-BOlt-3/8 X 2 7/8 oottt i e e 1
3 W-523 LOCKWASNEr - 3/8 . oottt e e 2
4 W-514 HEX NUE = 3/8 . ot ottt e e e e et e it e e 2
S25988 | Mud Scraper Assembly - Steel "V" (Includes ltems 1, 2, 3 & 4)
To Be Used With: S$25690 - 2" Steel Wheels
S$27559 - 3 1/2" Steel Wheels
$22033 - 2" Steel Wheels
525989 | Mud Scraper Assembly - Rubber (Includes ltems 1A, 2, 3 & 4)
To Be Used With: D10442 - 2" Rubber Wheels
D13755 - 3 1/2" Rubber Wheels
D13756 - 3 1/2" Steel Wheels
D-4936 - 2" Steel Wheels
S30304 | Mud Scraper Assembly - 4 1/2" Steel (Includes ltems 1B, 2, 3 & 4)
To Be Used With: S26760 - 4 1/2" Steel Wheels
$30305 | Mud Scraper Assembly - 4 1/2" Rubber (Includes Items 1C,2,3&4)
To Be Used With: S26750 - 4 1/2" Rubber Wheels
Order Assemblies Through Wholegoods
Number of Mucﬁcraper Assemblies required for each machine:
7 1/2" Spacing 10" Spacing 12" Spacing
29’ 42 36 29
34 55 42 34
39’ 63 46 39
40 - 48 --
41’ - - 41
49’ 79 60 49
55’ = 66 55
60’ -- 72 61
June/99 Maxim Air Drill 5.20




Return to Main Index

AIR DRILL HARROW

5.21



Return to Main Index

AIR DRILL HARROW

Item Part No. Description No. Used
1 528620 Upper Arm - Airdrill Harrow .. ..o 1
2 S28619 Lower Arm - Airdrill HArrow ... ..ot 1
3 S$28623 Mount - Airdrill HAITOW . . ..ot 1
4 528624 Rod - Airdrill HAITOW . . oottt 1
5 $28625 Bracket - Harrow Head - Airdrill . ... 1
6 528618 BUShING 3.125" IONG . .o oot e e e 4
7 P106023 | Spiral Pin-3/8"x2"HBK ... ... ..oioinnii e 1
8 H18565 Button Head Pin - .621" x 3.844" . ... ... i 1
9 F12968 Spring-1.8"OD X 11 1/4" ... i 1
10 F12981 Hair pin #16 - 1/8" x 1 15/16" ... ... it 1
11 C26506 MOUNEING SHAP .. v et 1
12 528832 U-Bolt-1/2" 13 UNC ..ottt i 2
13 W-516 Hex Nut-1/2"UNC GR. 5 ..ot 4
14 W-525 LoCKWASHET = 172" ottt e 4
15 H10721 Bolt-5/8"x4 1/2" GR.5Special ........ovviiiiiii 4
16 W-517 Hex Nut-5/8"UNC GR.5 ... ivi ittt 4
17 W-526 LOCKWASNET = 5/8" . . vttt 4
18 W-1553 Hex Bolt-3/4"x2 1/4" UNC ... ..ottt 2
Maxim Air Drill 5.22

June/99




Return to Main Index

4 1/2’ BAR - HEAD ASSEMBLY

ltem Part No. Description No. Used
1 S$28621 Harrow Head . ... i et e e 1
2 $28626 Carrier Pipe - Front . ...t e 1
3 $28627 Carrier Pipe - Rear ...t 1
4 $28630 Connecting Bar - Airdrill Harrow ......... ... ... i 1
5 H-1596 Adjustment Lever ... ... e 1
6 H-1593 (07 =T o R 4
7 H-1791 Harrow Tine - 16" Straight . ........ ... ... o i, 6
7A H-4087 Harrow Tine-16"Bent . ... ... i i e 6
8 W-907 Cotter Pin - 156" X 3/4" . ... o i e e 2
9 W-131 HairPin #9-.148 x 3 5/16" ... ... .. . i e 1
10 H-3024 Hex Bolt- Harrow - 3/8" x 2 1/2" . . . . .. e i 12
11 W-523 LoCKWAaSher - B/8" . .t e e 20
12 W-514 HexNut-3/8"UNC GR. 5 ... . i e e 20
13 W-475 HexBolt-3/8"x1"UNCGR.5 ... ... ... i 8
5.23 Maxim Air Drill June/99




Return to Main Index

6’ BAR - HEAD ASSEMBLY

ltem Part No. Description No. Used
1 528622 HarmowW HEAd ..ttt ittt ettt e s ‘ 1
2 528628 Carrier Pipe - Front . ... .. 1
3 528629 Carrier Pipe - Rear . ...ttt 1
4 $28630 Connecting Bar - Airdrill Harrow ........... ..o 1
5 H-1596 AdjuStmENt LEVEr ... ... .t 1
6 H-1593 ClaAMIP .ottt e et e 4
7 H-1791 Harrow Tine - 16" Straight . .. ... .. . i 8
7A H-4087 Harrow Tine - 16" Bent . ... ..ot e 8
8 W-907 Cotter Pin - 156" X 3/4" . .. i i e 2
9 W-131 Hair Pin #9- . 148 X 3 5/16" ... .ttt e s 1
10 H-3024 Hex Bolt- Harrow - 3/8" X 2 1/2" . . ..o a s 16
11 W-523 LOCKWASHEE - 378" o vttt 24
12 W-514 Hex Nut-3/8"UNC GR. 5 .. ..ottt 24
13 W-475 Hex Bolt-3/8" X 1"UNC GR.5 .. .. .ot 8
June/99 Maxim Air Drill 5.24




Return to Main Index

WING LIFT ASSEMBLY - 29’

6.1



Return to Main Index

WING LIFT ASSEMBLY - 29’

ltem | Part No. Description No.Used
29’
1 C16638 | Hyd. Cylinder-4 x 18 ... .. .o it 2
2 822402 | WIing LIt TIUSS . ..o 1
3 822174 | Wing LIt AIM ..o 2
4 822595 | WINGLOCK Strap ... ..ottt 2
5 S22401 | WINGRESt .. .o oot e 2
6 S22352 | Pin-CylinderLock Strap ..o 2
7 22282 | Pin-WingRestLock ..........coiiiiii 2
8 C14813 | Pin-1X3 7/8U.L. ..ottt et 2
9 S13261 | Pin-1X5 5/8U.L. ..ot e 4
10 C18527 | Pin-1 1/4x5 25/32U.L. ... .ot 2
11 S22199 | Pin-1 3/8x4 1/8U.L. ... . e 2
12 C-219 U-BOt-5/8 X4 X5 /16 . oottt et et et it 7
13 C14814 | Washer-1 1/16 . ... et 4
14 S-776 Hex Bolt - 172 X 1 172 ottt e e et ettt 16
15 W-525 Lockwasher - 172 ..o e e e e e e 16
16 W-526 LOCKWASHEE = 5/8 .« . ottt e e e 14
17 W-516 HeX NUL = 172 ottt e et e e e ittt 16
18 W-517 HexX NUL - 5/8 . ottt ettt e et e et et i i 14
19 D-5274 LOCKNUL = 1 ottt et e e e e 2
20 S-4781 Spiral Pin-1/4 X1 1/2 L. 2
21 W-1002 | Spiral PiN=-5/16 X2 ..ottt 2
22 W-535 Cotter Pin - 1/4 X 1 112 oo e 4
23 BW-11 Hair Pin - 8/16 X3 B/4 .o o et ettt 4
24 C12603 | Reflector-Red ... ..ot e 2
25 F-4644 Decal - "CaUION" . . ettt e e e 4
26 822178 | Gravity LOCK ... ..ot 2
June/99 Maxim Air Drill 6.2




Return to Main Index

WING LIFT ASSEMBLY - 34’ & 39’




Return to Main Index

WING LIFT ASSEMBLY - 34’ & 39’

tem | Part No. Description No.Used
34’ & 39’

1 C14834 | Hyd. Cylinder-4 1/2X28 ... 2

2 822148 | WIng LIft TIUSS . .. .ottt 1

3 822030 | WInG LIft Arm ... o 2
4 §22354 | WIinQLOCK Strap . ......ouii 2
5 822401 | WINGRES ...\ttt 2
6 S$22352 | Pin-CylinderLock Strap ... 2
7 822282 | Pin-Wing RestLock . ....... ... oo 2
8 S31741 | Pin-1X41/2U.L. ... i i i e 2
9 S13261 | Pin-1X5 5/8U.L. ...ttt it 4
10 C18527 | Pin-1 1/4x5 25/32U.L. ... i 2
11 S22199 | Pin-1 3/8x4 1/8U.L. ...t 2
12 C-219 U-BOl-5/8XAX5 9/16 ..ottt it 7
13 F-4490 | Washer-11/32IDx17/80Dx 1/4thick ......... ...t 4
14 S-776 Hex Bolt - 1/2 X 1 172 oot e e et 16
15 W-525 LOCKWASHET = 1/2 ittt ettt i e 16
16 W-526 LOCKWASHEL = 5/8 o i ottt ettt e e 14
17 W-516 HexX NUL - 172 e et et e st 16
18 W-517 HEX NUL = 5/8 oottt ettt et ettt et 14
19 D-5274 | LOCKNUL -1 .ottt et 2
20 S-4781 Spiral Pin - 1/4 X1 1/2 ..o 2
21 W-1002 | Spiral Pin - 5/16 X2 ..ttt 2
22 W-535 Cotter Pin - 174 X1 1/2 o i et 4
23 BW-11 Hair PiN-3/16 X3 /4 .ttt et e i enean e 4
24 C12603 | Reflector-Red . ...t e 2
25 F-4644 Decal - "Caution” ... e e 4
26 822178 | Gravity LOCK . ..ottt 2
27 832159 | Cylinder Retaininglatch ............ ..o 2
28 S32250 | SPHMG vt vttt e ettt 2
29 S32249 | CRAIN © ot ot ettt e e e et 2
30 S32226 | PIVOL PN .ottt e e 2
31 S-3001 RO PIN - 3/16 X 1 oottt et et 2
32 W-475 HEX BOlt - 3/8 X 1 oottt et et ettt e 2
33 D-5489 FlatWasher - 3/8 v v ittt s 2
34 M-3388 | LOCKNUL-3/8 ..ttt ettt 2

June/99 Maxim Air Drill 6.4




Return to Main Index

WING LIFT ASSEMBLY - 49’




Return to Main Index

WING LIFT ASSEMBLY - 49’

Item Part No. Description No.Used
49’
1 C16638 Hyd. Cylinder-4 X 18 .. ..ot 2
2 C14834 Hyd. Cylinder-4 1/2X28 .. .......oiini e 4
3 S$22148 WING LIt TRUSS .« ..ottt 1
4 522161 Outer WING LIt TRUSS . ..o oot 2
5 522168 Inner Wing LIt ATm . ..o 2
6 S22174 Outer Wing LIft ArmM . ... 2
7 522397 WINGLOCK SErap .. ..o et 2
8 S$29969 INNEr WING LOCK .« oottt 2
9 522362 Floating Wing LIft Strap .. .......ooiioi e 2
10 S$22153 WING LIt SIrap ..o 4
11 $22401 INNEr WING RESE . ..ot tie 2
12 $22251 Outer WING ReSt . ... 2
13 S§22352 Pin - Cylinder Lock Strap . ...t 2
14 $22282 Pin - WING REStLOCK .. ..ot 2
15 W-558 Pin-1X2 1/4U.L. .. e 2
16 C-1429 Pin-1X3 3/8U.L ..ottt 2
17 C14813 Pin-1X3 7/8U.L. .ottt 2
18 C-3717 Pin-1X4 1/8UL. ..ottt 2
19 F-1713 Pin-1X4 3/8UL .ottt e 2
20 C18851 Pin-1X4 34U oo e 2
21 D17974 Pin-1XB7/8U.L. .ottt 2
22 S$13261 Pin-1X5 5/8 UL ..ottt 2
23 c18527 Pin-1 1/4Xx5 25/32U.L. ..ttt 4
24 S$22199 Pin-1 3/8%X4 1/8UL. ..o 4
25 Cc14814 WaSher - 1 1/4 .o o e 6
26 C-219 U-BOI-5/8XAX5 9/16 ..ottt 17
27 S-776 Hex Bolt- 1/2 X1 112 oot e e 24
28 W-525 LoCKWASHEr = 172 oottt 24
29 W-526 LOCKWASHET = 5/8 o ottt it e 34
30 W-516 HeX NUL - 172 oottt 24
31 W-517 HexX NUE - 5/8 . . ottt 34
32 D-5274 LOCKNUL = 1 o ot et e e e 4
33 S-4781 Spiral Pin - 1/4 X1 1/2 ..o 6
34 | W-1002 SPIFal PN = /1B X 2« ..o oottt et 4
35 W-535 Coter Pin-1/4 X1 1/2 oo e 14
36 BW-11 Hair Pin-3/16 X3 B/4 ..ottt e 4
37 C12603 Reflector - REA . . oo ottt e 2
38 F-4644 Decal - "CaAUtON" o . ottt 4
39 S$28797 Spacer Block - Wing Rest (For Harrows/Anhydrous Coulters Only) ........... 2
40 A19720 Strap (For Harrows/Anhydrous Coulters only) . oove 4
41 W-514 Hex Nut - 3/8 UNC GR. 5 (For Harrows/Anhydrous Coulters Only) ........... 8
42 W-523 Lockwasher - 3/8 (For Harrows/Anhydrous Coulters only) ............ooit. 8
43 S$31010 Wing Rest Retaining Lug (For Harrows/Anhydrous Coulters Only) ........... 2
44 S31741 Pin-1X41/2U.L .ttt e 2
45 S$32159 Cylinder Retaining Latch . ....... ..o 2
46 S§32250 SPIING .« v e e et e et e 2
47 $32249 CRAIN & o v et e e e e e 2
48 $32226 N & = 1 TV R 2
49 S-3001 RO PINm B/16 X 1 oottt e et et 2
50 W-475 HEX BOM = 3/8 X 1 oottt et et it 2
51 D-5489 FlatWasher - 3/8 . ..ot 2
52 M-3388 LOCKNUL = B/8 . o ot ettt ettt e e it 2
53 F-4490 Washer-11/32IDx17/80Dx 1/4thick . ...t 4
54 F-3515 Flatwasher - 1.031 IDx 1.750D x .188thick ........... .. ... oo vivnn 2

June/99

Maxim Air Drill

6.6




Return to Main Index

WING LIFT ASSEMBLY - 55’




Return to Main Index

WING LIFT ASSEMBLY - 55’

ltem Part No. Description No. Used
1 C-2146 Hyd. Cylinder-4 x24 ... ... . 4
2 C14834 Hyd. Cylinder-4 1/2X28 ... ... 4
3 S22148 WING LIt TIUSS « ..t e s 1
4 S§29777 Outer Wing LIft Truss - Rear . ...... ... 2
5 S$29778 Outer Wing Lift Truss - Front . ... ... oo e 2
6 $22168 InnerWing Lift Arm . ..o e 2
7 $29816 Outer Wing Lift Arm (10" SPacing) ... ....vvvtuiinneeriiiaa i 4
7A $29815 Outer Wing Lift Arm (12" Spacing) ...........o it 4
8 §22397 WINGLOCK SHrap . ..ottt e 2
9 S§22178 WINGLOCK ..ottt e e 2
10 S$29969 WINGLOCK .ottt e 2
1 S$29775 Floating Wing LIft Strap . . ... ... 2
12 S$22153 WING LIfESEap .. ..ottt 4
13 $22401 InnerWINg ReSt . .. ... 2
14 529826 Outer WING RESt . ..ottt 2
15 S$29834 RearHinge Bracket .. ....... ... oo i 2
i6 529835 FrontHinge Bracket . ... .. i 2
17 S$29926 WINGLIfESIap . ... 4
18 $29988 OUtEr LINK Bar & oottt e e e e 4
19 S$29831 OUEr Pivot Plate ... ottt it it e e 2
20 S§22352 Pin-CylinderLock Strap ........... oottt 2
21 S$22282 Pin - WIing ReStLOCK . ...ttt 2
22 C-1429 Pin-1X3 3/8U.L .. e 12
23 S31741 Pin-1 X4 12U L. o e e 2
24 F-1713 Pin-1X4 B8 UL ...ttt e i e e 2
25 C18851 Pin-1X4 3/4U.L ... e i e e 6
26 S$13261. Pin-1X5 5/8U.L. .ot 4
27 D17974 Pin-1X6 7/BU.L ... i e e 2
28 C16602 Pin-1 1/4x4U.L -CentreHole ......... . .. i 4
29 C16605 Pin-1 1/4Xx5 1/2U.L. ..ot e 4
30 C18527 Pin-1 1/4X5 25/32 U.L. .. it e e 2
31 C26616 Pin-1 3/8XA41/2 UL ..t e s 6
32 Cc14814 Washer- 1 174 . . e s 4
33 C-219 U-BOIt-5/8 X4 X5 9/16 ..ottt e e s 21
34 C-5561 U-BO-3/4XAX5 9716 ..o\ttt et it i s 24
35 S-776 HexX Bolt- 172 X1 172 ittt e e 16
36 W-525 LOCKWASHET - 1/2 ottt 16
37 W-526 LOCKWASHE = 5/8 . o ottt s 42
38 W-527 LOCKWASHET - B/4 . ot o e e e 50
39 W-516 HexX NUt - 1/2 o e ittt 16
40 W-517 HEX NUL - 5/8 ottt ettt et e e e e e e 42
41 W-518 HeX NUt - 374 .. e s 50
42 D-5274 LOCKNUE = 1 oottt e e s 2
43 S-4781 Spiral Pin-1/4x1 1/2 ... e 4
44 P106023 SPIral Pin = 3/8 X2 ..\ttt 14
45 W-535 Cotter Pin- 174 X1 1/2 oo e e e 26
46 BW-11 Hair Pin-3/16 X 3 3/4 .ottt e e et e 4
47 C12603 Reflector - REd . ..ottt e e e s 2
48 F-4644 Decal - "CautioN" . . .ttt 4
49 W-498 HexX Bolt - 5/8 X 1 3/4 .ottt 2
50 S$32159 Cylinder Retaining Latch . ......... ..o 2
51 $32250 DI .+ ottt 2
52 $32249 CaIN .« ottt e 2
53 $32226 PIVO PN . oot 2
54 S-3001 ROI PIN = 3/16 X 1 ottt et ettt e s 2
55 W-475 HEX B = 3/8 X 1 ot ottt et e e e e 2
56 D-5489 FlatWasher - 3/8 .. ottt e e e e e 2
57 M-3388 LOCKNUL = 3/8 . ottt ettt e e e e e e e s 2
58 F-4490 Washer-11/32I1Dx17/80D x1/4thick ........ .. . 4
59 W-476 Flatwasher-3/4 ................... PP 4
60 C18619 L] o Lol S T R R R 2
61 S-1191 HeX Bolt - 3/4 X 5 oottt e e 2
62 F-3515 Flatwasher - 1.031IDx1.750D x.188¢thick ...... ... .. it 2

June/99

Maxim Air Drill

6.8




Return to Main Index

WING LIFT ASSEMBLY - 60°




Return to Main Index

WING LIFT ASSEMBLY - 60’

ltem Part No. Description No. Used
1 C-2145 Hyd. Cylinder- 4 1/2X24 . ... ... e 4
2 C14834 Hyd. Cylinder - 4 1/2 X28 ... ... .. e e 4
3 S22148 WING LIt TIUSS ..ot e 1
4 S29777 Outer Wing Lift Truss - Rear ...........oo it 2
5 S29778 Outer Wing Lift Truss - Front .. ... ... .. e 2
6 S522168 Inner Wing Lift ATm .. ..o 2
7 S$29912 Rear Outer Wing Lift Arm (10" Spacing) . ... 2
7A S29913 Rear Outer Wing Lift Arm (12" Spacing) ............o i 2
78 S29816 Front Outer Wing Lift Arm (10" Spacing) . ..........coiiiiiiinrni ., 2
7C $29815 Front Outer Wing Lift Arm (12" Spacing) ...........cooi i 2
8 S22397 WINGLOCK SIraD . ..ottt ettt e e e e 2
9 S$22178 WING LOCK - .ttt ettt e 2
10 S$29969 WINGLOCK .. vttt e 2
11 S$29775 Floating Wing Lift Strap . ......... ... 2
12 S$22153 WINGLIFESIrap .. ..ottt 4
13 S$22401 INNerWING RESt . ... ..ot 2
14 S29914 Outer Wing Rest . ... ..o 2
15 S29834 Rear HINge Bracket .. ...t 2
16 $29835 FrontHinge Bracket . ........ ... it 2
17 S$29926 WING LIftSIrap . ..o 4
18 S$29839 OUtEr LINK Bar . ..ottt e e e e 4
19 $29831 OULEr PIVOt Plate .. ..ottt e 2
20 S$22352 Pin-CylinderLock Strap . ... ...ttt 2
21 $22282 Pin-WIng RestLOCK . ...t 2
22 C-1429 Pin-1X3 BB UL ..ttt e e e e e 12
23 S31741 Pin-1 X4 172U L. . e 2
24 F-1713 Pin-1X4 B8 UL ..ottt e e 2
25 C18851 Pin-1X4 B/4U.L ..ot 6
26 S13261 Pin-1X5 58 UL ..ottt 4
27 D17974 Pin-1X6 7/8U.L. .ttt e e 2
28 C16602 Pin-1 1/4x4U.L.-CentreHole ....... ... 4
29 C16605 Pin-1 1/4X5 1/2 UL ..ot e e e 4
30 C18527 Pin-1 1/4x5 25/32 UL, ... 2
31 C26616 Pin-1 3/BX41/2U. L ..o 6
32 C14814 Washer - 1 1/4 e e 4
33 C-219 U-Bolt - 5/8 X4 X5 O/16 ..ottt e e 21
34 C-5561 U-BOl - 3/4 X4 X5 0716 ..ottt et 24
35 S-776 HexX BOoMt - 172 X1 172 o ittt e e e e e e 16
36 W-525 LOCKWASNET = 1/2 oottt e e 16
37 W-526 LOCKWASHET - 5/8 . . oottt e s 42
38 W-527 LOCKWASNET - 3/4 . o ottt e e e e 50
39 W-516 HexX NUL - 172 ottt e e e e e 16
40 W-517 HEX NUL - 5/8 . ottt e e ettt e e e 42
41 W-518 HexX NUL - 3/4 . . i e e e 50
42 D-5274 LOCKNUL = 1 ottt ettt e e 2
43 S-4781 Spiral Pin- 1/4 X1 1/2 ... 4
44 P106023 SPIral Pin = 3/8X 2 .o\ttt 14
45 W-535 Cotter Pin- 1/4 X 1 112 .o e e 26
46 BW-11 Hair Pin- /16 X3 3/4 ..ottt e e 4
47 C12603 Reflector - Red . ..ot o e e e 2
48 F-4644 Decal - "CaUtION" . oo e 4
49 W-498 HexX Bolt - 5/8 X 1 3/4 ..o ottt e e e e e 2
50 S32159 Cylinder RetainingLatch ............ ..o oo 2
51 S$32250 70Ty o O R R 2
52 S$32249 (071 7= 1 « TS OO 2
53 S$32226 PIVOL PIN v ot e ettt e e e e s 2
54 S-3001 ROI PN - 3718 X 1 oot ettt et e e e e e 2
55 W-475 HeX BOM - 378 X 1 oot ittt et ettt et et e 2
56 D-5489 Flatwasher - 3/8 . ..ot i e e 2
57 M-3388 LOCKNUL = 3/8 . o ettt e e e e 2
58 F-4490 Washer-11/32IDx17/80D X 1/4thick . .......cviiiii i, 4
59 W-476 Flatwasher - 3/4 . . . .. e 4
60 C18619 SPACET ot vttt e 2
61 S-1191 HEX BOIt - B/4 X 5 oo oottt e e 2
62 F-3515 Flatwasher - 1.031IDx 1.750D x .188¢thick . ... ... ..., 2
June/99 Maxim Air Drill 6.10




Return to Main Index

TRANSPORT WHEELS & HUBS - 29’ & 34’

P
)@ |
)@ ]

Lé

AN

7.1

1 5

ltem Part No. Description No. Used
1 C-1473 RiM-15X8-6BOMt ..ottt 2
2 K-5688 Tire-11x15FlLoadRange D ........ ... 2
3 C-1463 Heavy Duty Hub (Includes ltems 7,8 & 10) ..........oovvnneeneenns 2
4 C-1522 DUSECAP .« ot v vv e ettt 2
5 W-1474 Outer Wheel Bearing ... ...ovverirnen et 2
6 W-1475 Inner Wheel Bearing . ... ..o ernee e 2
7 W-1537 Outer Bearing CUP .. ..o vt r e 2
8 W-1538 INNEr BeariNG CUP ..« o vveteee et 2
9 C-1521 Sl & v 2
10 S-752 Grease Zerk - 1/4 NPT Straight (not shown) ........... ..t 2
11 W-1416 Cotter Pin -3/16 X1 1/2 oo oo 2
12 W-1383 Wheel Stud Bolt-9/16 x1 11/16 ... ... oo 12
13 C-3258 Flatwasher -2 0D x1 1/161IDX3/16 ... ..o 2
14 S-1311 Slotted NUt -1 SAE L. ot 2
15 C17348 VAIVE SEEIM o oot ettt e 2

Maxim Air Drill June/99




Return to Main Index

TRANSPORT WHEELS & HUBS - 39’, 49’, 55’ & 60’

Item Part No. Description No. Used
1 C17355 RiM-15x10-8Bolt ... ... e e 4
2 C16609 Tire - 11 x 15FI Load Range F (39 ft & 49ftOnly) ..................... 4

C26840 Tire - 12.5 x 15F1 - Load Range F (55 ft & 60ftOnly) .................. : 4
3 N19173 Hub (Includes items 7,8 & 11) ... ... i 4
4 N19171 DUSE CaD .+ ottt ittt e e 4
5 N19170 OuterWheel Bearing . ....... ..ot e, 4
6 N19169 InnerWheel Bearing ......... .ottt 4
7 N19168 OuterBeariNg CUP . ..ottt e 4
8 N19167 INNErBearnng CUP . ..ottt e 4
9 N19172 L= I PP 4
10 D-5239 Cotter Pin-1/4 X2 1/4 .. ... e e e 4
11 N19727 Wheel Stud-5/8 x 18 UNF X2 1/2 .. ... i 32
12 N19586 Wheel NUL - 5/8 . ..ot e e e 32
13 N13962 FlatWaSNET .« . oottt e e e 4
14 N19484 Castle NUt-1 1/4 ... i 4
15 C17348 ValVe SEBM o oottt e 4

June/99 Maxim Air Drill 7.2




Return to Main Index

WING GAUGE WHEELS & HUBS

ltem Part No. Description No. Used
1 C18657 Castor FOTK = 3" ottt it et e e 1
1A 529898 Dual Castor (for 55’ &60’ only - Optional on other models) ............... 1
2 N19164 SPINAIE . et 1
3 D-4947 Pl oo e 1
4 N19165 S Yo R EERRRRR 2
5 D-5402 HUD Sl ..ttt ittt it e 2
6 W-1474 BEanng COME . ...ttt et ettt 2
7 W-1537 BEaNNG CUP oo et ti ettt ettt 2
8 D-4837 Hub (Includes items 7 & 19) ... ...t 1
9 D-5498 Flatwasher - 1 oo it e i e e e 1
10 S-1311 Slotted NUt - TUNF ..ttt et e s 1
11 D-5238 Cotter Pin-3/16 X1 3/4 . it 1
12 W14600 Tire-11Lx 15SL-6Plyrating ....... ... 1
13 C16611 RiM-15X10-6B0lt .. ..o\ttt it 1
14 W-3328 Valve Stem TR-415 .. ottt i 1
15 W-1383 Wheel Stud Bolt-9/16 x1 11/16 ... ... ..o 6
16 W-498 Hex Bolt-5/8 X1 3/4 . oottt 2
17 W-526 LOCKWASREr = 5/8 o ot ottt e . 2
18 W-517 HeX NUL-5/8 .ottt ittt i it 2
19 F-3009 Grease Zerk-1/4 X 45 . . ...t e 1
7.3 Maxim Air Drill June/99




/@)}a/é

Return to Main Index

INNER WING GAUGE WHEELS & HUBS (55’ & 60’ ONLY)
-Optional on other models

(O

i6

i0

= ?@}ig

i 5

ltem Part No. Description No. Used

1 C16611 RiM-15X10-6B0olt ... .o e e e 2

2 W14600 Tire-11Lx 15SL-6Plyrating . ...... ..o 2

3 C-1463 Heavy Duty Hub (Includes ltems 6,7 & 10) ..................ovvnnn. 2

4 C-1522 T 0 1« T 2

5 W-1474 OuterWheel Bearng .........ovvvriennmneiie i, 2

6 W-1537 OuterBearing CUP .. ..ottt 2

7 W-1538 INNEr BeannNg CUP ..ottt 2

8 W-1475 Inner Wheel Bearing ... ....ovvviumuiminein i, 2

9 C-1521 SAL v ot e e 2

10 S-752 Grease Zerk - 1/4 NPT Straight . ....... ... i 2

11 W-1416 Cotter Pin-3/16 X1 1/2 . i i e e 2

12 W-1383 Wheel Stud Bolt-9/16 x1 11/16 .. ... .. i 12

13 C-3258 Flatwasher-20Dx1 1/16IDX3/16 ... ..o 2

14 S-1311 Slotted NUt -1 SAE . ...t e 2

15 W-3328 Valve Stem - TR-415 .. .. . 2

16 529898 Dual Castor FOTK . v oot e e e e e 1
June/99 Maxim Air Drill 7.4




Return to Main Index

MAIN GAUGE WHEELS & HUBS
- Dual Castor

@0

16

7.5



Return to Main Index

MAIN GAUGE WHEELS & HUBS - Dual Castor

ltem | Part No. Description No.Used
29, 34, 39’ and 49’ Airdrill
1 C-1473 | RiM-15x8-6Bolt . ... . . 2
2 W12884 | Tire-95x15Fl-LoadRange D ........... ... . i 2
3 C-1463 | Heavy Duty Hub (Includes Items 6,7 &10) ........ ... .o 2
4 C-1522 DUSECAD .« ottt i e 2
5 W-1474 | OuterWheel Bearing . ...........o it 2
6 W-1537 | OuterBearnng Cup . ... ...ttt 2
7 W-1538 | InnerBearing Cup . ... ..ottt 2
8 W-1475 | InnerWheelBearing . ...t 2
9 C-1521 (7Y | 2
10 S-752 Grease Zerk- 1/4 NPT Straight . ...... ... i 2
11 W-1416 | Cotter Pin-3/16 X1 1/2 . ..ot 2
12 W-1383 | Wheel StudBolt-9/16x1 11/16 ... ... . i 12
13 C-3258 | Flatwasher-20Dx1 1/16IDx3/16 ... ... .. ... . it 2
14 S-1311 Slotted NUt -1 SAE .. oo e 2
15 W-3328 | Valve Stem-TR-415 .. ... e 2
16 S22338 | Dual Castor FOTK ... v v oottt e e e 1
55’ and 60’ Airdrill
1 C17355 | RM-15x10-8BOlt .. .. .ot 2
2 C26840 | Tire - 12.5x 15FI - Load Range F (55ft&60ftOnly) ................... 2
3 N19173 | Hub (Includesitems 7,8 & 11) ....... ..o 2
4 NTG171 | DUSECAP ..ottt 2
5 N19170 | OuterWheel Bearing ... ......oovirienenen e 2
6 N19169 | InnerWheelBearing . ... ... ...t 2
7 N19168 | OuterBearing CUP ... ..ot 2
8 N19167 | InnerBearing Cup .. ..ot 2
9 NTOTT2 | Sal . it e et e e e e e 2
10 D-5239 | CotterPin-1/4 X2 1/4 .. .. i 2
11 N19727 | Wheel Stud-5/8x 18 UNF X2 1/2 ... ... it 2
12 N19586 | Wheel NUt - 5/8 . .. .ottt 12
13 N13962 | FIatWasher ... .ottt ittt 2
14 N19484 | Castle Nut-1 1/4 ... . . e e 2
15 C17348 | Valve SeM . . .. e 2
16 | 822338 | DualCastor FOrk . ....... . i 1
C2A6&12
June/99 Maxim Air Drill 7.6




Return to Main Index

DEPTH CONTROL HYDRAULICS - 29’




Return to Main Index

DEPTH CONTROL HYDRAULICS - 29’

item | Part No. Description No. Used
1 C-2224 | Hyd.Cylinder-3x8 G.BP. ... 2
2 C-2225 | Hyd.Cylinder-3 1/2x8GB.P. ...t 2
3 C-4372 | OilLiNe-5/8X37 1/2L0 oot 1
4 C-4363 | OIlLINE-5/8X38Lg .. .vvvnii 2
5 C-4366 | OIlLINE-5/8XTALG .o\t 2
6 C-4368 | OIlLINE-5/8XB88LG . ..ot 1
7 C-4590 | Hyd.Hose - 1/2x 16 Lgw/7/8-14MJIC . ... 2
8 C-4468 | Hyd.Hose-1/2x24Lgw/7/8-14FJIC . ...... ..o 1
9 C-4385 | Hyd. Hose - 1/2 x 24 Lg w/7/8-14 MJIC x 7/8-14 FIC ..o 2
10 C-4387 | Hyd. Hose - 1/2 x 36 Lg w/7/8-14 MJIC x 7/8-14 FIC . 1
11 H-4408 | Hyd.Hose-1/2x84Lgw/7/8-14FJIC ............oovvirninnnnennn 2
12 C-4390 | Hyd. Hose - 1/2 x 96 Lg w/7/8-14 MJIC x 1/2 MNPT ... . 2
13 $22403 | Hyd. Hose - 1/2 x 120 Lg w/7/8-14 MJIC x 7/8-14 FJC ...t 6
14 C-4400 | 90 Elbow - 7/8 -14 MJIC X 1/2MNPT . ... .ot 3
15 K-5806 | 90 Elbow - 7/8-14 MJUIC x7/8-14 FJIC . ... ... .. .o 1
16 C-4402 | 45Elbow - 7/8-14 MUIC X 1/2 MNPT ... .. ..o 4
17 C-4396 | Tee-(2)7/8-14 MIIC X (1) 1/2MNPT ... 1
18 H18746 | Tee-(2)7/8-14 MJIICx (1) 7/8-14FJIC ...........cvvvnieee 1
19 C-4469 Male Connector - 7/8-14 JIC ... ..ot 1
20 N27589 | Bracket - COUPIEr . ... oottt 1
21 C14411 | Ol LINE Bracket ... ....couiiinitn e 5
22 C-4698 | OILINE CIAMD ..ottt e 21
23 NTB257 | SPACET ... vvvi ittt it 1
24 W-7 HOSE HOAET . o ottt e e et 2
25 C-333 Hose Holder Washer .. .....ov vt 2
26 N19678 | HEeXBOIt - 3/8 X 7 oo v ettt 1
27 D-5249 | Hex Bolt-3/8X3 1/4 ... i 7
28 C-3918 | HEX BOIt - 3/8 X5 .o\ttt 5
29 | W-487 Hex Bol - 172 X1 B/ . oot 1
30 W-523 LOCKWASNEY - 3/8 .« o vttt e 6
31 W-525 LOCKWASNET - 172 ot e 1
32 M-3388 | LOCKNUE-3/8 . ..ottt 7
33 | W-514 HEX NUE = B3/8 oot ettt e e e 6
34 | W-516 HEX NUE = 172 ottt et et ettt 1
35 S13336 | Plastic Tie Strap-1/2x281/4Lg ... ... .o 6
35A | D-4838 | Nylon Tie Strap - (Black) 14 1/2Lg ........ ..o 6
36 C-817 Pioner Tips - 1/2 FNPT .. ... o 2
37 S22747 | Hose Cover-Cutto 30" Length ....... ..o 10 FT
38 529958 | Tag - Hose ID - Depth Control - RAISE . ...........ovonvineennveneen 1
39 $29959 | Tag - Hose ID - Depth Control - LOWER ... 1
40 C16457 | Adaptor-3/4-16 ORB . ... ......ooiirie e 2
41 C15975 | ReStrictor ValVe . ... ..ot 1
42 K21212 | Connector -1/2 MNPT .. ... i 1
43 W-1558 | SMV Bracket ........ (Tow Between Air Cartonly) .................... 1
Maxim Air Drill 8.2

June/99




Return to Main Index

DEPTH CONTROL HYDRAULICS - 34’ & 39’




Return to Main Index

DEPTH CONTROL HYDRAULICS - 34’ & 39’

ltem Part No. Description No.Used
34 39
1 C-2224 Hyd. Cylinder-3x8G.B.P. ... ... ... .. 2 2
2 C-2225 Hyd. Cylinder-3 1/2x8G.B.P. ... ... ... ... . i 2 2
3 C-4372 OilLine-5/8X37 1/2Lg ..o v 1 1
4 C-4363 OIlLINE-5/8X38 LG . ..vv et 2 2
5 C-4366 OlLINE-5/8XT4LG ..ottt i 2 2
6 C-4368 OIlLINE-5/8X88LG ...vv it 1 1
7 C-4590 Hyd. Hose - 1/2x16 LgW/7/8-14MJIC . ..........................0. 2 2
8 C-4468 Hyd. Hose - 1/2x 24 Lgw/7/8-14FJIC . ... ... . ...t 1 1
9 C-4385 Hyd. Hose - 1/2x 24 Lg w/7/8-14 MJIC x 7/8-14 FJIC .................. 2 -
9A C-4388 Hyd. Hose - 1/2 x 48 Lg W/7/8-14 MJIC x 7/8-14 FJIC .................. - 2
10 C-4387 Hyd. Hose - 1/2 x 36 Lg w/7/8-14 MJIC x 7/8-14 FJIC . ................. 1 1
11 H-4408 Hyd. Hose - 1/2x 84 Lgw/7/8-14 FJIC . ... .. ... ... ... it 2 -
11A | H-4410 Hyd. Hose - 1/2x94 Lgw/7/8-14FJIC . ........... ...t - 2
12 C-4390 Hyd. Hose - 1/2x 96 Lg w/7/8-14 MJIC x 1/2 MNPT ................... 2 2
13 S22403 Hyd. Hose - 1/2x 120 Lg w/7/8-14 MJIC x 7/8-14 FJIC ................. 6 4
13A | N17242 Hyd. Hose - 1/2 x 136 Lg W/7/8-14 MJIC x 7/8-14 FJIC . ................ - 2
14 N17242 Hyd. Hose - 1/2 x 136 Lg w/7/8-14 MJIC x 7/8-14 FJIC ................. 3 2
15 C-4400 90 Elbow - 7/8 -14 MJIC x 1/2MNPT .. .. ... . s 1 1
16 C-4402 45 Elbow - 7/8-14 MJUIC x 12 MNPT ... ... . e 4 4
17 C-4396 Tee-(2)7/8-14MIIC x (1) 1/2MNPT .. ... .. 1 1
18 H18746 Tee-(2) 7/8-14MJIC x (1) 7/8-14FJIC ... ... .. ..., 1 1
19 C-4469 Male Connector - 7/8-14 JIC ... ... .. i 1 1
20 N27589 Bracket - CoUplEr . ... ..o 1 1
21 C14411 OilLiNe Bracket .. ...t e 5 5
22 C-4698 OIlLINE CIAMP . .ttt e e 21 21
23 N16257 SPACET - ettt 1 1
24 W-7 Hose HOIder ... oottt e e e 2 2
25 C-333 Hose HolderWasher . ........ ...t 2 2
26 N19678 HeX BOlt - 3/8 X 7 ot ottt e e e e 1 1
27 D-5249 Hex Bolt-3/8X3 1/4 ... . e 7 7
28 C-3918 Hex Bolt - 3/8 X 5 .ottt e e e 5 5
29 W-487 Hex Bolt-1/2 X1 3/4 . .. . i e e 1 1
30 W-523 LOCKWASHEr - 3/8 . . it 6 6
31 W-525 Lockwasher - 172 . .. .o e 1 1
32 M-3388 LoCKNUL - 3/8 .. .o e e 7 7
33 W-514 Hex NUt - 3/8 .. e e e e ettt 6 6
34 W-516 Hex NUL - 172 e e et it e 1 1
35 S13336 Plastic Tie Strap-1/2x28 1/4Lg ... .ot 6 6
35A | D-4838 Nylon Tie Strap - (Black) 14 1/2Lg ... 6 6
36 C-817 Pioner Tips - 1/2 FNPT ... ... e 2 2
37 §522747 Hose Cover-Cutto 30" Length . ...... ... i 10FT | 10FT
38 $29958 Tag - Hose ID - Depth Control - RAISE . .....................oenn 1 1
39 529959 Tag - Hose ID - Depth Control - LOWER . ........... ...t 1 1
40 C16457 Adaptor-3/4-160RB ... ... ... .. 2 2
41 C15975 ReStrCtor ValVe . .. .ottt 1 1
42 K21212 Connector -1/2 MNP T ... e 1 3
43 C-4552 Hyd. Hose - 1/4 x 24 LgwW/9/16-18 FJIC ................. ... 1 1
44 C16652 Hyd. Hose - 1/4 x 60 LgW/9/16-18 FJIC ... . ... ... ... .o 1 1
45 C-4066 Check Valve - PilotOperated .. ........ ... ... i 2 2
46 C-4397 Adaptor-5/8 MIIC x 1/2FNPT ... 2 2
47 C-4391 NUt-5/8 JIC .. e e e 1 1
48 C-4392 Reducer-5/8JIC x3/8JIC ... .. o 1 1
49 C-4395 Tee-(2)3/8-18 MJIC X (1) 1/4MNPT ...t 1 1
50 F-3864 90 Elbow - 3/8-18 MUIC x 1/4 MNPT . ... .. .. 1 1
51 W-1558 SMV Bracket . .......(Tow Between AirCartonly) ................... 1 1
June/99 Maxim Air Drill 8.4




Return to Main Index

DEPTH CONTROL HYDRAULICS - 49’

g8e




Return to Main Index

DEPTH CONTROL HYDRAULICS - 49’

ltem | Part No. Description No.Used
1 C-2223 | Hyd.Cylinder-2 1/2x8GB.P. ... 2
2 C-2224 | Hyd.Cylinder-3x8G.B.P. ... ... ..o 2
3 C-2225 | Hyd.Cylinder-3 12x8G.B.P. ... 2
4 C-4372 | QilLine-5/8x37 1/2Lg .. oo i 1
5 C-4365 | OilLINE-5/8X6B0LG ... vvir i 2
6 F-5426 | OlLINE-5/8X 112 LG ..ot 2
7 C-4590 | Hyd.Hose-1/2x16Lgw/7/8-14MJIC ... ... ... ..ottt 2
8 C-4468 | Hyd.Hose - 1/2x24Lgw/7/8-14FJIC ...t 1
9 C-4387 | Hyd. Hose - 1/2x 36 Lgw/7/8-14 MJIC x 7/8-14 FJIC . .................. 1
10 C14842 | Hyd. Hose - 1/2x72Lgw/7/8-14 FJIC x 1/2MNPT .............oonnnnn 2
11 H-4408 | Hyd. Hose - 1/2x84LgW/7/8-14 FJIC . ............oovviinnnntn 2
12 F-5679 | Hyd. Hose - 1/2x 96 Lgw/7/8-14 MJIC x 7/8-14 FJIC ................... 2
13 C-4390 | Hyd. Hose - 1/2x 96 Lgw/7/8-14 MJIC x 1/2MNPT ................0n 2
14 $22403 | Hyd. Hose - 1/2 x 120 Lgw/7/8-14 MJIC x 7/8-14 FJIC .................. 6
15 N17242 | Hyd. Hose - 1/2 x 132 Lgw/7/8-14 MJIC x 7/8-14 FJIC .................. 1
16 $22404 | Hyd. Hose - 1/2x 144 Lgw/7/8-14 MJIC x 7/8-14 FJIC .................. 1
17 C-4400 | 90 Elbow - 7/8-14 MJIC x 1/2 MNPT ... .. ... i 5
18 F-3864 | 90 Elbow-3/8-18 MJICXx 1/4AMNPT . ... ... .. .. .. it 1
19 C-4402 | 45 Elbow-7/8-14 MIIC X 1/2MNPT ... ... e 4
20 C-4396 | Tee-(2)7/8-14MIICx(1)7/8-14FJIC ... ...t 1
21 H18746 | Tee-(2) 7/8-14 MJICx (1) 7/8-14FJIC ... ... ...t 1
22 C-4469 | Male Connector-(2)7/8-14JIC ... ... .. i 1
23 N27589 | Bracket- COUPIEr .. ..ot 1
24 C14411 | OilLine Bracket . ......oi it e e 5
25 C-4698 | OIlLINE CIAMP ..\ v vttt 21
26 NTB257 | SPACET v e ettt ettt et 1
27 W-7 HOSE HOIABT . ottt e e e e e 2
28 C-333 Hose Holder Washer . ... ...ttt it 2
29 N19678 | HEX BOIt - 3/8 X 7 oot ittt et 1
30 D-5249 Hex Bolt-3/8 X8 1/4 ... e e 7
31 C-3918 | HeXBolt-3/8 X 5 ..ttt e ettt 5
32 W-487 Hex Bolt- 1/2 X1 3/4 . ... i e e 1
33 W-523 LOCKWASNET - 3/8 . oottt e e e 6
34 W-525 LOCKWASNET - 172 o oot 1
35 M-3388 | LOCKNUL-=3/8 .. oottt et et et 7
36 W-514 HEeX NUE - 3/8 .ttt et ettt et it et e 6
37 W-516 HeX NUE = 172 ettt e ettt et et et 1
38 D-4838 | Nylon Tie Strap - (Black) 14 1/2Lg ......... ..ot 8

38A | D-4951 NylonTieStrap -7 3/8Lg ....ooviiiiii e 2

38B | S13336 | Plastic Tie Strap-1/2x28 1/4Lg ... 8
39 C-817 Pioneer Tips - 1/2 FNPT .. ... . i e 2
40 S22747 | Hose Cover-Cutto30"Length ...... ...t 20 FT
41 S29958 | Tag - Hose ID - Depth Control - RAISE . ...t 1
42 S29959 | Tag - Hose ID - Depth Control -LOWER . ...t 1
43 C16457 | Adaptor-3/4-16 0RB . ...... ...ttt 2
44 C15975 | RestrictorValve . ... ...t 1
45 K21212 | Connector -1/2 MNP T ... i e 3
46 C-4552 | Hyd.Hose - 1/4x24 Lgw/9/16-18 FJIC .......... ..., 1
47 C16652 | Hyd. Hose - 1/4 x 60 Lgw/9/16-18 FJIC .............coiinnnt. 1
48 C-4066 | Check Valve - PilotOperated . ...........coviiiiiiiiiennnnn 2
49 C-4397 | Adaptor-5/8 MJIC X 1/2FNPT .. ... ... 2
50 C-4391 NUL-5/8 JIC .o et e e e et e e e e s 1
51 C-4392 | Reducer-5/8JICX3/8UIC .. ..ot e 1
52 C-4395 | Tee-(2)3/8-18 MJICXx (1) /4 MNPT ... ..o 1
53 W-1558 | SMV Bracket ........ (Tow Between Air Cartonly) . ................... 1

Maxim Air Drill 8.6

June/99




Return to Main Index

DEPTH CONTROL HYDRAULICS - 55’ & 60’




Return to Main Index

DEPTH CONTROL HYDRAULICS - 55’ & 60’

ltem Part No. Description No. Used
1 C-2223 Hyd. Cylinder-2 1/2x8GB.P. ... ... ... ... 2
2 C-2224 Hyd. Cylinder-3x8 G.B.P. ... ... i 2
3 C-2225 Hyd. Cylinder-3 1/2x8G.B.P. ... ... .. i 2
4 C-4372 OilLine-5/8x37 1/2LG ... e 1
5 C-4365 OilLine-5/8X60LG ...cvvviii e 1
6 F-5426 OilLine-5/8X112LG . ..vvit i i e 2
7 C-4590 Hyd. Hose - 1/2x 16 LgW/7/8-14 MJIC .. ... .. ... oot 2
8 C-4468 Hyd. Hose - 1/2x 24 Lgw/7/8-14 FJIC ... ... ... ... ... it 1
9 C-4387 Hyd. Hose - 1/2 x 36 Lg w/7/8-14 MJIC x 7/8-14 FJIC .................. 1
10 C-4390 Hyd. Hose - 1/2 x 96 Lg W/7/8-14 MJIC x 1/2 MNPT . .................. 2
11 522403 Hyd. Hose - 1/2 x 120 Lgw/7/8-14 MJIC x 7/8-14 FJIC ................. 2
12 C26343 Hyd. Hose - 1/2 x 162 Lgw/7/8-14 MJIC x 7/8-14 FJIC ................. 2
13 529841 Hyd. Hose - 1/2 x 222 Lgw/7/8-14 MJIC x 7/8-14 FJIC ................. 2
14 529840 Hyd. Hose - 1/2 x 288 Lgw/7/8-14 MJIC x 7/8-14 FJIC ................. 2
15 C-4400 90 Elbow - 7/8-14 MUIC x 1/2MNPT . ... .. i 3
16 C-4402 45 Elbow -7/8-14 MUIC X 1/2MNPT .. ... ... i 8
17 C-4396 Tee-(2)7/8-14MIIC X (1)7/8-14FJIC ... 1
18 H18746 Tee-(2)7/8-14MIICXx(1)7/8-14FJIC ... ... 1
19 C-4469 Male Connector- (2) 7/8-14 JIC .. ... ... 1
20 N27589 Bracket - Coupler .. ... e 1
21 C14411 OilLine Bracket . .........coiti i i e 5
22 C-4698 OilLine Clamp . ..ot s 21
23 N16257 o] o Vo1 1
24 N19678 HexX BOlt - 3/8 X 7 .« oottt ettt et 1
25 D-5249 Hex Bolt-3/8 X3 1/4 .. o e 7
26 C-3918 HeX BOlt - 3/8 X 5 . oottt ittt ettt e e 5
27 W-523 Lockwasher - 3/8 . ..o e e 6
28 M-3388 LOCKNUL - B/ o ottt e e 7
29 W-514 HeX NUE - 3/8 oottt et 6
30 D-4838 Nylon Tie Strap - (Black) 14 1/2Lg .......... i 15
30A | D-4951 NylonTieStrap-7 3/8Lg . ..ot s 6
30B | S13336 Plastic Tie Strap-1/2x28 1/4Lg ........ .o 15
31 Cc-817 Pioneer Tips - 1/2 FNPT ... ..o e 2
32 S22747 Hose Cover-Cutto 10" Length . ... .. ... .. . it 2
33 $29958 Tag - Hose ID - Depth Control -RAISE . ........... ... ... 1
34 S29959 Tag - Hose ID - Depth Control - LOWER . ............ ... ...t 1
35 C16457 Adaptor-3/4-16 ORB .. ... ...t s 2
36 C15975 Restrictor Valve . ...t e e e 1
37 K21212 Connector-1/2 MNP T . ... . 3
38 | C-4363 Ol LiNE -5/8 X BB LG .+ o veeeeee e ettt ' 2
39 C-4385 Hyd. Hose - 1/2 x 24 Lg w/7/8-14 MJIC x 7/8-14 FJIC ... .. (For 60’ Only) . . 4
40 C-4552 Hyd. Hose - 1/4 x 24 LgW/9/16-18 FJIC .......... ... ... ...onnt. 1
41 C16652 Hyd. Hose - 1/4 x 60 LgW/9/16-18 FJIC ......... ... ... ... ..o, 1
42 C-4066 Check Valve - PilotOperated ............ ... i, 2
43 C-4397 Adaptor-5/8 MJIC x 1/2 FNPT . ... ... o 2
44 C-4391 NUL-5/8JIC .ot e 1
45 C-4392 Reducer-5/8JICX3/8JIC . ... o i e 1
46 F-3864 90 Elbow - 3/8-18 MUIC x 1/4 MNPT ... .. ... e 1
47 C-4395 Tee-(2)3/8-18 MUIC X (1) 1/4MNPT ... ... ... 1
48 W-1558 SMV Bracket . ....... (Tow Between Air Cartonly) . .................. 1
June/99 Maxim Air Drill 8.8




WING LIFT HYDRAULICS
-29’, 34’ & 39’

Return to Main Index




Return to Main Index

WING LIFT HYDRAULICS - 29’, 34’ & 39’

ltem | Part No. Description No.Used
29’ 34’-39’

1 C22393 | Hyd.Cylinder-3 1/2X 12 ... ...t 2 2
2 C16638 | Hyd. Cylinder-4 x 18 . ... ...t 2 -
2A C14834 | Hyd.Cylinder-4 1/2X28 ............ ot - 2
3 S22073 | Sequence Valve ......... ...ttt 1 1
4 S22074 | CounterBalance Valve ........ ... i 1 1
5 C-4351 | OilLine-3/8X22 1/2LQ ..ot 2 -
5A C-4352 | OlLINE-3/8X28 L0 v vniit it - 2
6 C-4363 | OilLiNE-5/8X38L0 v vniirietiiiiaia i 2 2
7 C-4365 | OilLiNe-5/8X60LG ....cvvniniiii e 1 1
8 C-4366 | OilLine-5/8X74LG ..o ouni i 3 3
9 C-4467 | Hyd.Hose - 1/4x 16 Lgw/9/16-18 FJIC ...............ovnininn 1 1
10 C-4552 | Hyd.Hose - 1/4x 24 Lgw/9/16-18 FJIC ..................covnnn. 1 1
11 C14835 | Hyd. Hose - 1/4x 36 Lgw/9/16-18 FJIC ..................coitn 1 1
12 C-4380 | Hyd. Hose - 1/4 x 36 Lg w/9/16-18 MJIC x 9/16-18 FJIC ............ 1 1
13 C16652 | Hyd. Hose - 1/4x 60 Lgw/9/16-18 FJIC ...................cvvnnn 2 2
14 D17845 | Hyd. Hose - 1/4x 194 LgwW/9/16-18 FJIC ................coovnne. 1 1
15 S32151 | Hyd. Hose - 1/4 x 206 Lg w/9/16-18 MJIC x 9/16-18 FJIC ........... 1 1
16 C-4590 | Hyd.Hose -1/2x16Lgw/7/8-14MJIC ...............oonnnnnnt. 2 2
17 $22403 | Hyd. Hose - 1/2 x 120 Lg w/7/8-14 MJIC x 7/8-14 FJIC ............. 2 2
18 C-4388 | Hyd. Hose - 1/2x 48 Lgw/7/8-14 MJIC x 7/8-14FJIC .............. 1 1
19 C-4404 | Hyd.Hose -1/2x36Lgw/7/8-14FJIC . .............oovninnnnnn, 1 1
20 C-4387 | Hyd. Hose - 1/2x 36 Lgw/7/8-14 MJIC x 7/8-14FJIC .............. 1 1
21 C-4390 | Hyd. Hose - 1/2x 96 Lgw/7/8-14 MJIC x 1/2MNPT ............... 2 2
22 F-3864 | 90 Elbow-9/16-18 MJICx 1/4MNPT ......... .. .. .. .ciiint. 4 4
23 N16143 | 90 Elbow - 9/16-18 MJICx9/16-18O0.RB. ......... ... ... .. ... .. 2 2
24 C-4402 | 45 Elbow-7/8-14 MUIC X 1/2MNPT . ... ... ...t 4 4
25 | C-4393 | Tee-(3)9/M6-18MIIC ... ovinrenriiii i 2 2
26 C-4403 | Tee-(2)9/16-18 MJIC x (1) 9/16-18FJIC ..............oonnnintn 1 1
27 F24559 | Tee-(2)7/8-14 MJICx (1) 7/8-14FJIC . ... ... .. ..ooiiiiinnt. 3 3
28 H18746 | Tee-(2)7/8-14MJIC x (1) 7/8-14FJIC ......... ..oty 2 2
29 F10384 | Reducer-7/8-14 FJICx 9/16-18MJIC .......... .. ... 3 3
30 C14840 | Strait Adapter-7/8-14 MJICx 3/4-16 O.RB. ..................... 4 4
31 C-5785 | OilLiNeBracket . ........covoimuiii e 2 2
32 S22190 | Valve MountingBracket .......... ... . i 1 1
33 C10179 | HOSE ClampP .. v v ti ettt et 2 2
34 N15098 | U-Bolt-3/8x4 3/8X5 ... ... iaees 1 1
35 N12882 | HexBolt-1/4 X3 1/2 ... i e e 2 2
36 W-521 Lockwasher - 1/4 ... ot e e 2 2
37 W-523 LOoCKWAShEr - 3/8 .o ittt e e 2 2
38 W-512 Hex NUt - 1/4 o oo e e e et 2 2
39 W-514 HeX NUE - 3/8 ..ottt e e ettt et 2 2
40 K-5806 | 90 Elbow-7/8-14 MJIC x7/8-14FJIC ....... ... .. 1 1
41 Cc-817 Pioneer Tips - 1/2 FNPT .. ... .. o i 2 2
42 K-5685 | Hyd.Hose-1/2x48Lgw/7/8-14FJIC ............. ..ot 1 1
43 $29960 | Tag-HoseID-WingLift-FOLD ..............oooviiinnnnnn 1 1
44 S29961 | Tag-Hose ID - Wing Liftl-UNFOLD .....................vnn 1 1

June/99

Maxim Air Drill

9.2




WING LIFT HYDRAULICS - 49’

Return to Main Index




Return to Main Index

WING LIFT HYDRAULICS - 49’

litem | Part No. Description No.Used
49’
1 C22393 | Hyd. Cylinder-3 1/2X12 .. . i it 2
2 C16638 | Hyd.Cyllinder-4x 18 ... ... ... oot 2
3 C14834 | Hyd.Cylinder-4 1/2X28 ... ... .. it 4
4 S22073 | Sequence Valve ........... i e 1
5 S22074 | CounterBalanceValve .............coi i 1
6 C-4352 | OilLiNe-3/8X28BLg . ..oiii it e e i s 6
7 C-4364 | OilLine-5/8x53 1/2Lg ..o vv it i it e 2
8 C-4365 | OilLiNe-5/8X60LG .. ..ottt i i e 1
9 F-5426 | OilLINe-5/8 X112 L0 ..ottt it it 2
10 C-4467 | Hyd.Hose - 1/4 x 16 Lgw/9/16-18 FJIC ...... ... ... ...t 1
11 C-4552 | Hyd.Hose - 1/4 x24 Lgw/9/16-18 FJIC ......... ... ... oo, 5
12 C14835 | Hyd. Hose - 1/4 x36 Lgw/9/16-18 FJIC ....... ... ...t 1
13 C-4380 | Hyd. Hose - 1/4 x 36 Lg w/9/16-18 MJIC x 9/16-18 FJIC ................. 1
14 C16652 | Hyd. Hose - 1/4 x60 Lgw/9/16-18 FJIC ......... ... ... 2
15 S22406 | Hyd.Hose - 1/4 x72Lgw/9/16-18 FJIC ................ e 2
16 S22407 | Hyd. Hose - 1/4 x 72 Lg w/9/16-18 MJIC x 9/16-18 FJIC ................. 2
17 H18266 | Hyd. Hose - 1/4 x80Lgw/9/16-18 FJIC ......... .. ... ..oooiiiiiinnn. 2
18 D17845 | Hyd.Hose - 1/4x 194 Lgw/9/16-18 FJIC ...................civiinnt. 1
19 S32151 | Hyd. Hose - 1/4 x 206 Lg w/9/16-18 MJIC x 9/16-18 FJIC ................ 1
20 W21962 | Hyd. Hose - 1/4 x 108 LgW/9/16-18 FJIC ...............ccoiiiinnnnn. 2
21 C-4590 | Hyd.Hose - 1/2x16Lgw/7/8-14MJIC . ....... .. ... ..ottt 2
22 S22403 | Hyd. Hose - 1/2x 120 Lg w/7/8-14 MJIC x 7/8-14 FJIC .................. 2
23 C-4388 Hyd. Hose - 1/2 x 48 Lg w/7/8-14 MJIC x 7/8-14 FJC ... .ot 1
24 C-4404 Hyd. Hose - 1/2x 36 Lgw/7/8-14 FJIC . ... ... ...t 1
25 C-4387 | Hyd. Hose - 1/2x 36 Lgw/7/8-14 MJIC x 7/8-14FJIC ................... 1
26 C-4390 Hyd. Hose - 1/2x 96 Lgw/7/8-14 MJIC x 1/2MNPT .................... 2
27 F-3867 | 90EIbow -9/16-18 MJIC . ... .. i i i 2
28 F-3864 90 Elbow - 9/16-18 MJUIC x 1/4 MNPT . .. .. .. ... i 10
29 N16143 | 90 Elbow - 9/16-18 MJIC x 9/16-18O.R.B. ...... ... .. it 2
30 C-4402 | 45 Elbow-7/8-14 MJIC X 1/2MNPT . ... . i 4
31 C-4393 | Tee-(3)9/16-18MJIC ... ..ot e 6
32 C-4395 | Tee-(2)9/16-18 MJIC X (1) 1/AMNPT . ... ... ..o, 2
33 C-4403 | Tee-(2)9/16-18 MJIC x (1) 9/16-18FJIC .......... ... i 3
34 | F24559 | Tee-(2)7/8-14MIICX (1) 7/8-14FJIC .. ..ot it 3
35 | H18746 | Tee-(2)7/8-14MJIC X (1) 7/8-14FJIC ... ..ottt 2
36 F10384 | Reducer-7/8-14 MJICXx9/16-18 MJIC . ... ... .. .. it 3
37 C14840 | Strait Adapter - 7/8-14 MJICx3/4-16 O.RB. .......... ... .. ... 4
38 C-5785 | QilLine Bracket ... .....covtiiiitiiii i e e 6
39 S$22190 | Valve MountingBracket ......... ..o 1
40 C10179 | HOSE Clamp ... v ottt ittt 6
41 N15098 | U-BoIt-3/8X4 3/8 X5 .o iiiriit ittt it ii e 1
42 N12882 | Hex Bolt-1/4 X3 1/2 .. e e e i i 2
43 W-521 LockWasher - 1/4 . ...t i e e 2
44 W-523 LOCKWASHEr - 3/8 . .ttt e e 2
45 W-512 Hex NUt - 1/4 . ettt it i e 2
46 W-514 HexX NUL - 3/8 .ottt e et e i et et 2
47 C-4366 | OilLINE-5/8XTALG ..oovii i e 1
48 K-5806 90 Elbow - 7/8-14 MJIC X 7/8-14 FJIC .. ... ... . . . e 1
49 C-817 Pioneer Tips - 1/2 FNPT . ... . s 2
50 | K-5685 | Hyd.Hose-1/2x48Lgw/7/8-14FJIC ... ... ..ooiiiiiiiiiininnnns 1
51 S29960 | Tag-HoseID-WingLiftl-FOLD ...t 1
52 S29961 | Tag-Hose ID-WingLiftl-UNFOLD .......... ... ..o, 1
June/99 Maxim Air Drill 9.4




Return to Main Index

WING LIFT HYDRAULICS - 55’ & 60’

-}
§
2
2
8
s
E
3
3
&




Return to Main Index

WING LIFT HYDRAULICS - 55’ & 60’

Item Part No. Description No. Used
1 C22393 Hyd. Cylinder-3 1/2Xx12 ... ... . i 2
2 C-2146 Hyd. Cyllinder -4 x24 (For55'only) ....... .. .. ... iviiiuinennnn. 4

2A | C-2145 Hyd. Cyllinder -4 1/2x24 (For60’'only) .. ....... .. ... .. 4
3 C14834 Hyd. Cylinder-4 1/2x28 .. ... ... .. . i 4
4 S22073 Sequence Valve . ........ ... 1
5 $22074 CounterBalance Valve ......... .. ... ... . i, 1
6 C-4363 OilLiNe-5/8X38Lg ..ovviiitii ittt e e e e 2
7 C-4365 OilLine-5/8X60LG .....cvii i et et 1
8 F-5426 OilLine-5/8X112LG . ..vv it e e et e e et e 2
9 C-4467 Hyd. Hose - 1/4 x 16 LgW/9/16-18FJIC . ... ... . ... ... . .. 3
10 C-4552 Hyd. Hose - 1/4 x 24 Lgw/9/16-18FJIC . ..... ... ... ... ... 5
11 D17843 Hyd. Hose - 1/4 x40 LgwW/9/16-18 FJIC ......... ... ... . ... .. 2
12 C16652 Hyd. Hose - 1/4 x60 Lgw/9/16-18 FJIC ... ...... ... ... ... .. 8
13 S22406 Hyd. Hose - 1/4 x 72 Lgw/9/16-18FJIC ...... ... ... ... . ... .. ..., 4
14 H18266 Hyd. Hose - 1/4 x 80 LgwW/9/16-18 FJIC . ....... ... ... ... 2
15 C26339 Hyd. Hose - 1/4 x 120 Lgw/9/16-18 FJIC .. ... ... .. ... ..., 2
16 F14658 Hyd. Hose - 1/4 x 150 Lgw/9/16-18 FJIC ........ ... ... .. .. ..., 2
17 C-4590 Hyd. Hose - 1/2x16 Lgw/7/8-14 MJIC . ........ .. .. .. ..o .. 2
18 $22403 Hyd. Hose - 1/2x 120 LgwW/7/8-14 MJIC x 7/8-14FJIC ................. 2
19 C-4388 Hyd. Hose - 1/2x 48 Lgw/7/8-14 MJIC x 7/8-14FJIC .................. 1
20 C-4404 Hyd. Hose - 1/2x36 Lgw/7/8-14 FJIC . ....... ... ... .. i, 1
21 C-4387 Hyd. Hose - 1/2 x 36 Lgw/7/8-14 MJIC x 7/8-14FJIC .................. 1
22 C-4390 Hyd. Hose - 1/2x 96 Lgw/7/8-14 MJICx 1/2MNPT ................... 2
23 S$29967 90 Elbow - 9/16-18 FJICXx9/16-18MJIC . ... ........ ... ..., 6
24 F-3864 90 Elbow - 9/16-18 MUIC X 1/4 MNPT . ....... ... .. .. ... .. 16
25 N16143 90 Elbow - 9/16-18 MJICx9/16-18 O.RB. .......................... 2
26 C-4402 45 Elbow - 7/8-14 MUIC X 1/2MNPT . ... ... i 4
27 C-4393 Tee-(3)9/16-18MJIC . ... ... i e 8
28 C-4403 Tee-(2)9/16-18 MJICx (1) 9/16-18FJIC .......... ... ... ... ... .... 5
29 F24559 Tee-(2)7/8-14MJIIC x (1) 7/8-14FJIC .......... .., 3
30 H18746 Tee-(2)7/8-14 MJIIC x (1) 7/8-14FJIC . ...... ..ot 2
31 C26876 Manifold Pressure Compensated Flow Control ....................... 1
32 C15348 Connector-1/2MORBx3/8MJIC . ... ... ... i, 6
33 C-4392 Reducer-5/8x3/8JIC ... ...t i e e e 2
34 F10384 Reducer - 7/8-14 MJIC x 9/16-18 MJIC .. ....... ... .. ... 1
35 C14840 Strait Adapter - 7/8-14 MJIC x 3/4-16 O.RB. ...... ... ... ... . ........ 4
36 $22190 Valve MountingBracket . ......... .. ... i i e 1
37 N15098 U-Bolt-3/8 X4 B/B X5 ..ottt e et 1
38 N12882 HexBolt-1/4 x 3 1/2 .. . e et 2
39 W-521 Lockwasher- 1/4 ... ... .. e e e 2
40 W-523 Lockwasher - 3/8 . ...t e i e i e e 8
41 W-512 Hex NUt - 1/4 . . e e 2
42 W-514 Hex NUt- 3/8 ... e e e e e e e e 8
43 C-4366 OIlLine-5/8 X740 ...oii i e e e e e 1
44 K-5806 90 Elbow - 7/8-14 MUIC x 7/8-14 FJIC . ... ... ... ... 1
45 C-817 Pioneer Tips - 1/2 FNPT . ... .. i e e 2
46 K-5685 Hyd. Hose - 1/2x48LgwW/7/8-14 FJIC . ..... ... ... .. . .. 1
47 $29960 Tag-HoseID-WingLift-FOLD ........ ... ... .. 1
48 529961 Tag-Hose ID-WingLift-UNFOLD ......... ... . ... . . . 1
49 $29929 Valve MountingPlate ............. . i i . 1
50 C-3918 Hex Bolt- 3/8 X 5 ... e e e 2
51 D-4932 U-Bolt - B/ X4 1/2 X8 .ot et e e 2
June/99 Maxim Air Drill 9.6




Return to Main Index

DEPTH CONTROL CYLINDERS

DEPTH CONTROL CYLINDER (C-2223 2 1/2" x 8")

Item | Part No. Description No.Used
1 C-2229 BalTel & v oo e 1
2 C-2077 PISEOM & . v oot e e e e 1
3 C-2075 | GIANA .. oottt i 1
4 C-2228 | Shaft-1 172" it e 1
5 C-2073 | COlAr .« v oottt e e e 1
6 C-2187 | ShaftStatic Seal .......vvir i e 1
7 C-2072 | ShaftWIper . ... 1
8 C-2071 ShAft SBAl . . ottt e 1
9 C-2074 | Gland Static Seal . ... oottt 1
10 C-2078 PiStON Sal . o oottt e 1
11 C-2213 | Gland Collar O-RiNG ... ot vt 1
12 C-2017 | Shaft NUt- 7/8" ettt 1
13 C-2235 | PartNO. Plate .. ..o it i e e 1
14 C22361 | Outer Stroke Control Sleeve . ....... ... i 1
15 C10466 | SNAPRING -« oottt 1
16 C-2004 Inner Stroke Control Sleeve . ... ... i 1
17 C-2003 SHaft ClEVIS .+ oot vttt i et 1
18 W-477 Hex Head Bolt-3/8 X1 1/2 ..ot 1
19 W-514 HexX NUE - 3/8 . ettt ittt e e ie et anns 2
20 S§22360 | Collar LoCK Stud . ..ottt 1
21 $25999 | Spacer - Cylinder Stroke (AlUMINUM) . .....ovveeeen e 1

C-2223 | Cylinder Assembly (Includes All Above Items)
C-2067 | SealKit (Includes ltems 6, 7,8,9, 10 & 11)

10.1

Maxim Air Drill

June/99




Return to Main Index

DEPTH CONTROL CYLINDER (C-2224 3" x 8")

ltem | Part No. Description No.Used
1 C-2231 Barrel .. e e 1
2 C-2014 PiStON . e e 1
3 C-2089 GlaNd .. e e e 1
4 C-2230 | Shaft-1 5/8" ... e e 1
5 C-2009 (070 = 1
6 C-2187 | Shaft Static Seal . ... e e 1
7 C-2083 | ShaftWiper ... ..o e 1
8 C-2082 | Shaft Seal ...ttt e e 1
9 C-2012 Gland Static Seal . ... i e 1
10 C-2015 Piston Seal . ...t e 1
11 C-2214 | Gland Collar O-Ring . .. ...t e 1
12 C-2017 | Shaft NUt - 7/8" . . e e e 1
13 C-2236 Part NO. Plate . ... e e 1
14 C22361 | Outer Stroke Control Sleeve .. ... 1
15 C10466 | SNAP RiNG ..ottt e e 1
16 C-2004 Inner Stroke Control Sleeve . . ...t e 1
17 | C-2003 | ShaftClevis .................... P 1
18 W-477 Hex Head Bolt - 3/8 X 1 1/2 ... o i e e 1
19 W-514 HexX NUL - 3/8 e e e e e e 2
20 S22360 | Collar Lock Stud ... ..ttt e 1
21 S25999 | Spacer - Cylinder Stroke (Aluminum) ......... ... ... ... it 1
C-2224 | Cylinder Assembly (Includes All Above Items)
C-2080 | Seal Kit (Includes ltems 6,7,8,9, 10 & 11)
DEPTH CONTROL CYLINDER (C-2225 3 1/2" x 8")
ltem | Part No. Description No.Used
1 C-2233 Barrel ... e e e e e e 1
2 C-2039 PISION . vt o e e e 1
3 C-2137 GlaNd . .ot e e e e 1
4 C-2232 Shaft - 1 B/4" . e e e 1
5 C-2028 (7o) | 7= 1
6 Cc-2187 Shaft Static Seal . . ... . e 1
7 C-2135 | Shaft Wiper .. ... 1
8 C-2136 Shaft QA . . o o oo e 1
9 C-2029 Gland Static Seal ... . oot e e 1
10 C\2022 Piston Seal . ... e 1
11 C-2214 | Gland CollarO-Ring ............. e 1
12 C-2017 | Shaft NUt - 7/8" . . e e e e e 1
13 C-2237 Part NO. Plate ..ottt e e e e 1
14 C22361 | Outer Stroke Control SIEeVEe . . . oo 1
15 C10466 | SNap RiNG ...t i i 1
16 C-2004 Inner Stroke Control Sleeve . ... . i 1
17 C-2003 Shaft ClEVIS . .\ ot e e e 1
18 W-477 Hex Head Bolt - 3/8 X 1 1/2 .. . e i 1
19 W-514 Hex NUt - 3/8 .. e e e 2
20 S22360 | Collar Lock Stud . ... oot e 1
21 S$25999 | Spacer - Cylinder Stroke (Aluminum) ........ ... ... 1
C-2225 | Cylinder Assembly (Includes All Above ltems)
C-2133 Seal Kit (Includes ltems 6,7, 8,9, 10 & 11)

June/99

Maxim Air Drill

10.2




Return to Main Index

WING LIFT CYLINDERS

WING LIFT CYLINDER (C14834 4 1/2" x 28")
ltem | Part No. Description No.Used
1 C12840 | SRAft . oot ottt 1
2 C-2155 | COlAr . .o ot ettt e e e e e e 1
3 C-2196 | Barrel . ..o ot e 1
4 C-2154 | Gland ..o vo ettt e e e 1
5 C12886 | PISION & v ot ottt e et e e e 1
6 C-2136 | ShaftWIper . ..ot 1
7 C-2135 | Shaft SEal . . oottt s 1
8 C-2215 | Gland Collar O-RiNG . .. .ot 1
9 C-2164 | O-RiNG ..ot ii et 2
10 C13282 | O-RiNG .« ottt 1
11 C15387 | Back-UpWasher ....... ...t 2
12 C13763 | Unitorque Locknut - 1" ... .. o 1
13 C14931 | PartNo. Plate ... ..o 1
14 C14B06 | SPACET o vt oo ieie el 1
C14834 | Cylinder Assembly (Includes All Above ltems)
C12849 | Seal Kit (Includes ltems 6,7,8,9, 10 & 11)
10.3 Maxim Air Drill June/99




Return to Main Index

WING LIFT CYLINDER (C16638 4" x 18")

Item | Part No. Description No.Used
1 C-2142 | Shaft ....... ... .. . . P 1
2 C-2023 Collar . e 1
3 C16636 | Barrel . ... e 1
4 C-2026 | Gland .. ... 1
5 C1BB37 | PiStON ..ottt e 1
6 C-2007 | ShaftWiper ... ..o s 1
7 C-2008 | ShaftSeal ........cuiii i s 1
8 C-2215 | Gland Collar O-RiNg . . ...t e 1
9 C-2030 | O-RING ..o ott ittt 2
10 C-2187 | O-RING ..ot 1
11 C15386 | Back-UpWasher ....... ... i i e 2
12 C-2017 | Unitorque Locknut-7/8 ... ... .. .. . 1
13 C16639 | PartNo. Plate . ....... .. . i 1

C16638 | Cylinder Assembly (Includes All Above ltems)
C20449 | Seal Kit (Includes Items 6,7, 8,9, 10 & 11)
WING LIFT CYLINDER (C-2146 4" x 24")

ltem | Part No. Description No.Used
1 C12842 | Shaft-1 3/4D0a . ... ittt e e 1
2 C-2023 | Collar ..ottt e 1
3 C-2158 BaITEl .ot t 1
4 C-2153 | GlaNd . ..ottt e 1
5 C12843 | PiStON ...t it e e e 1
6 C-2136 Shaft WIper . ..o 1
7 C-2135 | Shaft Seal . ...ttt e 1
8 C-2215 Gland CollarO-Ring . ........... e e e 1
9 C-2030 | O-RiNG ..ottt e e 2
10 C13282 | O-RiNG ..ottt ettt e e 1
11 C15385 | Back-UpWasher .. ...t e 2
12 C13763 | Unitorque LOCKNUt-7/8 . . ... ... . e 1
13 C-2161 Part NO. Plate . ...t 1

C-2146 | Cylinder Assembly (Includes All Above Items)
C-2150 | Seal Kit (Includes ltems 6,7, 8,9, 10 & 11)
WING LIFT CYLINDER (C22393 3 1/2" x 12")

ltem | Part No. Description No.Used
1 C-2027 | Shaft-1 1/4Dia ...t P 1
2 C-2028 | COllar . ..ottt e e 1
3 C22394 | Barmel .. ..ot e e e 1
4 C-2037 | Gland .. ..ot e 1
5 C15412 | PistON ..o e e e e 1
6 C-2007 | ShaftWiper ............. P 1
7 C-2008 | ShaftSeal ............... ... ... P 1
8 C-2214 | Gland Collar O-RiNG . .. ..ottt e 1
9 C-2029 | O-RING ...ttt 2
10 C-2187 | O-RiNG ..ottt ittt et e e 1
11 C15385 | Back-UpWasher ......... ... e 2
12 C-2017 | Unitorque Locknut-7/8 ... . ... .. .. ... 1
13 C22192 | PartNO. Plate . ...t e 1

C22393 | Cylinder Assembly (Includes All Above ltems)
S$22191 | Seal Kit (Includes Items 6,7, 8,9, 10 & 11)
Maxim Air Drill 10.4

June/99




Return to Main Index

400 Lb. SPRING CUSHION TRIP

—
IR

\\ Nid 1OAId //
e
/ €€ |
ct
/ V)\Mu@\
\ \ - —
, 7V AALS

8¢

| @ v 1218
\ / &
- S
VS1/S1# yog 19Buo| % dwoy of

a|fys Jamau Aq peopjdas useq
Aoy yjog vog/oc# ® dwoi) 6

11.1



Return to Main Index

400 LB. SPRING CUSHION TRIP

ltem | Part No. Description No.Used
1 C18615 | Housing-ShankHolder ........... ... . i 1
2 C17394 | Casting- Shank Holder Pivot .. ..... ... ... oo, 1
3 C18880 | Spring RO .. ... i s 1
4 C17377 | Spring - COMPreSSiON . ... vvt it 1
5 C19978 | DirtShield . ... ..o e 1
6 C29191 | Clamp Strap ... ..o e 2
7 C18863 | Guide Bushing-SpringRod . ...... ... i 1
8 C18619 | Spacer-SpringRod-13/4Lg ... ... 1
9 C18985 | Bushing-SpringPin-1Lg ... 1
10 C26529 | Pin- Shank Pivot-11/8 Diax6Lg ....... (Pivot Pin Style A) ........... 1
11 C25648 | Pin-LowerSpring-2Lg ... ..ottt 1
12 S$22340 | Shank-Conventional -343/8 .. ... ... ... i 1
12A | S22322 | Shank-Forged-Edge-On . ... ... 1
13 C18616 | Clamp-ShankHolder . ......... ... ..ot 1
14 F-1767 HexBolt-5/16x3/4Lg ................. (Pivot Pin Style A) .......... 1
15 C29193 | Carriage Bolt-1/2x21/2Lg ... ... 4
15A | C-1823 Hex Bolt - 1/2 x 3 1/4 Lg (Optional - Used w/Spacer Kit C29192) .......... 4
16 W-490 HexBolt-1/2X 2 1/2Lg ..o oot e 2
17 W-500 HexBolt-5/8 X2 1/4Lg ... o vt s 1
17A | C-3016 | HexBolt-5/8x3Lg ....(Usedwithltem34)......................... 1
18 C24409 | Square Head Bolt-3/4x81/4Lg ... ... ... 1
19 C24468 | Washer-13/40Dx13/161IDXx3/16 ... ... . 1
20 W-525 LOCKWASHET - 1/2 o i i e 2
21 W-526 LOCKWASNEr - 5/8 o o oottt e e s 1
22 D-5272 Locknut - 5/16 Unitorque .. .............. (Pivot Pin Style A) .......... 1
23 S-1292 | JamM NUL- 1/2 o e e 4
24 D14565 | Locknut-1/2Serrated . .......cciriniiii i e 4
25 W-516 HexX NUt - 1/2 oottt c e s 2
26 W-517 HEX NUL - 5/8 oottt ettt e et i 1
26A | S31182 | Trip Stop (Used only on front two trips of 49’, 55’ & 60’ 1
for Harrow/Anhydrous Coulter) . .......... ...y 1
27 C24979 | Bushing - Shank Holder Pivot-11/4Lg ........... ...t 2
28 C24410 | Spacer (Optional) .. ... ... 1
29 C19980 | ClampPlate ........ ..ot 2
30 D-5267 | Carriage Bolt-1/2Xx13/4Lg ... ..oovviniii i 4
30A | C24394 | Hex Bolt-1/2x2 1/2Lg (Optional - Used w/Spacer Kit C20521) .......... 4
31 C22785 | Bushing - Trips (Blue)-3/4Lg ............ (Pivot Pin StyleB) ......... 2
32 C18882 | Pin - Main Pivot-11/8 Diax6Lg ......... (Pivot Pin StyleB) .......... 1
33 J12281 Spring Pin-5/16x2Lg ........ ...t (Pivot Pin StyleB) ......... 1
34 C31925 | Shank Extension .......... (Used on 12A with Dual Shoot Openers. :
See Assembly Bulletin21) .............. 1
S22680 | 400 Ib Trip Assembly - Conventional Shank
(Includes ltems #1 to 27 Except #12A & 15A)
S$22418 | 400 Ib Trip Assembly - Forged - Edge-On Shank
(Includes ltems #1 to 27 Except #12 & 15A)
C20521 | Spacer Kit for Trips using #29 Clamp Plates (Includes Items 28 & 30A)
C29192 | Spacer Kit for Trips using #6 Clamp Straps (Includes items 28 & 15A)
NOTE:
The only difference between the Spacer Kits is C29192 uses longer bolts
June/99 Maxim Air Drill 11.2




Return to Main Index

Cross Reference Index

PartNo. Page Item | PartNo. Page ltem | PartNo.  Page Item | PartNo. Page Item
A19720 6.6 40 C14411 8.6 24 C16457 8.6 43 C18510 5.2 10
BW-11 2.10 31 C14411 8.8 21 C16457 8.8 35 C18510 5.4 10
BW-11 2.12 31 C14606  10.3 14 C16602  6.10 28 C18510 5.6 11
BW-11 22 27 C-1463 71 3 C16602 6.8 28 C18510 5.8 10
BW-11 24 27 C-1463 7.4 3 C16605  6.10 29 C18524  4.10 26
BW-11 2.6 26 C-1463 7.6 3 C16605 6.8 29 C18524  4.12 26
BW-11 28 31 C14714 1.2 14 C16609 7.2 2 C18524  4.14 26
BW-11 42 37 C14714 1.4 14 Cc16611 7.3 13 C18524 4.2 23
BW-11 6.10 46 C14714 1.6 14 C16611 7.4 1 C18524 4.4 27
BW-11 6.2 23 C14714 1.8 17 C16636 104 3 C18524 4.6 27
BW-11 6.4 23 C14714 3.2 8 C16637  10.4 5 C18524 4.8 26
BW-11 6.6 36 C-1473 71 1 C16638 9.4 2 C18527 4.10 25
BW-11 6.8 46 C-1473 7.6 1 C16638 6.2 1 Cc18527 412 25
C10179 9.4 40 C14813 6.2 8 C16638 6.6 1 C18527 4.14 25
C10179 9.2 33 C14813 6.6 17 C16638 9.2 2 C18527 4.2 21
c10466  10.1 15 C14814  6.10 32 C16638 104 C18527 4.4 26
C10466 10.2 15 C14814 6.2 13 C16639 104 13 C18527 4.6 26
Cc10466  10.2 15 C14814 6.6 25 C16652 9.4 14 C18527 4.8 25
c11029 210 29 C14814 6.8 32 C16652 8.4 44 c18527 5.10 9
c11029 2.12 29 C14834 9.4 3 Cc16652 8.6 47 C18527 512 13
C11029 22 25 C14834  6.10 2 C16652 8.8 41 C18527 5.14 11
C11029 24 25 C14834 6.4 1 c16652 & 9.2 13 C18527 5.16 13
C11029 2.6 24 C14834 6.6 2 C16652 9.6 12 C18527 5.18 11
C11029 28 29 C14834 6.8 2 C17348 71 15 C18527 52 9
c12602 1.10 46 C14834 9.2 2A | C17348 7.2 15 C18527 5.4 9
c12602 1.12 46 C14834 9.6 3 C17348 7.6 15 C18527 56 10
C12602 1.2 43 C14834 103 C17355 7.2 1 c18527 5.8 9
C12602 1.4 43 C14835 9.4 12 C17355 7.6 1 C18527  6.10 30
C12602 1.6 43 C14835 9.2 11 C17377 112 4 C18527 6.2 10
C12602 1.8 46 C14840 9.4 37 C17394 11.2 2 C18527 6.4 10
C12603  6.10 47 C14840 9.2 30 C17436  4.10 3 C18527 6.6 23
C12603 6.2 24 C14840 9.6 35 C17436  4.12 3 C18527 6.8 30
C12603 6.4 24 C14842 8.6 10 C17436  4.14 3 Cc18529  2.10 19
C12603 6.6 37 C14931 10.3 13 C17436 44 3 C18529  2.12 19
C12603 6.8 47 C-1521 71 9 C17436 4.6 3 C18529 22 15
C12836 10.3 5 C-1521 7.4 9 C17436 4.8 3 C18529 24 15
C12840 103 1 C-1521 7.6 9 C-1823 11.2 15A | C18529 26 14
C12842 104 1 C-1522 71 4 Cc18510 2.10 32 C18529 2.8 19
C12843 104 5 C-1522 7.4 4 c18510 2.12 32 C18529 4.2 22
C12849 10.3 C-1522 7.6 4 C18510 22 28 C18531 1.10 18
C13282 103 10 C15252 1.2 16 C18510 2.4 28 C18531 1.12 18
C13282 104 10 C15252 1.4 16 C18510 2.6 27 C18531 1.2 15
C13704 110 42 C15252 1.6 16 C18510 2.8 32 C18531 1.4 15
C13704 112 42 C15348 9.6 32 C18510 4.10 21 C18531 1.6 15
C13704 1.2 39 C15385 104 11 C18510 4.12 20 C18531 1.8 18
C13704 1.4 39 C15385 10.4 11 C18510 4.14 20 c18615 11.2 1
C13704 1.6 39 C15386 10.4 11 C18510 4.2 15 c18616  11.2 13
C13704 1.8 42 C15387 10.3 11 C18510 4.4 21 c18619  6.10 60
C13763 10.3 12 C15412 104 5 C18510 4.6 21 C18619 6.8 60
C13763 104 12 C15975 8.2 41 C18510 4.8 21 c18619  11.2 8
C-1429 6.10 22 C15975 8.4 41 Cc18510 5.10 10 C18657  4.10 2
C-1429 6.6 16 C15975 8.6 44 Cc18510 5.12 14 C18657 4.4 2
C-1429 6.8 22 C15975 8.8 36 C18510 5.14 12 C18657 4.6 2
C14411 8.2 21 C16457 8.2 40 C18510 5.16 14 C18657 7.3 1
C14411 8.4 21 C16457 8.4 40 C18510 5.18 12 c18662 4.10 4
12.1 Maxim Air Drill June/99




Return to Main Index

Cross Reference Index

PartNo. Page Item | PartNo. Page Item | PartNo. Page Item | PartNo. Page Item
ci18662 4.12 4 C-2017 10.2 12 C21631 1.6 8 C-2224 4.10 1
c18662 4.14 4 C-2017 10.4 12 C21631 1.8 11 C-2224 4.12 1
C18662 4.4 4 C-2017 10.4 12 c-2164 10.3 9 C-2224 4.14 1
C18662 4.6 4 C-2023 10.4 2 C-2187 10.1 6 C-2224 4.4 1
C18662 4.8 4 C-2023 10.4 2 Cc-2187 10.2 6 C-2224 4.6 1
c18757 1.10 27 C-2026 10.4 4 C-2187 10.2 6 C-2224 4.8 1
Cc18757 1.12 27 C-2027 10.4 1 Cc-2187 10.4 10 C-2224 8.2 1
C18757 1.2 24 C-2028 10.2 5 Cc-2187 10.4 10 C-2224 8.4 1
c18757 1.4 24 C-2028 10.4 2 C-219 1.10 20 C-2224 8.6 2
c18757 1.6 24 C-2029 10.2 9 C-219 1.10 50 C-2224 8.8 2
c18757 1.8 27 C-2029 10.4 9 C-219 1.12 20 C-2224 10.2
C18758 1.10 13 C-2030 10.4 9 C-219 1.12 50 C-2225 4.2 1
C18758 1.12 13 C-2030 10.4 9 C-219 1.2 17 C-2225 8.2 2
C18758 1.2 10 C-2037 10.4 4 C-219 1.2 46 C-2225 8.4 2
C18758 1.4 10 C-2039 10.2 2 C-219 1.4 17 C-2225 8.6 3
C18758 1.6 10 C20449 10.4 C-219 1.4 46 C-2225 8.8 3
C18758 1.8 13 C20521 11.2 C-219 1.6 17 C-2225 10.2

C18761 1.10 14 C-2067 10.1 C-219 1.6 48 C-2228 10.1 4
C18761 1.12 14 C-2071 10.1 8 C-219 1.8 20 C-2229 10.1 1
C18761 1.2 11 C-2072 10.1 7 C-219 1.8 50 C-2230 10.2 4
C18761 1.4 11 C-2073 10.1 5 C-219 2.10 41 C-2231 10.2 1
C18761 1.6 11 C-2074 10.1 9 C-219 2.12 41 C-2232 10.2 4
C18761 1.8 14 C-2075 10.1 3 C-219 2.2 30 C-2233 10.2 1
Cc18781 4.2 14 C-2077 10.1 2 C-219 24 30 C-2235 10.1 13
c18782 4.10 20 C-2078 10.1 10 C-219 26 29 C-2236 10.2 13
Cc18782 4.12 19 C-2080 10.2 C-219 2.8 34 C22361 10.1 14
c18782 4.14 19 C-2082 10.2 8 C-219 3.2 19 C22361 10.2 14
C18782 4.4 20 C-2083 10.2 7 C-219 4.10 28 C22361 10.2 14
c18782 4.6 20 C-2089 10.2 3 C-219 412 28 C-2237 10.2 13
c18782 4.8 20 C21213 1.10 17 C-219 414 28 C22393 9.4 1
C18851 6.10 25 Cc21213 1.12 17 C-219 4.2 24 C22393 3.2 1
C18851 6.6 20 C-2133 10.2 C-219 4.4 29 C22393 9.2 1
C18851 6.8 25 C-2135 10.2 7 C-219 4.6 29 C22393 9.6 1
c18863 11.2 7 C-2135 10.3 7 C-219 4.8 28 C22393 10.4
c18880 11.2 3 C-2135 10.4 7 C-219 6.10 33 C22394 10.4 3
c18882 11.2 32 C-2136 10.2 8 C-219 6.2 12 C22785 11.2 31
c18985 11.2 9 C-2136 10.3 6 C-219 6.4 12 C24394 11.2 30A
c19978 11.2 5 C-2136 10.4 6 C-219 6.6 26 C24409 11.2 18
Cc19980 11.2 29 C-2137 10.2 3 C-219 6.8 33 C24410 11.2 28
C-2003 10.1 17 C-2142 10.4 1 C-2196 10.3 3 C24468 11.2 19
C-2003 10.2 17 C-2145 6.10 1 C-2213 10.1 11 C24979 11.2 27
C-2003 10.2 17 C-2145 9.6 2A | C-2214 10.2 11 C25648 11.2 11
C-2004 10.1 16 C-2146 6.8 1 C-2214 10.2 11 C26151 1.10 54
C-2004 10.2 16 C-2146 9.6 2 C-2214 10.4 8 C26151 1.12 54
C-2004 10.2 16 C-2146 10.4 C-2215 10.3 8 C26321 1.10 28
C-2007 10.4 6 C-2150 10.4 C-2215 10.4 8 C26321 1.12 28
C-2007 10.4 6 C-2153 10.4 4 C-2215 10.4 8 C26321 1.2 25
C-2008 10.4 7 C-2154 10.3 4 C22192 10.4 13 C26321 1.4 25
C-2008 10.4 7 C-2155 10.3 2 C-2223 410 1A | C26321 1.6 25
C-2009 10.2 5 C-2158 10.4 3 C-2223 4.4 1A | C26321 1.8 28
C-2012 10.2 9 C-2161 10.4 13 C-2223 4.6 1A | C26323 1.10 15
C-2014 10.2 2 C21631 1.10 11 C-2223 4.8 1A | C26323 1.12 15
C-2015 10.2 10 C21631 1.12 11 C-2223 8.6 1 C26323 1.2 12
C-2017 10.1 12 C21631 1.2 8 C-2223 8.8 1 C26323 1.4 12
C-2017 10.2 12 C21631 1.4 8 C-2223 10.1 C26323 1.6 12
June/99 Maxim Air Drill 12.2




Return to Main Index

Cross Reference Index

Part No. Page Item | PartNo. Page ltem | Part No. Page ltem | PartNo. Page ltem
C26323 1.8 15 C-4262 1.10 41 C-4391 8.6 50 C-4552 8.4 43
C26339 9.6 15 C-4262 1.12 41 C-4391 8.8 44 C-4552 8.6 46
C26343 8.8 12 C-4262 1.2 38 C-4392 8.4 48 C-4552 8.8 40
C26506 5.22 11 C-4262 1.4 38 C-4392 8.6 51 C-4552 9.2 10
C26529 11.2 10 C-4262 1.6 38 C-4392 8.8 45 C-4552 9.6 10
C26616 6.10 31 C-4262 1.8 41 C-4392 9.6 33 C-4590 9.4 21
C26616 6.8 31 C-4351 9.2 5 C-4393 9.4 31 C-4590 8.2 7
C26697 2.10 37 C-4352 9.4 6 C-4393 9.2 25 C-4590 8.4 7
C26697 2.12 37 C-4352 9.2 5A | C-4393 . 9.6 27 C-4590 8.6 7
C26697 2.2 33 C-4363 8.2 4 C-4395 9.4 32 C-4590 8.8 7
C26697 2.4 33 C-4363 8.4 4 C-4395 8.4 49 C-4590 9.2 16
C26697 2.6 34 C-4363 8.8 38 C-4395 8.6 52 C-4590 9.6 17
C26697 2.8 37 C-4363 9.2 6 C-4395 8.8 47 C-4698 8.2 22
C26840 7.2 C-4363 9.6 6 C-4396 8.2 17 C-4698 8.4 22
C26840 7.6 2 C-4364 9.4 7 C-4396 8.4 17 C-4698 8.6 25
C26876 9.6 31 C-4365 9.4 8 C-4396 8.6 20 C-4698 8.8 22
C29191 11.2 6 C-4365 8.6 5 C-4396 8.8 17 C-5561 1.10 56
C29192 11.2 C-4365 8.8 5 C-4397 8.4 46 C-5561 1.12 56
C29193 11.2 15 C-4365 9.2 7 C-4397 8.6 49 C-5561 4.2 25
C-3016 11.2 17A | C-4365 9.6 7 C-4397 8.8 43 C-5561 6.10 34
C31925 11.2 34 C-4366 9.4 47 C-4400 8.2 14 C-5561 6.8 34
C-3258 71 13 C-4366 8.2 5 C-4400 8.4 15 C-5785 9.4 38
C-3258 7.4 13 C-4366 8.4 5 C-4400 8.6 17 C-5785 9.2 31
C-3258 7.6 13 C-4366 9.2 8 C-4400 8.8 15 C-5831 1.10 53
C-333 8.2 25 C-4366 9.6 43 C-4402 9.4 30 C-5831 1.12 53
C-333 8.4 25 C-4368 8.2 6 C-4402 8.2 16 C-5831 1.2 49
C-333 8.6 28 C-4368 8.4 6 C-4402 8.4 16 C-5831 1.4 49
C-3717 3.2 7 C-4372 8.2 3 C-4402 8.6 19 C-5831 1.6 51
C-3717 4.10 23 C-4372 8.4 3 C-4402 8.8 16 C-5831 1.8 53
C-3717 4.12 22 C-4372 8.6 4 C-4402 9.2 24 C-728 3.2 17
C-3717 4.14 22 C-4372 8.8 4 C-4402 9.6 26 C-817 9.4 49
C-3717 4.4 23 C-4380 9.4 13 C-4403 9.4 33 C-817 8.2 36
C-3717 4.6 23 C-4380 9.2 12 C-4403 ©~ 9.2 26 Cc-817 8.4 36
C-3717 4.8 23 C-4385 8.2 9 C-4403 9.6 28 C-817 8.6 39
C-3717 6.6 18 C-4385 8.4 9 C-4404 9.4 24 Cc-817 8.8 31
C-3902 1.10 40 C-4385 8.8 39 C-4404 9.2 19 C-817 9.2 41
C-3902 1.12 40 C-4387 9.4 25 C-4404 9.6 20 C-817 9.6 45
C-3902 1.2 37 C-4387 8.2 10 C-4438 1.10 12 C\2022 10.2 10
C-3902 1.4 37 C-4387 8.4 10 C-4438 1.12 12 D10440 5.6 21
C-3902 1.6 37 C-4387 8.6 9 C-4438 1.2 9 D10441 5.10 19
C-3902 1.8 40 C-4387 8.8 9 C-4438 1.4 9 D10441 5.12 23
C-3902 2.10 25 C-4387 9.2 20 C-4438 1.6 9 D10441 5.14 21
C-3902 2.12 25 C-4387 9.6 21 C-4438 1.8 12 D10441 5.6 20
C-3902 22 21 C-4388 9.4 23 C-4467 9.4 10 D10441 5.8 19
C-3902 2.4 21 C-4388 8.4 9A | C-4467 9.2 9 D10442 5.6 3
C-3902 2.6 20 C-4388 9.2 18 C-4467 9.6 9 D11174  5.10 8
C-3902 2.8 25 C-4388 9.6 19 C-4468 8.2 8 D11174  5.12 12
C-3918 8.2 28 C-4390 9.4 26 C-4468 8.4 8 D11174  5.14 10
C-3918 8.4 28 C-4390 8.2 12 C-4468 8.6 8 D11174  5.16 12
C-3918 86 . 31 C-4390 8.4 12 C-4468 8.8 8 D11174  5.18 10
C-3918 8.8 26 C-4390 8.6 13 C-4469 8.2 19 D11174 5.2 8
C-3918 9.6 50 C-4390 8.8 10 C-4469 8.4 19 D11174 5.4 8
C-4066 8.4 45 C-4390 9.2 21 C-4469 8.6 22 D11174 5.6 9
C-4066 8.6 48 C-4390 9.6 22 C-4469 8.8 19 D11174 5.8 8
C-4066 8.8 42 C-4391 8.4 47 C-4552 9.4 11 D12164 1.10 23
123 Maxim Air Drill June/99




Return to Main Index

Cross Reference Index

Part No.  Page ltem | PartNo. Page ltem | PartNo. Page ltem | PartNo. Page Item
D12164 1.12 23 D17974 6.8 27 D-5244 1.12 37 D-5274 6.2 19
D12164 1.2 20 D18566  5.10 2B D-5244 1.2 34 D-5274 6.4 19
D12164 1.4 20 D18566 5.4 2B D-5244 1.4 34 D-5274 6.6 32
D12164 1.6 20 D18566 5.8 2B D-5244 1.6 34 D-5274 6.8 42
D12164 1.8 23 D18568  5.10 5 D-5244 1.8 37 D-5402 7.3 5
D12164 4.2 27 D18568  5.12 8 D-5249 8.2 27 D-5489 6.10 56
D12823 5.6 4 D18568  5.16 8 D-5249 8.4 27 D-5489 6.4 33
D12824 5.6 5 D18568 5.4 5 D-5249 8.6 30 D-5489 6.6 51
D12865  2.10 30 D18568 5.8 5 D-5249 8.8 25 D-5489 6.8 56
D12865 2.12 30 D18569  5.10 4 D-5256 1.10 26 D-5498 5.10 25
D12865 2.2 26 D18569  5.12 4 D-5256 1.12 26 D-5498 5.12 32
D12865 2.4 26 D18569  5.16 4 D-5256 1.2 23 D-5498 5.14 23
D12865 2.6 25 D18569 5.4 4 D-5256 1.4 23 D-5498 5.16 32
D12865 2.8 30 D18569 5.8 4 D-5256 1.6 23 D-5498 5.18 23
D13580 5.12 7 D-4294 3.2 9 D-5256 1.8 26 D-5498 5.2 23
D13580 5.14 5 D-4837 7.3 8 D-5256 5.2 11 D-5498 5.4 23
D13580 5.16 7 D-4838 8.2 35A | D-5256 54 11 D-5498 5.6 26
D13580 5.18 5 D-4838 8.4 35A | D-5265 5.10 11 D-5498 5.8 25
D13581 5.14 7 D-4838 8.6 38 D-5265 5.12 15 D-5498 7.3 9
D13581 5.18 7 D-4838 8.8 30 D-5265 5.14 13 D-5499 5.10 14
D13585 5.12 6 D-4931 1.14 11 D-5265 5.16 15 D-5499 5.12 18
D13585 5.16 6 D-4932 9.6 51 D-5265 5.18 13 D-5499 5.14 16
D13586  5.12 9 D-4935 5.18 6 D-5265 5.6 12 D-5499 5.16 18
D13586  5.16 9 D-4938 5.10 7 D-5265 5.8 11 D-5499 5.18 16
D13755 5.10 3A D-4938 5.12 11 D-5267 11.2 30 D-5499 5.2 14
D13755 5.12 3A D-4938 5.14 9 D-5272 11.2 22 D-5499 5.4 14
D13755 5.14 3A D-4938 5.16 11 D-5273 1.10 35 D-5499 5.6 15
D13755 5.8 3A D-4938 5.18 9 D-5273 1.12 35 D-5499 5.8 14
D13756  5.10 D-4938 5.2 7 D-5273 1.2 32 D-5519 1.10 22
D13756  5.12 D-4938 5.4 7 D-5273 1.4 32 D-5519 1.12 22
D13756  5.14 D-4938 5.6 8 D-5273 1.6 32 D-5519 1.2 19
D13756 5.8 D-4938 5.8 7 D-5273 1.8 35 D-5519 1.4 19
D13757 5.10 20 D-4939 2.10 27 D-5274 2.10 24 D-5519 1.6 19
D13757 5.12 24 D-4939 212 27 D-5274 212 24 D-5519 1.8 22
D13757 5.14 22 D-4939 2.2 23 D-5274 22 20 D-5744 5.14 4
D13757 5.8 20 D-4939 24 23 D-5274 24 20 D-5744 5.18 4
D14565 11.2 24 D-4939 2.6 22 D-5274 26 19 F10384 9.4 36
D17315  4.10 39 D-4939 2.8 27 D-5274 2.8 24 F10384 9.2 29
D17315  4.12 36 D-4947 7.3 3 D-5274 4.10 36 F10384 9.6 34
D17315  4.14 36 D-4951 8.6 38A | D-5274 4.12 33 F12968 5.22 9
D17315 4.2 36 D-4951 8.8 30A | D-5274 4.14 33 F12981 5.22 10
D17315 4.4 40 D-5022 5.10 6 D-5274 4.2 33 F14331 1.10 19
D17315 4.6 40 D-5022 5.12 10 D-5274 4.4 37 F14331 1.12 19
D17315 4.8 39 D-5022 5.14 8 D-5274 46 37 F14331 1.6 47
D17843 9.6 11 D-5022 5.16 10 D-5274 4.8 36 F14331 1.8 19
D17845 9.4 18 D-5022 5.18 8 D-5274 5.10 16 F14658 9.6 16
D17845 9.2 14 D-5022 5.2 6 D-5274 5.12 20 F-1713 6.10 24
D17974  4.10 24 D-5022 5.4 6 D-5274 5.14 18 F-1713 6.6 19
D17974  4.12 24 D-5022 5.6 7 D-5274 5.16 20 F-1713 6.8 24
D17974  4.14 24 D-5022 5.8 6 D-5274 5.18 18 F-1767 11.2 14
D17974 4.4 25 D-5131 4.2 16 D-5274 5.2 16 F24559 9.4 34
D17974 4.6 25 D-5238 7.3 11 D-5274 54 16 F24559 9.2 27
D17974 4.8 24 D-5239 7.2 10 D-5274 56 17 F24559 9.6 29
D17974  6.10 27 D-5239 7.6 10 D-5274 5.8 16 F-3009 7.3 19
D17974 6.6 21 D-5244 1.10 37 D-5274 6.10 42 F-3405 1.10 32
June/99 Maxim Air Drill 12.4




Return to Main Index

Cross Reference Index

Part No. Page ltem | PartNo. Page ltem | PartNo. Page ltem | PartNo. Page ltem
F-3405 1.12 32 H18746 8.2 18 N16257 8.6 26 P106023 1.2 36
F-3405 1.2 29 H18746 8.4 18 N16257 8.8 23 P106023 1.4 36
F-3405 1.4 29 H18746 8.6 21 N17242 8.4 13A | P106023 1.6 36
F-3405 1.6 29 H18746 8.8 18 N17242 8.4 14 P106023 1.8 39
F-3405 1.8 32 H18746 9.2 28 N17242 8.6 15 P106023 2.10 20
F-3405 3.2 12 H18746 9.6 30 N19164 7.3 2 P106023 2.12 20
F-3515 1.10 63 H-3024 5.23 10 N19165 7.3 4 P106023 2.2 16
F-3515 1.12 63 H-3024 5.24 10 N19167 7.2 8 P106023 2.4 16
F-3515 6.10 62 H-4087 5.23 7A N19167 7.6 8 P106023 2.6 15
F-3515 6.6 54 H-4087 5.24 7A N19168 7.2 7 P106023 2.8 20
F-3515 6.8 62 H-4408 8.2 11 N19168 7.6 7 P106023 3.2 13
F-3645 1.10 16 H-4408 8.4 11 N19169 7.2 6 P106023 5.22 7
F-3645 1.12 16 H-4408 8.6 11 N19169 7.6 6 P106023 6.10 44
F-3645 1.2 13 H-4410 8.4 11A | N19170 7.2 5 P106023 6.8 44
F-3645 1.4 13 J12281 11.2 33 N139170 7.6 5 P61D20  4.10 37
F-3645 1.6 13 K21212 8.2 42 N19171 7.2 4 P61D20  4.12 34
F-3645 1.8 16 K21212 8.4 42 N19171 7.6 4 P61D20 4.14 34
F-3645 412 23 K21212 8.6 45 N19172 7.2 9 P61D20 4.2 34
F-3645 4.14 23 K21212 8.8 37 N19172 7.6 9 P61D20 4.4 38
F-3645 4.4 24 K-5685 9.4 50 N19173 ~ 7.2 3 P61D20 4.6 38
F-3645 46 24 K-5685 9.2 42 N19173 7.6 3 P61D20 4.8 37
F-3864 9.4 28 K-5685 9.6 46 N19423 4.2 4 S-1191 6.10 61
F-3864 8.4 50 K-5688 71 2 N19484  5.10 17 S-1191 6.8 61
F-3864 8.6 18 K-5806 9.4 48 N19484  5.12 21 S-1292 11.2 23
F-3864 8.8 46 K-5806 8.2 15 N19484  5.14 19 S-1311 71 14
F-3864 9.2 22 K-5806 9.2 40 N19484  5.16 21 S-1311 7.3 10
F-3864 9.6 24 K-5806 9.6 44 N19484  5.18 19 S-1311 7.4 14
F-3867 9.4 27 M-3388 1.14 16 N19484 5.2 17 S-1311 7.6 14
F-4490 6.10 58 M-3388 1.16 16 N19484 5.4 17 S13261 6.10 26
F-4490 6.4 13 M-3388 3.2 11 N19484 5.6 18 S13261 6.2 9
F-4490 6.6 53 M-3388 6.10 57 N19484 5.8 17 S13261 6.4 9
F-4490 6.8 58 M-3388 6.4 34 N19484 7.2 14 S13261 6.6 22
F-4543 1.16 11 M-3388 6.6 52 N19484 7.6 14 S13261 6.8 26
F-4644 4.2 39 M-3388 6.8 57 N19586 7.2 12 513336 8.2 35
F-4644 6.10 48 M-3388 8.2 32 N19586 7.6 12 S$13336 8.4 35
F-4644 6.2 25 M-3388 8.4 32 N19678 8.2 26 S$13336 8.6 38B
F-4644 6.4 25 M-3388 8.6 35 N19678 8.4 26 S13336 8.8 30B
F-4644 6.6 38 M-3388 8.8 28 N19678 8.6 29 $22030 6.4 3
F-4644 6.8 48 N12882 9.4 42 N19678 8.8 24 $22033 5.2 3
F-5426 9.4 9 N12882 9.2 35 N19727 7.2 11 S22051 1.14 9
F-5426 8.6 6 N12882 9.6 38 N19727 7.6 11 S$22051 1.8 47
F-5426 8.8 6 N13962 7.2 13 N24301 1.10 43 $22058 2.10 2
F-5426 9.6 8 N13962 7.6 13 N24301 . 1.12 43 $22058 2.12 2
F-5679 8.6 12 N15098 9.4 41 N24301 1.2 40 522058 2.6 2
H10721 5.22 15 N15098 9.2 34 N24301 1.4 40 $22059 2.10 3
H-1593 5.23 6 N15098 9.6 37 N24301 1.6 40 $22059 212 3
H-1593 5.24 6 N15757 1.14 15 N24301 1.8 43 $22059 2.6 3
H-1596 5.23 5 N15757 1.16 15 N27589 8.2 20 $22070 1.10 1
H-1596 5.24 5 N16041 1.14 8 N27589 8.4 20 S$22070 1.12 1
H-1791 5.23 7 N16041 1.16 8 N27589 8.6 23 $22070 1.2 1
H-1791 5.24 7 N16143 9.4 29 N27589 8.8 20 $22070 1.4 1
H18266 9.4 17 N16143 9.2 23 P106023 1.10 39 $22070 1.6 1
H18266 9.6 14 N16143 9.6 25 P106023 1.12 39 $22070 1.8 1
H18565  5.22 8 N16257 8.2 23 P106023 1.14 18 $22070 2.10 1
H18746 9.4 35 N16257 8.4 23 P106023 1.16 18 $22070 2.12 1
125 Maxim Air Drill June/99




Return to Main Index

Cross Reference Index

Part No.

Page Item | PartNo. Page Item | PartNo. Page Item | PartNo. Page Item
522070 22 1 S22130 5.16 1A | S22203 5.4 19B | S22225 4.12 12
522070 24 1 S22130  5.18 1A | S§22203 5.6 22B | S22225 4.14 12
$22070 2.6 1 S$22130 52 1 522203 5.8 21B | S22225 4.4 13A
522070 2.8 1 S22130 5.4 1 S$22207 410 15 522225 4.6 13A
S$22070 3.2 2 S$22130 5.6 1 S22207 412 14 S$22225 4.8 13
522073 9.4 4 S$22130 5.8 1 S522207 414 14 S22231 1.10 10
522073 9.2 3 522135 2.2 11 S$22207 4.4 15 S22231 1.12 10
§522073 9.6 4 §22135 2.4 11 S22207 4.6 15 S22231 1.6 46
S22074 9.4 5 S22135 2.6 9 S$22207 4.8 15 S22231 1.8 10
S22074 9.2 4 S22135 2.8 15 S22208 4.10 17 522233 4.12 13
S$22074 9.6 5 S22138 22 12 522208 412 16 S$22233 4.14 13
S22076 212 4 S22138 24 12 S22208 4.14 16 S22233 4.4 14
$22076 24 2 522138 2.6 10 $§22208 4.4 17 $22233 4.6 14
S22076 2.8 2 522138 2.8 16 522208 4.6 17 S§22237  4.10 14
S22077 212 5 S22148  6.10 3 S$22208 4.8 17 S§22237 4.8 14
S22077 2.4 3 522148 6.4 2 S22210  5.10 21A | S22243 3.2 3
S$22077 2.8 3 S22148 6.6 3 S22210 5.2 19A | S22250  4.10 8
$22079 2.10 4 522148 6.8 3 S22210 5.4 19A | 822250 4.14 7
$22079 22 2 S$522150 4.2 7 S$22210 5.6 22A | S22250 4.6 8
$22079 2.8 4 S22153  6.10 12 §22210 5.8 21A | S22251 6.6 12
S22080 2.10 5 S22153 6.6 10 S22212 410 12A | S22252 4.12 7
S22080 22 3 S22153 6.8 12 S22212 4.10 16 522252 4.4 8
$22080 2.8 5 S22161 6.6 4 S22212 412 15 S22252 4.8 8
$22098 1.8 6 522168  6.10 6 S22212 4.14 15 S$22260 4.10 9
S$22099 1.14 1 S22168 6.6 5 522212 4.4 16 §22260 4.14 8
S522099 1.8 7 522168 6.8 6 522212 4.6 16 $22260 4.6 9
S22100 1.8 8 S22174 6.2 3 S22212 4.8 12A | S22261 4.12 8
S22101 1.14 2 S22174 6.6 6 522212 4.8 16 522261 4.4 9
S22101 1.8 9 S22178 6.10 9 S22213  5.10 21 S22261 4.8 9
S$22110 1.4 6 S22178 6.2 26 S22213 5.2 19 S22268  4.10 10
S22112 1.4 7 S22178 6.4 26 522213 5.4 19 S22268 4.14 9
S22116 2.10 13A | S22178 6.8 9 $22213 5.6 22 522268 4.6 10
S22116 212 13A | S22179 2.10 14A | S22213 5.8 21 S$22269 4.12 9
S22116 22 9A S$22179 212 14A | S22215 4.2 20 522269 4.4 10
S22116 2.4 9A S22179 22 10A | S22216  4.10 12 S$22269 4.8 10
S22116 2.8 13A | S22179 24 10A | S22216  4.12 11 $22276 212 9
S22119 2.10 33A | S22179 2.8 14A | S22216  4.14 11 S$22276 24 5
S22119 212 33A | S22180  2.10 17 522216 4.2 9 $22276 2.8 7
S22119 2.6 7A S22180 212 17 522216 4.4 12 S22277 2.12 10
S522126 4.10 27 522180 2.2 13 S22216 4.6 12 S§22277 2.4 6
S22126 412 27 522180 2.4 13 522216 4.8 12 $22277 2.8 8
S22126 414 27 S$22180 2.6 12 S22217  2.10 18 $22279 2.10 9
S22126 4.4 28 S22180 2.8 17 §22217 212 18 $22279 22 5
S22126 4.6 28 522186 5.2 4 S22217 22 14 S§22279 2.8 9
S$22126 48 27 S22187 52 5 522217 2.4 14 $22280 2.10 10
S22127  5.10 1A 522188 1.14 3 S22217 2.6 13 $22280 2.2 6
S22127  5.12 1B S522190 9.4 39 S§22217 2.8 18 522280 2.8 10
822127  5.16 1B S$522190 9.2 32 S22219  2.10 40 $22282 6.10 21
S22127 5.2 1A S$22190 9.6 36 S22219 212 40 S22282 6.2 7
S22127 5.4 1A S22191 10.4 S22219 22 29 522282 6.4 7
S22127 5.6 1A S22199 6.2 11 S§22219 2.4 29 522282 6.6 14
S22127 5.8 1A | S22199 6.4 11 S22219 2.6 28 S22282 6.8 21
S22130  5.10 1 S22199 6.6 24 S22219 2.8 33 522288 2.10 6
S22130 5.12 1A | S22203 5.10 21B | S22222 4.2 10 522288 212 6
522130 5.14 1A S$22203 5.2 19B | 522225  4.10 13 S$22288 2.2 4
June/99 Maxim Air Drill 12.6




Return to Main Index

Cross Reference Index

PartNo. Page Item | PartNo. Page Item | PartNo. Page Item | PartNo. Page Item
522288 2.4 4 S$22360 4.6 19 522440 2.10 34A | 522534  5.14 1B
522288 2.6 4 522360 4.8 19 522440 212 34A | S22534  5.18 1B
522288 2.8 6 522360 101 20 522440 2.6 8A | S22543 4.2 11
522295 1.6 4 522360 10.2 20 S22441 1.10 44 522544 4.2 19
522295 1.8 4 522360 10.2 20 | S22441 1.12 44 §22555 3.2 4A
$22296 1.6 5 522362 6.6 9 S22441 1.2 41 S$22556 3.2 4
522296 1.8 5 522363 4.10 10A | S22441 1.4 41 S22574 3.2 6
S$22303 1.2 4 S22364 4.8 10A | S22441 1.6 41 S§22575 1.14 4
$22303 1.4 4 522368 4.10 11 S22441 1.8 44 $22576 1.14 5
S22304 1.2 5 522368 4.12 10 S22441 2.10 28 522578 1.14 10
S$22304 1.4 5 522368 4.14 10 S$22441 2.12 28 S§22578 1.16 10
$22305 3.2 5 S$22368 4.4 11 S22441 2.2 24 522594 1.10 45
$22310 4.2 5 522368 4.6 11 S22441 24 24 S§22594 1.12 45
522314 4.10 5 S22368 4.8 11 S22441 2.6 23 522594 1.2 42
522314 4.12 5 522369 4.2 8 S22441 2.8 28 5225394 1.4 42
S22314 4.14 5 522377 1.2 3 $22443 1.6 6 S$22594 1.6 42
S22314 4.4 5 S§22377 1.4 3 S§22444 1.6 7 §22594 1.8 45
S22314 4.6 5 522377 1.6 3 S$22471 5.6 6 S22594  2.10 26
S22314 4.8 5 522378 1.2 2 S$22489 2.2 12A | S22594 212 26
S$22318 4.10 6 522378 1.4 2 522489 2.4 12A | S22594 2.2 22
522318 4.4 6 522378 1.6 2 522489 2.6 10A | S22594 24 22
S22318 4.6 6 S§22379 1.10 3 S§22489 2.8 16A | S22594 2.6 21
S22318 4.8 6 S$22379 1.12 3 522490 2.2 11A | S22594 2.8 26
$22320 4.2 3 S$22379 1.8 3 S$22490 2.4 11A | S22595 6.2 4
$22322 11.2 12A | S22380 1.10 2 522490 2.6 9A | 822597 2.10 8
522328 4.2 6 522380 1.12 2 S$22490 2.8 15A | S22597  2.12 8
S22329 4.8 2 §22380 1.8 2 522491 2.10 16 §22598  2.10 7
$22338 4.2 2 522381 42 17 $22491 212 16 §22598  2.12 7
522338 7.6 16 522389 5.2 2B | S22491 22 12B | S22624 26 11
522338 7.6 16 522389 5.6 2B | S22491 . 24 12B | S22625 2.6 11B
522340 11.2 12 522390 5.2 2A | S22491 2.6 10B | S22626 2.6 11A
522350 4.10 7 S§22390 5.6 2A | S22491 2.8 16B | 522629 2.10 35
S$22350 44 7 S$22391 5.2 2 $22492 2.10 15A | S22629 212 35
$22350 46 7 522391 5.6 2 522492 2.12 15A | S22629 2.6 11C
522350 4.8 7 522397 6.10 8 522492 22 11B | S22630 5.12 2
522352 6.10 20 $22397 6.6 7 S$22492 2.4 11B | S22630 5.16 2
522352 6.2 6 $22397 6.8 8 $22492 2.6 9B | S22634 5.12 5
522352 6.4 6 $22401 6.10 13 $22492 2.8 15B | S22634 5.16 5
522352 6.6 13 522401 6.2 5 522496 5.14 2 $22680 11.2

S$22352 6.8 20 $22401 6.4 5 $22496 5.18 2 §22707 5.12 26
S22354 6.4 4 S$22401 6.6 11 S$22497  5.14 2A | S22707 5.16 26
§22357 4.4 13 $22401 6.8 13 | S22497 5.18 2A | S22708  5.12 27
S§22357 4.6 13 $22402 6.2 2 §22498 5.14 2B | S22708 5.16 27
S§22358 4.10 18 522403 9.4 22 §22498 5.18 2B | S22709  5.12 28
$22358 412 17 522403 8.2 13 S$22513 5.12 2A | S22709 5.16 28
S$22358 4.14 17 S22403 8.4 13 522513 5.16 2A | S22714 12 6
522358 4.2 12 §22403 8.6 14 S$22514  5.12 2B | S22715 1.2 7
522358 4.4 18 $22403 8.8 11 §22514  5.16 2B | S22716 5.12 25
$22358 4.6 18 $22403 9.2 17 S22515 5.12 2C | S22716 5.16 25
522358 4.8 18 522403 9.6 18 S§22515 5.16 2C | S22722 1.10 48
S22360 4.10 19 522404 8.6 16 $22530 5.12 1 S22722 1.12 48
522360 412 18 $22406 9.4 15 S$22530 5.14 1 S§22722 1.2 44
522360 4.14 18 522406 9.6 13 S$22530 5.16 1 S$22722 1.4 44
$22360 4.2 13 522407 9.4 16 S22530  5.18 1 522722 1.6 44
522360 4.4 19 522418 11.2 $22533 5.14 6 522722 1.8 48
12.7 Maxim Air Drill June/99




Return to Main Index

Cross Reference Index

Part No.  Page ltem | Part No. Page ltem | PartNo. Page Item | PartNo. Page Item
$22723 5.10 2 S26760  5.18 3 529378 2.8 40 S29926  6.10 17
§22723 5.4 2 S$26833  5.20 1B | 829775 6.10 11 S$29926 6.8 17
522723 5.8 2 $26834  5.20 1C | S29775 6.8 11 529929 9.6 49
S22724 5.10 2A | 526925 1.10 61 $29777  6.10 4 S29955  4.12 6
S22724 5.4 2A | 526925 1.12 61 S29777 6.8 4 S29955  4.14 6
S22724 5.8 2A | 827555 2.10 21 §29778  6.10 5 S29958 8.2 38
S§22729 4.10 42 527555 2.12 21 S29778 6.8 5 S29958 8.4 38
S§22729 412 39 S27555 22 17 S29784 1.10 55 529958 8.6 41
S$22729 4.14 39 527555 2.4 17 S29784 1.12 55 S$29958 8.8 33
$22729 4.2 40 S27555 2.6 16 S29791 1.10 5 S$29959 8.2 39
S§22729 4.4 43 S27555 2.8 21 S$29791 1.12 5 S29959 8.4 39
$§22729 4.6 43 S§27559 5.10 3 S29792 1.10 4 S29959 8.6 42
S22729 4.8 42 S27559 5.12 3 529792 1.12 4 S29959 8.8 34
S22731 4.10 43 S27559 5.14 3 S$29797 1.10 7 S29960 9.4 51
S22731 4.4 44 S27559 5.8 3 S$29797 1.12 7 529960 9.2 43
S22731 4.6 44 S27560 5.4 3 S$29797 1.16 1 S$29960 9.6 47
S22731 4.8 43 S27567  5.20 1A | S29798 1.10 6 S29961 9.4 52
S22741 2.10 12A | S27568  5.20 2 S29798 1.12 6 S29961 9.2 44
S22741 2.12 12A | 827570  5.20 1 529799 1.10 9 S29961 9.6 48
S22741 2.2 8A | S28603 1.2 4A | S29799 1.16 2 S$29967 9.6 23
S22741 2.4 8A | 528603 1.4 4A | S29800 1.10 8 S29969  6.10 10
S22741 2.6 33A | 528604 1.2 5A | S29815 6.10 7C | S29969 6.6 8
S22741 2.8 12A | S28604 1.4 5A | S29815 6.8 7A | S29969 6.8 10
522744 2.10 11A | 528609 1.6 4A | 829816  6.10 7B | S29971 1.10 5A
S§22744 2.12 11A | S28609 1.8 4A | 529816 6.8 7 $29971 1.12 5A
S22744 2.2 7A | 528610 1.6 5A | 529826 6.8 14 S$29972 1.10 4A
522744 2.4 7A | 528610 1.8 5A | 529831 6.10 19 S$29972 1.12 4A
522744 2.6 32A | 528618 5.22 6 529831 6.8 19 $29988 6.8 18
S22744 2.8 11A | S28619  5.22 2 $29834  6.10 15 S-3001 6.10 54
S22747 8.2 37 528620  5.22 1 529834 6.8 15 S-3001 6.4 31
522747 8.4 37 S28621 5.23 1 $29835  6.10 16 S-3001 6.6 49
$22747 8.6 40 528622 5.24 1 529835 6.8 16 S-3001 6.8 54
S§22747 8.8 32 528623  5.22 3 S29839  6.10 18 S30304  5.20

$25977 5.10 $28624  5.22 4 529840 8.8 14 830305 5.20

S$25978 5.8 528625 5.22 5 S29841 8.8 13 S30461 5.10

§25979 5.10 S28626 5.23 2 529876 3.2 16 S30462  5.10

525981 5.10 528627  5.23 3 S$29878 3.2 15 S30463 5.8

§25982 5.8 528628  5.24 2 529886 3.2 3A | S30464 5.8

§25983 5.10 528629  5.24 3 529890 1.16 3 S30465 5.8

525988 5.20 S28630  5.23 4 529891 1.16 4 $30466 5.8

525989 5.20 S28630 5.24 4 529892 1.16 5 S31010 6.6 43
S$25999 10.1 21 528698  4.14 9A | S29893 1.10 47 531182 11.2 26A
S$25999 10.2 21 528698 4.6 10A | S29893 1.12 47 S31186 1.10 57
S§25999 10.2 21 S28699 4.12 9A | S29893 1.16 9 S31186 1.12 57
526748 2.10 36 S28699 4.4 10A | S29898  4.12 2 S31186 1.8 54
S26748 2.12 36 $28709 4.10 9A | S29898  4.14 2 S31240  4.10 13A
S26749 2.10 15 528710 4.8 9A | 529898 7.3 1A | S31240 4.8 13A
S26749 212 15 528797 6.6 39 529898 7.4 16 S$31607 2.6 6
S$26750 5.16 3A | 528832 5.22 12 S29904 4.2 18 S31608 2.6 5
S$26750 5.18 3A | S29110 1.16 529906 4.2 17 S$31736 1.10 58
526752 5.16 23 $29378 2.10 44 S$29910 1.12 9 S31736 1.12 58
S§26752 5.18 21 529378 212 44 S29911 1.12 8 S$31736 1.2 50
S26753 5.16 24 S$29378 2.2 36 S29912  6.10 7 S31736 1.4 50
S26753 5.18 22 529378 2.4 36 S$29913  6.10 7A | S31736 1.6 52
526760 5.16 3 529378 2.6 37 S29914  6.10 14 S31736 1.8 55
June/99 Maxim Air Drill 12.8




Return to Main Index

Cross Reference Index

PartNo. Page Item | PartNo. Page Item | PartNo. Page Item | PartNo. Page Item
S31736 1.8 56 S$32250 6.6 46 W-1383 7.3 15 W-475 6.10 55
S31741 6.10 23 S$32250 6.8 51 W-1383 7.4 12 W-475 6.4 32
S31741 6.4 8 S32261 1.10 60 W-1383 7.6 12 W-475 6.6 50
S31741 6.6 44 S32261 1.12 60 W-1416 71 11 W-475 6.8 55
S31741 6.8 23 S$32263 1.10 59 W-1416 7.4 11 W-476 6.10 59
S$32013 2.10 12 S32263 1.12 59 | W-1416 7.6 11 W-476 6.8 59
S32013 2.10 34 S32271 3.2 18 W14434 1.10 24 W-477 10.1 18
S32013 2.12 12 S-4781 6.10 43 W14434 1.12 24 | W-477 10.2 18
S$32013 2.12 34 S-4781 6.2 20 | W14434 1.2 21 W-477 10.2 18
S32013 22 8 S-4781 6.4 20 W14434 1.4 21 W-487 8.2 29
S32013 24 8 S-4781 6.6 33 | W14434 1.6 21 W-487 8.4 29
S$32013 26 33 S-4781 6.8 43 | W14434 1.8 24 W-487 8.6 32
S32013 2.6 8 S-752 4.10 40 | W14434 4.2 41 W-490 1.10 21
S$32013 2.8 12 S-752 4.12 37 | W14600 7.3 12 W-490 1.12 21
S32015 2.10 14 S-752 414 37 W14600 7.4 2 W-490 1.2 18
S§32015 212 14 S-752 4.2 38 | W-1474 71 5 W-490 1.4 18
S32015 22 10 S-752 4.4 41 W-1474 . 7.3 6 W-490 1.6 18
S§32015 24 10 S-752 4.6 41 W-1474 7.4 5 W-490 1.8 21
S$32015 2.8 14 S-752 4.8 40 | W-1474 7.6 5 W-490 11.2 16
S32016 2.10 17A | S-752 71 10 | W-1475 71 6 W-495 3.2 10
S32016 212 17A | S§-752 7.4 10 | W-1475 7.4 8 W-496 1.10 49
S32016 22 13A | S-752 7.6 10 W-1475 7.6 8 W-496 1.12 49
S$32016 2.4 13A | S-776 6.10 35 W-1537 7.1 7 W-496 1.2 45
S32016 26 12A | S-776 6.2 14 W-1537 7.3 7 W-496 1.4 45
S32016 28 17A | S-776 6.4 14 | W-1537 7.4 6 W-496 1.6 45
S$32018 2.10 13 S-776 6.6 27 W-1537 7.6 6 W-496 1.8 49
S32018 212 13 S-776 6.8 35 W-1538 71 8 W-497 4.10 30
S$32018 2.2 9 T-5266 5.10 12 W-1538 7.4 7 W-497 412 29
S32018 24 9 T-5266 5.12 16 W-1538 7.6 7 W-497 414 29
$32018 2.8 13 T-5266 5.14 14 | W-1552  1.14 12 W-497 4.2 26
S$32019 2.10 33 T-5266 5.16 16 W-1552  1.16 12 W-497 4.4 31
S32019 2.12 33 | T-5266 5.18 14 | W-1553  5.22 18 W-497 4.6 31
S32019 26 7 T-5266 5.2 12 | W-1558 8.2 43 W-497 4.8 30
$32020 2.10 11 T-5266 5.4 12 W-1558 8.4 51 W-498 5.10 22
S$32020 212 11 T-5266 5.6 13 | W-1558 8.6 53 W-498 5.12 29
S$32020 22 7 T-5266 5.8 12 | W-1558 8.8 48 W-498 5.16 29
$32020 24 7 V-3262 1.14 7 W21962 9.4 20 W-498 5.2 20
S$32020 2.6 32 V-3262 1.16 7 W-3328 7.3 14 W-498 5.4 20
S$32020 2.8 11 V-339 1.14 6 W-3328 7.4 15 W-498 5.6 23
S$32151 9.4 19 V-339 1.16 6 W-3328 7.6 15 W-498 5.8 22
S32151 9.2 15 V-3465 1.14 W-4181  5.10 18 W-498 6.10 49
S$32159 6.10 50 V-3465 1.16 W-4181 5.12 22 W-498 6.8 49
S32159 6.4 27 | W-1002 1.10 38 | W-4181 5.14 20 | W-498 7.3 16
S$32159 6.6 45 W-1002  1.12 38 W-4181 5.16 22 W-500 11.2 17
S32159 6.8 50 | W-1002 1.2 35 W-4181 5.18 20 | W-512 9.4 45
532226 6.10 53 W-1002 1.4 35 W-4181 5.2 18 W-512 9.2 38
§32226 6.4 30 W-1002 1.6 35 W-4181 5.4 18 W-512 9.6 41
S32226 6.6 48 W-1002 1.8 38 | W-4181 5.6 19 W-514 9.4 46
S$32226 6.8 53 W-1002 6.2 21 W-4181 5.8 18 W-514 4.10 33
S$32249 6.10 52 W-1002 6.4 21 W-450 4.10 41 W-514 4.12 31
S$32249 6.4 29 W-1002 6.6 34 | W-450 4.12 38 W-514 4.14 31
S$32249 6.6 47 W12884 7.6 2 W-450 4.14 38 W-514 4.2 30
S$32249 6.8 52 W-131 5.23 9 W-450 4.8 41 W-514 4.4 34
S$32250 6.10 51 W-131 5.24 9 W-475 5.23 13 W-514 4.6 34
S§32250 6.4 28 W-1383 71 12 W-475 5.24 13 W-514 4.8 33
12.9 Maxim Air Drill June/99




Return to Main Index

Cross Reference Index

PartNo. Page Iltem | PartNo. Page Item | PartNo. Page Item Part No. Page Item
W-514 5.20 4 W-517 1.8 52 W-523 5.20 3 W-526 212 22
W-514 5.23 12 W-517 2.10 23 W-523 5.23 11 W-526 212 43
W-514 5.24 12 W-517 2.10 42 W-523 5.24 11 W-526 22 18
W-514 6.6 41 W-517 2.12 23 | W-523 6.6 42 W-526 2.2 32
W-514 8.2 33 | W-517 2.12 42 W-523 8.2 30 W-526 2.4 18
W-514 8.4 33 | W-517 2.2 19 W-523 8.4 30 W-526 2.4 32
W-514 8.6 36 | W-517 2.2 31 W-523 8.6 33 W-526 2.6 17
W-514 8.8 29 W-517 24 19 W-523 8.8 27 W-526 2.6 31
W-514 9.2 39 | W-517 2.4 31 W-523 9.2 37 W-526 2.8 22
W-514 9.6 42 W-517 2.6 18 | W-523 9.6 40 W-526 2.8 36
W-514 10.1 19 W-517 2.6 30 | W-525 1.10 29 W-526 3.2 20
W-514 10.2 19 | W-517 2.8 23 | W-525 1.12 29 W-526 4.10 32
W-514 10.2 19 | W-517 2.8 35 W-525 1.2 26 W-526 4.12 30
W-516 1.10 33 | W-517 3.2 21 W-525 1.4 26 W-526 4.14 30
W-516 1.12 33 | W-517 4.10 35 W-525 1.6 26 W-526 4.2 28
W-516 1.2 30 | W-517 4.12 32 W-525 1.8 29 W-526 4.4 33
W-516 1.4 30 W-517 4.14 32 W-525 4.10 31 W-526 4.6 33
W-516 1.6 30 | W-517 4.2 31 W-525 4.4 32 W-526 4.8 32
W-516 1.8 33 | W-517 4.4 36 W-525 4.6 32 W-526 5.10 23
W-516 4.10 34 | W-517 4.6 36 W-525 4.8 31 W-526 5.12 30
W-516 4.4 35 W-517 4.8 35 W-525 5.10 13 | W-526 5.16 30
W-516 4.6 35 W-517 5.10 24 W-525 5.12 17 W-526 52 21
W-516 4.8 34 | W-517 5.12 31 W-525 5.14 15 W-526 5.22 17
W-516 5.10 15 | W-517 5.16 31 W-525 5.16 17 W-526 5.4 21
W-516 5.12 19 | W-517 5.2 22 W-525 5.18 15 W-526 5.6 24
W-516 5.14 17 | W-517 5.22 16 W-525 52 13 | W-526 5.8 23
W-516 5.16 19 | W-517 5.4 22 W-525 5.22 14 W-526 6.10 37
W-516 5.18 17 | W-517 5.6 25 W-525 5.4 13 W-526 6.2 16
W-516 5.2 15 W-517 5.8 24 W-525 5.6 14 W-526 6.4 16
W-516 5.22 13 W-517 6.10 40 W-525 5.8 13 W-526 6.6 29
W-516 5.4 15 | W-517 6.2 18 W-525 6.10 36 W-526 6.8 37
W-516 5.6 16 W-517 6.4 18 W-525 6.2 15 | W-526 7.3 17
W-516 5.8 15 W-517 6.6 31 W-525 6.4 15 W-526 11.2 21
W-516 6.10 39 W-517 6.8 40 W-525 6.6 28 W-527 1.10 31
W-516 6.2 17 | W-517 7.3 18 W-525 6.8 36 W-527 1.12 31
W-516 6.4 17 | W-517 11.2 26 W-525 8.2 31 W-527 1.2 28
W-516 6.6 30 | W-518 1.10 36 W-525 8.4 31 W-527 1.4 28
W-516 6.8 39 W-518 1.12 36 W-525 8.6 34 W-527 1.6 28
W-516 8.2 34 | W-518 1.2 33 | W-525 11.2 20 W-527 1.8 31
W-516 8.4 34 | W-518 1.4 33 W-526 1.10 30 | W-527 2.10 38
W-516 8.6 37 | W-518 1.6 33 W-526 1.10 51 W-527 2.12 38
W-516 11.2 25 W-518 1.8 36 W-526 1.12 30 W-527 2.2 34
W-517 1.10 34 | W-518 2.10 39 W-526 1.12 51 W-527 2.4 34
W-517 1.10 52 W-518 212 39 W-526 1.14 14 | W-527 2.6 35
W-517 1.12 34 | W-518 22 35 W-526 1.16 14 W-527 2.8 38
W-517 1.12 52 W-518 2.4 35 W-526 1.2 27 W-527 4.2 29
W-517 1.14 17 | W-518 2.6 36 W-526 1.2 47 W-527 6.10 38
W-517 1.16 17 | W-518 2.8 39 W-526 1.4 27 | W-527 6.8 38
W-517 1.2 31 W-518 4.2 32 W-526 1.4 47 | W-535 1.10 62
W-517 1.2 48 | W-518 6.10 41 W-526 1.6 27 W-535 1.12 62
W-517 1.4 31 W-518 6.8 41 W-526 1.6 49 W-535 3.2 14
W-517 1.4 48 | W-521 9.4 43 W-526 1.8 30 | W-535 4.10 38
W-517 1.6 31 W-521 9.2 36 W-526 1.8 51 W-535 412 35
W-517 1.6 50 | W-521 9.6 39 W-526 2.10 22 W-535 4.14 35
W-517 1.8 34 | W-523 9.4 44 W-526 2.10 43 W-535 4.2 35
June/99 Maxim Air Drill 12.10




Return to Main Index

Cross Reference Index

Part No.  Page ltem | PartNo. Page Item | PartNo. Page ltem | PartNo. Page ltem
W-538 1.14 13
W-538 1.16 13
W-540 4.4 42
W-540 4.6 42
W-558 4.10 22
W-558 412 21
W-558 414 21
W-558 4.4 22
W-558 4.6 22
W-558 4.8 22
W-558 6.6 15
W-63 1.10 25
W-63 112 25
W-63 1.2 22
W-63 1.4 22
W-63 1.6 22
W-63 1.8 25
W-7 8.2 24
W-7 8.4 24
W-7 8.6 27
W-907 5.23 8
W-907 5.24 8
W-995 410 29
W-995 4.4 30
W-995 4.6 30
W-995 4.8 29
12.11 Maxim Air Drill June/99







Return to Main Index N

MORRIS |

Industries L t d.

Corporate Head Office:2131 Airport Drive
Saskatoon, Saskatchewan
S7L 7E1 Canada
Phone: 306-933-8585
Fax: 306-933-8626

USA Head Office: 4400 Burdick Expressway East
Minot, North Dakota
58701 USA.
Phone: 701-852-4171
Fax: 701-838-9444

Itis the policy of Morris Industries Ltd. to improve its products whenever it is possible to do so. Morris reserves the right to make
changes or add improvements at any time without incurring any obligation to make such changes on machines sold previously.

June, 1999 Printed in Canada



	Index Button: 


